ssomonss. FCC RADIO TEST REPORT Report No. : FR100605-09D
AR 3786
FCC RADIO TEST REPORT
FCCID : A4RGTUS8P
Equipment . Wireless Device
Applicant : Google LLC

1600 Amphitheatre Parkway,
Mountain View, California, 94043 USA

Standard : FCC Part 15 Subpart E 815.407

The product was received on Sep. 23, 2022 and testing was performed from Oct. 02, 2022 to Jan. 26,
2023. We, Sporton International Inc. Wensan Laboratory, would like to declare that the tested sample
has been evaluated in accordance with the test procedures and has been in compliance with the
applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval from Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced
except in full.

Z,\) uL/\s LUU\

Approved by: Louis Wu

Sporton International Inc. Wensan Laboratory
No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist., Taoyuan City 333010, Taiwan (R.O.C.)

TEL: 886-3-327-0868 Page Number 1 1of44

FAX: 886-3-327-0855 Issue Date : Jan. 27, 2023
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version : 03



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR100605-09D

Table of Contents

[ TEy o] VAo L S (=TT A =] o Yo o A PP 3
SUMMATY OF TEST RESUIL.... ettt e e e e s e bt e e e bbbt e e e nb e e e e e anbne e e e neee 4
N 1= T Y=Y = L DT o] 1 o) o) o RS 5
1.1  Product Feature of EQUIPMENT UNAET TEST.....cciiuuiiiiiiiiiieiiiiie ettt e e 5
1.2 Product Specification of EQUIPMENT UNAEI TESE......uuuiiiiieeiiiiiiiiieee e s sttt e e e e e s ssirrrr e e e e e s e nnraneeeeee s 6
JIBEC T Y/ Fo T [ 1 Tor= 11T 1Ko LU PRSPPI 9
A =T 1 To T o To7= 4o o PRSPPI 9
IS Y o] o] [ or=1 o] (SIS ¢= L (o F= T LS PP 9
2 Test Configuration of EQUIPMENT UNCEr TEST .....oiiiiiiiiiiiiiie et 10
2.1 Carrier Frequency and Channel ....... ..o 10
P2 =1 0 1Y o o [ PP 12
2.3 Connection Diagram Of TESE SYSIEIM ......cciiiiiiiiiiiiie e 14
2.4 Support Unit used in test configuration and SYSIEM .......cccoeiiiiiiiiiic e 15
A T =L B @ o= = 11T g N I =TSy A= (| o 15
2.6 Measurement Results Explanation EXample.........ccooooiiiiiiiiiiiiiii e 15
T I =TS A L= U USSP 16
3.1 Emission Bandwidth and 99% Occupied Bandwidth Measurement................ccccce oo, 16
3.2 Maximum Conducted Output Power MeasUIrEMENt .........ccoeeeieieie i 21
3.3 Power Spectral Density MEASUIEMIENT ........cicuuiii ittt ettt e e st e e e ssbbe e e e ssbreeeeans 23
3.4 Unwanted EMISSIONS MEASUIMEIMENT ........iiiiiiiiiiiieie e e ieeiiiiite e e e e e s st eeeae e s s sstnteeeeeaeesssnnnsereeeeaeesaanns 34
3.5 AC Conducted EmMIiSSION MEASUIMEMENT........c..uiiiiieiee e ittt eee e e s sttt e e e e e s s steteeeeeaeesssssnereeeaaeesannns 39
3.6 ANENNA REQUITEIMENTS .. ..o aaa s 41
4 List of MeasSUINg EQUIPMENT . ... 42
5 UNncertainty Of EVAIUALION ....cooii ettt e e e s e et ee e e e e e s s ann e ereeeeeseennnnneneeeees 44

Appendix A. Conducted Test Results

Appendix B. AC Conducted Emission Test Result
Appendix C. Radiated Spurious Emission
Appendix D. Radiated Spurious Emission Plots
Appendix E. Duty Cycle Plots

Appendix F. Setup Photographs

TEL: 886-3-327-0868 Page Number :20f44
FAX: 886-3-327-0855 Issue Date : Jan. 27, 2023
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version : 03



ssamonas. FCC RADIO TEST REPORT

Report No. :

FR100605-09D

History of this test report

Report No. Version Description Issue Date
FR100605-09D 01 Initial issue of report Dec. 05, 2022
FR100605-09D 02 Add Conducted Duty Cycle plots Dec. 22, 2022
FR100605-09D 03 Revise Conducted Test Results Jan. 27, 2023

TEL: 886-3-327-0868 Page Number :30f44
FAX: 886-3-327-0855 Issue Date : Jan. 27, 2023
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version : 03
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403 Emission Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
1.66 dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5350.080 MHz
20.99 dB
35 15.207 AC Conducted Emission Pass under the limit at
1.433 MHz
3.6 15.203 Antenna Requirement Pass -
Declaration of Conformity:
1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in
accordance with the regulation limits or requirements declared by manufacturers.
It's means measurement values may risk exceeding the limit of regulation standards, if
measurement uncertainty is include in test results.
2. The measurement uncertainty please refer to report “Uncertainty of Evaluation”.
Comments and Explanations:
The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.

Reviewed by: William Chen
Report Producer: Lucy Wu
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1  General Description
1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Wireless Device
FCCID A4RGTUS8P
UWB

WLAN 11b/g/n HT20

WLAN 11a/n HT20/HT40

WLAN 1lac VHT20/VHT40/VHT80
WLAN 11ax HE20/HE40/HE80
Bluetooth BR/EDR/LE

EUT supports Radios application

Remark: The above EUT's information was declared by manufacturer.

EUT Information List

S/N Performed Test Item

105650087900020228W0008A RF Conducted Measurement

WIP2914105H800BC4

Radiated Spurious Emission
WIP2919105H800CL3

WIP2901105H8009EG Conducted Emission
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ssamonas. FCC RADIO TEST REPORT Report No. : FR100605-09D

1.2 Product Specification of Equipment Under Test

Product Specification is subject to this standard

5180 MHz ~ 5240 MHz
5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz
5745 MHz ~ 5825 MHz

Tx/Rx Frequency Range

<5180 MHz ~ 5240 MHz>

MIMO <Ant. 0+2>

802.11a: 19.16 dBm / 0.0824 W

802.11n HT20: 19.81 dBm / 0.0957 W
802.11n HT40: 18.26 dBm / 0.0670 W
802.11ac VHT20: 19.11 dBm / 0.0815 W
802.11ac VHT40: 18.16 dBm / 0.0655 W
802.11ac VHT80: 14.71 dBm / 0.0296 W
802.11ax HE20: 19.11 dBm / 0.0815 W
802.11ax HE40: 17.46 dBm / 0.0557 W
802.11ax HE80: 14.61 dBm / 0.0289 W
<5260 MHz ~ 5320 MHz>

MIMO <Ant. 0+2>

802.11a: 19.96 dBm / 0.0991 W

802.11n HT20: 19.66 dBm / 0.0925 W
802.11n HT40: 18.41 dBm / 0.0693 W
802.11ac VHT20: 19.16 dBm / 0.0824 W
802.11ac VHT40: 18.31 dBm / 0.0678 W
802.11ac VHT80: 15.11 dBm / 0.0324 W
802.11ax HE20: 19.16 dBm / 0.0824 W
802.11ax HE40: 17.46 dBm / 0.0557 W
802.11ax HE80: 15.01 dBm / 0.0317 W
<5500 MHz ~ 5720 MHz>

MIMO <Ant. 0+2>

802.11a: 19.67 dBm / 0.0927 W

802.11n HT20: 19.21 dBm / 0.0834 W
802.11n HT40: 18.41 dBm / 0.0693 W
802.11ac VHT20: 18.91 dBm / 0.0778 W
802.11ac VHT40: 18.31 dBm / 0.0678 W
802.11ac VHT80: 18.36 dBm / 0.0685 W
802.11ax HE20: 18.91 dBm / 0.0778 W
802.11ax HE40: 17.46 dBm / 0.0557 W
802.11ax HE80: 17.16 dBm / 0.0520 W
<5745 MHz ~ 5825 MHz>

MIMO <Ant. 0+2>

802.11a: 20.41 dBm / 0.1099 W

802.11n HT20: 20.21 dBm / 0.1050 W
802.11n HT40: 18.16 dBm / 0.0655 W
802.11ac VHT20: 19.46 dBm / 0.0883 W
802.11ac VHT40: 18.06 dBm / 0.0640 W
802.11ac VHTS80: 18.26 dBm / 0.0670 W
802.11ax HE20: 19.41 dBm / 0.0873 W
802.11ax HE40: 17.26 dBm / 0.0532 W
802.11ax HE80: 17.11 dBm / 0.0514 W

Maximum Output Power
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Product Specification is subject to this standard

99% Occupied Bandwidth

MIMO <Ant. 0>

802.11a: 16.88 MHz
802.11n HT20: 19.43 MHz
802.11n HT40: 45.06 MHz
802.11ac VHT80: 76.12 MHz
MIMO <Ant. 2>

802.11a: 16.58 MHz

802.11n HT20: 17.83 MHz
802.11n HT40: 36.86 MHz
802.11ac VHT80: 76.00 MHz

Antenna Type

<5180 MHz ~ 5240 MHz>
<Ant. 0>: PIFA Antenna
<Ant. 2>: PIFA Antenna
<5260 MHz ~ 5320 MHz>
<Ant. 0>: PIFA Antenna
<Ant. 2>: PIFA Antenna
<5500 MHz ~ 5720 MHz>
<Ant. 0>: PIFA Antenna
<Ant. 2>: PIFA Antenna
<5745 MHz ~ 5825 MHz>
<Ant. 0>: PIFA Antenna
<Ant. 2>: PIFA Antenna

Antenna Gain

<5180 MHz ~ 5240 MHz>
<Ant. 0>: 3.5 dBi
<Ant. 2>: 4.0 dBi
<5260 MHz ~ 5320 MHz>
<Ant. 0>: 3.5 dBi
<Ant. 2>: 4.0 dBi
<5500 MHz ~ 5720 MHz>
<Ant. 0>: 3.5 dBi
<Ant. 2>: 4.0 dBi
<5745 MHz ~ 5825 MHz>
<Ant. 0>: 3.5 dBi
<Ant. 2>: 4.0 dBi

Type of Modulation

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM / 256QAM)
802.11ax : OFDMA (BPSK / QPSK / 16QAM / 64QAM / 256QAM /

Antenna Function Description

1024QAM)
Ant. 0 Ant. 2
802.11 a/n/ac/ax
MIMO v v

Remark:

1. MIMO Ant. 0+2 Directional Gain is a calculated result from MIMO Ant. 0 and MIMO Ant. 2. The
formula used in calculation is documented in section 1.2.1.
2. Power of MIMO Ant. 0 + Ant. 2 is a calculated result from sum of the power MIMO Ant. 0 and

MIMO Ant. 2.

3. The EUT's information above is declared by manufacturer. Please refer to Comments and
Explanations in report summary.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR100605-09D

1.2.1 Antenna Gain

Follows FCC KDB 662911 D01 Multiple Transmitter Output v02r01 F)2)f)ii)
Directional gain = Gyt + Array Gain, where Array Gain is as follows:

For power measurements on IEEE 802.11 devices,

Array Gain = 0 dB (i.e., no array gain) for Nant < 4.

Ganr is set equal to the gain of the antenna having the highest gain.

For PSD measurements, the directional gain calculation.

"V.S‘S ".VANT

Zgj.k

j=1 | k=1

N ANT

(%)

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

G, /20
gir= 107" if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gam 1 dBi of the kth antenna.
As minimum Nss=1 is supported by EUT, the formula can be simplified as:
Directional gain = 10*log[(10%*?° + 10%2"° + . + 10°M"?%)? /N un7] dBi
Where G1, G2....GN denote single antenna gain.

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit

Ant 0 Ant 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 3.50 4.00 4.00 6.76 0.00 0.76
Band I 3.50 4.00 4.00 6.76 0.00 0.76
Band I 3.50 4.00 4.00 6.76 0.00 0.76
Band IV 3.50 4.00 4.00 6.76 0.00 0.76

Calculation example:

If a device has two antenna, Gant1= 3.5dBi; Gant2=4.0dBi

Directional gain of power measurement = max(3.5, 4.0) + 0 = 4.0 dBi
Directional gain of PSD derived from formula which is

10 x log {{[ 10" (3.5dBi/20) + 10" (4.0dBi/20)]1~2}/2}

= 6.76 dBi
Power and PSD limit reduction = Composite gain — 6dBi, (min =0)
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1.3 Modification of EUT

No modifications made to the EUT during the testing.

1.4 Testing Location

Test Site Sporton International Inc. EMC & Wireless Communications Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City 333, Taiwan (R.O.C.)
TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

CO05-HY (TAF Code: 1190)

Test Site Location

Test Site No.

The Conducted Emission test item subcontracted to Sporton International

REME Inc. EMC & Wireless Communications Laboratory.

Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH11-HY, 03CH15-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW3786

1.5 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape) and accessory (Adapter or Earphone), and adjusting the measurement antenna
orientation, following C63.10 exploratory test procedures and only the worst case emissions were

reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freg.
Frequency Band Channel (Mqu) Channel (Mljz)
36 5180 44 5220
5150-5250 MHz 38+ 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42* 5210
Freg. Freq.
Frequency Band Channel (Mqu) Channel (M:z)
52 5260 60 5300
Band 2
(U-NII-2A) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-N11-2C)
108 5540 136 5680
110* 5550 140 5700
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
138" 5690 144 5720
Straddle Channel
142* 5710
Freq. Freq.
F B h | h I
requency Band Channe (MH2) Channe (MH2)
149 5745 157 5785
5725-5850 MHz 151* 5755 159* 5795
Band 4
(U-NII-3) 153 5765 161 5805
155* 5775 165 5825

Note:
1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE40.
2. The above Frequency and Channel with " are 802.11ac VHT80 and 802.11ax HESO.
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2.2 Test Mode

This device support 26/52/106/242/484/996-tone RU.

The PSD of partial RU is reduced to be smaller than full RU according to TCB workshop interim
guidance Oct. 2018.

The 802.11ax mode is investigated among different tones, full resource units (RU), partial resource
units. The partial RU has no higher power than full RU’s, thus the full RU is chosen as main test
configuration.

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The SISO mode conducted power is covered by MIMO mode per chain, so only the MIMO mode is

tested.

The power for 802.11ac and 802.11ax mode is smaller than 802.11n mode, so all other conducted and

radiated test is covered by 802.11n mode.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO
802.11n HT40 MCSO
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHT80 MCSO
802.11ax HE20 (Covered by HT20) MCSO0
802.11ax HE40 (Covered by HT40) MCSO
802.11ax HE80 (Covered by VHT80) MCSO0
Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.
Test Cases
AC . . .
Mode 1: WLAN (5GHz) Link + Bluetooth Link + USB Cable (Charging from AC
Conducted
- Adapter)
Emission
TEL: 886-3-327-0868 Page Number 12 of 44
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band lll : 5470-5725MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch. # 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - 106
M | Middle 42 58 -
H | High - - 122
Straddle - - 138
Band IV : 5725-5850 MHz
ch.# 802.11a 802.11n HT20 802.11n HT40 802.11ac VHTS80
L Low 149 149 151 -
M | Middle 157 157 - 155
H High 165 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR100605-09D

2.3 Connection Diagram of Test System

<AC Conducted Emission Mode>

120V aciiHz
EUT
(Adapter)
EUT
(USB Cable)
Wireless
Earphone EUT
MNotebook
WWLAN AP
<WLAN Tx Mode>
120Vac/kE0Hz
EUT
{Adapter)
EUT
(USB Cable)
EUT
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2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name |FCC ID Data Cable Power Cord
. A4RG1007/

1. |[Wireless Earphone |Google G1007/G1008 AARG1008 N/A N/A

2. |WLAN AP ASUS RT-AC66U KA2DIR628A2|N/A Unshielded, 1.8 m
AC I/P:

3. |Notebook DELL Latitude 3420 [FCC DoC  |N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m
AC I/P:

4. |Notebook DELL Latitude 3400 [FCC DoC  |N/A Unshielded, 1.2 m
DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “CMD v.10.0.18362.1256” was installed in Notebook which was programmed
in order to make the EUT get into the engineering modes to provide channel selection, power level,
data rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL: 886-3-327-0868 Page Number 1 150f 44
FAX: 886-3-327-0855 Issue Date : Jan. 27, 2023
Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version : 03



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR100605-09D

3 Test Result
3.1 Emission Bandwidth and 99% Occupied Bandwidth Measurement

3.1.1 Description of Emission Bandwidth and 99% Occupied Bandwidth

26dB and 99% Occupied bandwidth are reporting only.
The minimum 6 dB bandwidth shall be at least 500 kHz for the band 5.725-5.85 GHz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth
2. Set RBW = approximately 1% of the emission bandwidth.
3. Set the VBW > RBW.
4. Detector = Peak.
5. Trace mode = max hold
6. Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.
7. For 99% bandwidth measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.
8. For 6dB bandwidth measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
100 kHz and set the Video bandwidth (VBW) = 3 * RBW. Measure the maximum width of the
emission that is 6 dB down from the peak of the emission.
9. Measure and record the results in the test report.
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3.1.4 Test Setup

e ]

Spectrum Analyzer EUT

3.1.5 Test Result of Emission Bandwidth and 99% Occupied Bandwidth
Please refer to Appendix A.

MIMO <Ant. 0+2>

<802.11a>

99% Occupied Bandwidth 26dB Bandwidth

Spectrum o Spectrum =
Ref Level 20,00 dém  Offset 24.30 db @ RBW 300 kHz Ref Level 30.00 dém  Offset 24.30 db @ RBW 300 kHz
fo At 20 dB SWT Lms @ VBW 1 MHz Mode Sweep Jo Att 20dB  SWT 1ms & YBW 1MHz Mode Sweep
(@155 Max @17k view
- MI[1] 5.89 dBm ETEY] 16.41 dBm
0 " 5.1794510 GHz 5.1690500 GHZ|
. AT Ny O vy 16.883116883 MHz 20 dBm D2[1] 0.16 dB
va N )\.,.'L, ”JL-'"\-,I ' 21.5500 MHz
7 ¥
Y h 10-dBmr 11 9.820 B -
o b, - PR T
10 A ¢ W % ""‘“ﬂ._,f\ﬂ J.'\‘
220 di — s’ il T 0de ,1‘ b
POy TR \
«J*"""“"‘J' Y gl A Iy
50 aaL A -10 dbm . "
My -
" o2 100 ) ' LW
-20 dn P (] i ot
e M g
S04l e \‘WTLL il
M40 e Aty
-60
04 -40 gBm
GF 5.18 GHz 1001 pts Span 50.0 MHz -50 dém
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | -60 dem
M1 1 5.179451 GHz 9.59 dam
TL 1 5.1714585 GHz -3.44 dam Oce Bw 16.883116883 MHz
T2 1 5.1883417 GHz -1.87 dém CF 5.18 GHz 1001 pts Span 50.0 MHz
il I il |
il J CRHRAEED e [ J ] [ " e 4

6dB Bandwidth

Ref Level 30,00 dBm  Offset 21.20 B & RBW 100 kHz

jo Att 20 dB  SWT 1.1 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk Max

N/A

m1[1] 1.27 dBm

5.7374000 GHz
20 df D2[1] 0.63 dB)
15.2000 MHz|

D1 5.990 dBm

vom ez opmer—| bbb L L

| !

A
v

"
"
and el |

NG . oy,
TR 0
ettt LN

"
P
-s50

60

CF 5.745 GHz

1001 pts Span 50.0 MH2
- —

i J - i

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11n HT20>

99% Occupied Bandwidth

26dB Bandwidth

Spectrum o Spectrum =
Ref Level 20,00 dém  Offset 24.30 dB = RBW 300 KHz Ref Level 30.00 dem  Offset 24,30 db & RBW 300 kHz
fo At 20 dB SWT Lms @ VBW 1 MHz Mode Sweep Jo Att 20dB  SWT 1ms & YBW 1MHz Mode Sweep
(@152 Max @17k view
M 7.49 dBm M1 18.76 dBm
e 1 5.1791510 GHz 5.1632500 GH2
. A Occ By 18.881118881 MHz| 20 dBm p2[1] 1.49 dB|
R o .
0d AT, a b, 31.7000 MHz|
+f i 10 dam—r- —
1 ™ A I
10 3 I emigo
———" "y A.fl\‘ L s »‘j"“ﬂ‘df\«fﬂ-w
204 S " Moy, - 0 d8 }f - )
NG et .
s M g ) | \
-30 -10 dBm
!
-40 di ”«‘JW A3l
20 dBm—| Ty
’ e
S0 d ol ot
=30 dBm-
-60
704 -40 dBm
GF 5.18 GHz 1001 pts Span 50.0 MHz -50 dém
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 d8m
ML i 5.170151 GHz 7.49 dem
1 1 5.1703007 GHz -0.90 dem Occ Bw 18.981116881 MHz
T2 1 5.1891908 GHz -5.60 dm CF 5.18 GHz 1001 pts Span 50.0 MHz
— —
L J ] W e [ )i ] 9 3

#

6dB Bandwidth

N/A

Spectrum |
Ref Level 30.00 dbm  Offset 24.60 db @ RBW 100 kHz
o _att 20d8_ SWT __ 1.1ms @ VBW 300 kHz _Mode Sweep
(@ 17k view
mM1[1] 2.20 dBm
5.7373500 GHz
20 d D2[1] 3.54 dB
15.3000 MHZ|
10 dam—r{
D1 9.160 dém
| 1 a
02 3160 dBm 1 (IWIWU“W “\l' Lv"k El I 1\
0de m; LT ML
T ey b g
-10d I
i
a T,
204 RN P17 Sy it
Nl""lf" et ‘f”"“'f",'r“nf N
Tl \jl\w"“,
30 d
-40 dB
-50
-60 d
CF 5.745 GHz 1001 pts Span 50.0 MHz
- —
[ Jjd T measuring... WHARNARAD W6 4

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11n HT40>

99% Occupied Bandwidth 26dB Bandwidth
Spectrum o Spectrum =
Ref Level 2000 dEm Offset 24.30 dB » RBW 1 MHz Ref Level 30.00 dém Offset 24,30 dB &« RBW 3200 kHz
o att 20ds__ SWT Lms @ VBW 3 MHz _ Mode Sweep o att 208 SWT 1ms @ VBW 1MHz  Mode Sweep
(@152 Max @17k view
Mi[1] 5.52 dBm)| Mi[1] 26.21 dBm
B 5.1802100 GHz| 5.1526500 GHz|
10 +0.559440559 MHz 20 dBm p2(1] 1.84 dB|
o~ 73.1700 MHz
od 7
) X 10 dBm-
10 IJJ' T+ [
i e NIy Ml 70 d8
2 il e o T LY e GdBm——ID1 -0.170 d8m SRRy Sy Ir,_n,ﬂ.m.m,, D vy
e t\_,j\‘lw
-30 -10 dBm | !
40 -20 dbn JJ \
11 ' il L,
50 d D2 26,170 dBir Wiy
o bl
0 ‘ﬁﬂﬂh"’ ("
o -40 dBm
GF 5.19 GHz 1001 pts Span 100.0 MHz -50 dém
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | 60 d8m
M1 1 5.18021 GHz 5.52 dém
T1 1 5.1688212 GHz -14.67 dém Occ Bw 40.559440559 MHz
T2 1 5.2093806 GHz -7.65 dém CF 5.1 GHz 1001 pts Span 90.0 Mz
JU ) [T ) il ] 0 " e y
Spectrum |
Ref Level 20,00 dEm Offset 24.60 dB & RBW 100 kHz
o att 20de  SWT _ 1.1ms @ VBW 300 kz  Mode Sweep
@17k view
mM1[1] 6.85 dBm)|
5.7367300 GHz
20 di p2[1] 0.67 dB
36.5400 MHZ
10 di
Ud T
WAL Ll ot | okl Bund AL
10 d .
o ’If l
L
I b
m\\w-rm Pk LLII!‘RM\NMJI
-40 dB
-0
-60 d
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JI"\ J\ Measuring...  [ELLOLNNL gk 4

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ac VHT80>

99% Occupied Bandwidth

26dB Bandwidth

[ Spectrum | [=
Ref Level 20,00 dBm  Offset 24.30 db = RBW 1 MHz Ref Level 30.00 dem  Offset 2430 db e RBW 1 MHz
jo Att 20 dB  SWT 1ms @ VBW 3 MHz  Mode Sweep | Att 20 dB  SWT 1ms & YBW 3 MHz  Mode Sweep
@153 Max @ 1Pk Vigw
Mi[1] 2.70 dBm LZETEN] 23.29 dBm
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0d 1 PRTEN ), ST P \\ 82.720 MHz
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10 - -
r \ 0 L SR [ I—T E ST .
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2wt T
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Marker
Type | Ref | Trc | X-value [ Y-value | Function | Function Result | -60 dBm
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— —
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6dB Bandwidth

N/A

Spectrum

Ref Level 30,00 dBm  Offset 24.60 0B & RBW 100 kHz

(=]

jo Att 20dB  SWT 1.6 ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View
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Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.
For the 5.25-5.725 GHz bands:
B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
For the band 5.725-5.85 GHz:
B the maximum conducted output power over the frequency band of operation shall not exceed 1 W.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.
3.2.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.
Method PM-G (Measurement using a gated RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit at its maximum power control level.
3. Measure the average power of the transmitter.
4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

o

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

B [ e

At at
Power Meter enuator EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL: 886-3-327-0868 Page Number : 22 of 44
FAX: 886-3-327-0855 Issue Date : Jan. 27, 2023

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version : 03



ssamonas. FCC RADIO TEST REPORT Report No. : FR100605-09D

3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.
For the band 5.725-5.85 GHz:
The maximum power spectral density shall not exceed 30 dBm in any 500-kHz band.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.
For the band 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz:

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.
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For the band 5.725-5.85 GHz:

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW = 300kHz.
- Set VBW 2 1 MHz.

+ Add 10 log (500 kHz/RBW) to the measured result, whereas RBW (<500 kHz) is the reduced
resolution bandwidth of the spectrum analyzer set during measurement

« Number of points in sweep =2 Span / RBW.
- Sweep time = auto.

+ Detector = RMS
- Trace average at least 100 traces in power averaging mode.

« Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.

Method (c): Measure and add 10 log(Nant) dB.

With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(Nant) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(NanT) dB serves to apportion the emission limit among the Nayt outputs so
that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.

3.3.4 Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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For the band 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz:

<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level 20.00 dBm REW 1.00 MHZ .
At 2008 EWY 3.00 MHZ Ant1 Offset:24.30d8
Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset: 24.30dB
30
25
2 MK1
15 M :
10 4 ML Freq: 5.319 GHz

Level: 10.100 dBm

504 Count 1007100

-100 T T T T T T T T
Center: 5.320 GHz Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0) Maximum Power Density Plot Trace 2 (Ant 2)
Ref Level 20.00 dBm REW. 1.00 MHZ Ref Level 20.00 dBm REW. 1.00 MHZ
Al 20dB WEW, 3.00 MHz Al 20dB WEW, 3.00 MHz

- Dector: RMS Trace: Average ST 0.020s Offset: 24.30dB - Dector: RMS Trace: Awerage  SWWT. 0.020s Offset:24.30d8

25 25

0 20

15 MK1 15 MK1

10 MK1 Freg: 5.319GHz 10 MK1 Freq: 5.319 GHz
Level: 6.956 dBm 5 Level: 7.299 dBm

El]
15
20
25
30
35
-40
45
50 Count 100/100 -50 Count 100/100
55 55
&0 &0
€5 &5
70 70
75 75
&0 -0
E 5
k] L
95 95
100 u u u u T u T T T -100 u u u u T u T T T
Center: 5,320 GHz Span: 50.000 MHz Center: 5,320 GHz Span: 50.000 MHz
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<802.11n HT20>

Maximum Power Density Plot (dBm/MHz)

504 Count 1007100

Ref Level 20.00 dBm REW 1.00 MHZ .

At 2008 EWY 3.00 MHZ Ant1 Offset:24.60d8

Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset: 24.50dB
30
25
2 MK1
15 M :

MK Freq: 5.501GHz

Level: 9.999 dBm

T
Center: 5.500 GHz

T
Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0)

Maximum Power Density Plot Trace 2 (Ant 2)

Ref Level 20.00 dBm REW. 1.00 MHZ
Al 20dB WEW, 3.00 MHz
Dector: RMS Trace: Awerage  SWWT. 0.020s Offset: 24.60d8
30
25
0
15 MK1
1n MK1 Freg: 5.501GHz

Level: 7.081 dBm

50 Count 100/100

Center: 5.500 GHz Span: 50.000 MHz

Ref Level 20.00 dBm REW. 1.00 MHZ
Al 20dB WEW, 3.00 MHz
Dector: RMS Trace: Awerage  SWWT. 0.020s Offset: 24.50d8
30
25
20
15 MK1
10 MK1 Freg: 5.501GHz

Level: 6.894 dBm

-50 Count 100/100

Center: 5.500 GHz Span: 50.000 MHz
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<802.11n HT40>

Maximum Power Density Plot (dBm/MHz)

Ref Level 20.00 dBm REW 1.00 MHZ .
At 2008 EWY 3.00 MHZ Ant1 Offset:24.30d8
Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset: 24.30dB

ME1
s

5
=10
-15 4
=20
-25
30 4
235
40
45 3
-0 4 Count 100/100
-85
-60
-B5
=70
75
-30
-85
90
-95 3

100

T T
Center: 5,270 GHz Span: 100,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0) Maximum Power Density Plot Trace 2 (Ant 2)
Ref Level 20.00 dBm REW. 1.00 MHZ Ref Level 20.00 dBm REW. 1.00 MHZ
Al 20dB WEW, 3.00 MHz Al 20dB WEW, 3.00 MHz
Dector: RMS Trace: Average ST 0.020s Offset: 24.30dB Dector: RMS Trace: Awerage  SWWT. 0.020s Offset:24.30d8
30 30
25 25
0 20
15 MK1 15
10 Freg: 5.274GHz 10
5 ML Level: 0.912 dBm 5 ML
o 0
-5 -5
-0 -10
-15 -15
-20 -20
-25 -5
=30 =30
-35 -35
-40 -40
-45 45
50 Count 100/100 -50 Count 100/100
-85 -85
-&0 &0
£S5 £S5
=70 =70
-75 75
-80 -80
-85 -85
-90 -90
-85 -85
100 u u u u T u T T T -100 u u u u T u T T T
Center: 5.270 GHz Span: 100.000 MHz Center: 5.270 GHz Span: 100.000 MHz
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<802.11ac VHT80>

Maximum Power Density Plot (dBm/MHz)

Ref Level 20.00 dBm
Aft: 2008
Dector: RMS

REWY. 1.00 MHZ
WEWY. 3.00 MHzZ

Trace: &verage  SWT: 0.020s

Ant1 Offset:24.60d8
Ant2 Offset: 24, 50dB

701 GHz

MKL Level: 0.717 dBm
-

5
=10
-15 4
=20
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30 4
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40
45 3
-0 4 Count 100/100
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75
-30
-85
90
-95 3

100

T
Center: 5.690 GHz

T
Span: 120,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0)

Maximum Power Density Plot Trace 2 (Ant 2)

Ref Level 20.00 dBm REW. 1.00 MHZ
Al 20dB WEW, 3.00 MHz

Dector: RMS Trace: Awerage  SWWT. 0.020s Offset: 24.60d8
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Ref Level 20.00 dBm REW. 1.00 MHZ
Al 20dB WEW, 3.00 MHz
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level 20.00 dBm WEMAE 3.00 MHZ
At 20d8 REWY: 1.00 MHz
Dector: RMS Trace: &verage  SWT: 0.020s

Ant1 Offset:21.30dB
Ant2 Offset:21.30dB

504 Count 1007100

T
Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 0) Maximum Power Density Plot Trace 2 (Ant 2)
Ref Level 20.00 dBm WER 300 MHZ Ref Level 20.00 dBm WER 300 MHZ
Al 20dB REMA 1,00 MHZ Al 20dB REMA 1,00 MHZ
- Dector: RMS Trace: Average ST 0.020s Offset:21.30dB Dector: RMS Trace: Awerage  SWWT. 0.020s Offset:21.30d8
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For the band 5.725-5.85 GHz:

<802.11a>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 0 MIMO Ant. 2
Spectrum o Spectrum o
Ref Level 20.00 dém Offset 21.20 dB & RBW 300 kHz Ref Level 20.00 dam Offset 21.20 dB & RBW 300 kHz
o Att 20dB & SWT 20ms & VBW 1MHz Mode Swesp Jo ALt 20 de & SWT 20ms & VBW 1 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1°m AvgPwr [@1°m avgPwr
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R 00 T
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<802.11n HT20>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 0 MIMO Ant. 2
Ref Level 20.00 dBm  Offset 2460 db @ RBW 30D kHz Ref Level 20.00 dBm  Offset 24.50 db & RBW 300 kHz
fo Att 20 dB & SWT 20ms @ VBW LMHz  Mode Sweep | Att 20 dB & SWT 20ms & VBW 1 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1rm AvgPwr [@1rm AvgPwr
mi[1] 3.82 dBm)| mi[1] 3.28 dBm
5.7445500 GHz| 5.7453000 GHz
10d ‘ 10 dan 1
N e
od P - = e WS o puTSTS e ) Y
/ | |
-10 T T -10 dBm
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4() B~ == 40 dbmr ]
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604 60 dBm
70 dl -70 dBm
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<802.11n HT40>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 0 MIMO Ant. 2
Spectrum {@ ﬁpe”mm l@
Ref Level 20,00 dEm Offset 24,60 dBE =« RBW 300 kHz Ref Level 20.00 d&m Offset 24.50 dBE & RBW 300 kHz

fo Att 20 dB & SWT 20ms @ VBW 1 MHz  Mode Sweep | Att 20 dB & SWT 20ms & VBW 1 MHz Mode Sweep

SGL Count 100/100 SGL Count 100/100

[@1Rm Avgrwr [@1Rm AvgPwr
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<802.11ac VHT80>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 0 MIMO Ant. 2
Ref Level 20.00 dém Offset 24 60 dB & RBW 300 kHz Ref Level 20.00 dam Offset 24.50 dB & RBW 300 kHz

o Att 20 dB & SWT 20ms & VBW 1MHz Mode Swesp Jo ALt 20 de & SWT 20ms & VBW 1 MHz Mode Sweep
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<802.11ax HE20>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 0 MIMO Ant. 2
Ref Level 20,00 dEm Offset 24,60 dBE =« RBW 300 kHz Ref Level 20.00 d&m Offset 24.50 dBE & RBW 300 kHz

o ate 20de @ SWT  20ms @ VBW LMHz  Mode Sweep o att 20d8 @ SWT  20ms @ VBW 1MHz  Mode Sweep

SGL Count 100/100 SGL Count 100/100
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3.4 Unwanted Emissions Measurement

Th

is section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Li
)

mit of Unwanted Emissions

For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band:

All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below the
band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from
25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz
above or below the band edge, and from 5 MHz above or below the band edge increasing linearly

to a level of 27 dBm/MHz at the band edge.

(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength
limits as below table:
Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

__1000000~/30P
E=%M HV/m, where P is the eirp (Watts)

D
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EIRP (dBm)

Field Strength at 3m (dBuV/m)

-27

68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2

bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are

subject to a peak emission limit of =27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band

emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.

() Procedure for Unwanted Emissions Measurements Below 1000 MHz

RBW = 120 kHz
VBW = 300 kHz

Detector = Peak

Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz
VBW = 3 MHz
Detector = Peak

Sweep time = auto

Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

RBW =1 MHz

VBW = 10 Hz, when duty cycle is no less than 98 percent.

VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum

transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup
For radiated emissions below 30MHz
i | RX Antenna
| Im !
Metal Full Soldered Ground Plane
152
Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

l EUT 5'4— 3m —_—
""" [ == !
¢ :
|
15m !
)
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.4.7 Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3.  All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
| |
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| &
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;etion Test Date Due Date Remark
LOOP Antenna|  TESEQ HFH2-22 100488 | 9 kHz~30 MHz | Sep. 20, 2022 NNOC‘)’{/.Olzl’é%ZZZQ Sep. 19, 2023 (O\SgdHiif-O:Y)
Bilog Antenna |  TESEQ CBhil_tlﬁD& :’T5_4Nt‘ég‘2 30MHz~1GHz | Oct. 08, 2022 NNO(;'{/.Olzl’,Zz%Zzzg Oct. 07, 2023 (oggaiifﬂv)
Horn Antenna SCHVZ’?(RZBE BBHA 9120 D | 9120D-1212 | 1GHz ~ 18GHz | Mar. 10, 2022 NNO(;'{/.Olzl’,ZZ%ZZZZN Mar. 09, 2023 (O:F;gﬁiifﬂv)
SHI::tS:nzom SCHV(V:'?(RZBE BBHA9170 00993 | 18GHz~40GHz | Nov. 30, 2021 NNOC\)'{/.Olzl’YZZ%ZZZZN Nov. 29, 2022 (o?gﬁiifﬂv)
Amplifier SONOMA 310N 187312 | 9KHz~1GHz |Dec. 10, 2021 NNO(\)/\.,.O]_ZJI,ZZ%ZZZQ Dec. 09, 2022 (O\SgdHiif-O:Y)
Preamplifier |  Keysight 83017A  |MY53270080 |1GHz~26.5GHz| Nov. 10, 2021 ,\rlxjoc:/\}.ot)zé,zzo()zzz; Nov. 09, 2022 (o?gdHiif-oHnY)
Preamplifier Keysight 83017A MY53270080 [ LGHz~26.5GHz| Nov. 09, 2022 NNOL:/\./.0191,722%2222~ Nov. 08, 2023 (Oggiiif-ol—TY)
Preamplifier | Jet-Power JPA011§'55'30 171228(1)3000 1GHz~18GHz | Jun. 15, 2022 NNOSI\./.0121,722%2222~ Jun. 14, 2023 (oggﬁiifj—?v)
Preamplifier EMEC EM18G40G | 060801 |18GHz~40GHz | Jun. 28, 2022 NNOc\)/\./.OlZJI,ZZ%ZZZZN Jun. 27, 2023 (o?gdHiifiTY)
i‘g:’:‘g Keysight N9O1OA | MY54200486 | 10Hz~44GHz | Oct. 07, 2022 NNOc;/{/.Olzi,Zz(z)2222~ Oct. 06, 2023 (o?gdHiif-oHnY)
EZ"C'GTIS; Keysight | N9O3BA(MXE) | MY54130085 | 20MHZz~8.4GHz| Oct. 18, 2022 NNo(;/\./.0121,722%2222~ Oct. 17, 2023 (osgﬂiifﬂv)
I T R e B e B P
AntennaMast| EMEC  |AM-BS-4500-B|  N/A 1~4m N/A NNO(;’\'/_OlZ 1‘722%222; N/A ( o?gﬁiifﬁv)
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A NNOC‘)’\'/.OlZl’YZZ%ZZZZN N/A ( o?gdHiifij)
Software audix | 53| RK-001083 N/A N/A NNOC‘)’\'LOlZl',ZZ%ZZZQ N/A ( OggdHiif—C):Y)
RF Cable gﬂﬁiig SUCE)ZLEX MY2859/2 | 30MHz-40GHz | Mar. 10, 2022 NNO(;’\'/_0121:22%2222~ Mar. 09, 2023 (osgﬁif-o:v)
RF Cable :BE‘E‘E; SUCE)ZLEX MY9837/4PE | 9kHz-30MHz | Mar. 10, 2022 NNO(;'\'/_OlZl”ZZ%ZZZZN Mar. 09, 2023 (oggﬁiifﬂv)
RF Cable :BE‘E‘E; SUCE)ZLEX MY9837/4PE | 30MHz-18GHz | Mar. 10, 2022 NNO(;'\'/_OlZl”ZZ%ZZZZN Mar. 09, 2023 (oggﬁiifﬂv)
RF Cable :Biii; SUCSZLEX 811852/4 | 30MHz-18GHz | Mar. 10, 2022 NNOC‘)’\'/.OlZl’YZZ%ZZZQ Mar. 09, 2023 (OggdHii]t.i—C):Y)
Filter wainwiight 5 E 8000 50) s 1055 W | sep. 12, 2022 NNOC‘)’\'LOlZl',ZZ%ZZZQ Sep. 11, 2023 (oggiiifﬁv)
WHKX12-2700 _ i
Filter Wainwright -3000(;;85000-6 SN3 i(ZsHszglltge? Sep. 12, 2022 NNOC‘)’\'/_Olzl’YZZ%ZZZQ Sep. 11, 2023 (oggﬂifﬁ:v)
WHKX8-5872. _ i
Filter Wainwright |5-6750-18000-|  SN3 6';2(;5”;”'$?h Sep. 12, 2022 NNOC‘)’\'Lolzl’,ZZ%Z;; Sep. 11, 2023 (OggdH'i'_O:Y)
40SS
WHKX12-900-
Filter Wainwright 1000-;5500-60 SN12 ;(;SHSZ:IHS Sep. 12, 2022 NNOC‘)’\'I.OIZLZZ%ZZZZN Sep. 11, 2023 (oggdHiif?:Y)
Hygrometer | TECPEL DTM-303B | TP140325 N/A Nov. 26, 2021 NNOC‘)'{/_0121’122%2222~ Nov. 25, 2022 (Ogg‘:'iiff’SY)
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Instrument | Brand Name | Model No. Serial No. [Characteristics Cal:)b;fletion Test Date Due Date Remark
Loop Antenna | TESEQ HLA 6120 31244 | 9 kHz~30 MHz | Mar. 18, 2022 ,(jg\t/ 22” zgg: Mar. 17, 2023 (oﬁéﬂifg?ﬁn
Bilog Antenna | TESEQ oo(;i;NﬁzlnloEirf—o 41912 & 05 | 30MHz~1GHz | Feb. 06, 2022 Sg\t/ 2(25” ggg: Feb. 05, 2023 (o?ggifg?gv)
Amplifier SONOMA 310N 363440 | 9KHz~1GHz |Dec. 27, 2021 Sg\t/ cl)(zi,’ ;gg: Dec. 26, 2022 (O?ngaiig?g\()
Horn Antenna | SHYARZEE | BBHA 9120 D |9120D-02294| 1GHz-18GHz | Jun. 23, 2022 | % 22” 2022 ™| aun. 22, 2023 (oﬁéﬂifg?ﬁn
SH'ZE:EH';”“ SCHV&RZBE BBHA 9170 00993 | 18GHz~40GHz | Nov. 30, 2021 Sg\t/ cl)(zi,’ ;gg: Nov. 29, 2022 (O?ngaiig?g\()
Amplifier EMEC EM1G18G | 060837 | 1GHz~18GHz | Sep. 01, 2022 Sg\t/ %” 2%2;: Aug. 31, 2023 (ogéﬂifgfﬁn
Preamplifier |EM Electronics| EM01G18G | 060803 | 1GHz-18GHz | Dec. 16, 2021 Sg\t/'_ 22’, igg: Dec. 15, 2022 (osgaifg?gv)
Preamplifier | EMEC EM18G40G | 060802 18-40GHz | Mar. 08, 2022 Sg\t/ %” zgg: Mar. 07, 2023 (osgaifg?:\()
Egﬂc'eTisz Keysight | NOO3BA(MXE) | MY54130085 [ 20MHz~8.4GHz | Oct. 18, 2022 Sg\t/'_ iz’, igg: Oct. 17, 2023 (oiéﬂelltémv
i‘:]zcl;rzueT Keysight NOOL0 | MY54200485| 10Hz-44GHz | May 07, 2022 | Qo %” 2022 | may 06, 2023 (osgaifg?:\()
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A Sg\t/ 22” 2?)2;: N/A (osgaifgj—?v)
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Sg\t/ % ;gg: N/A (OsF} gaifg?:\()
Software Audix 6.2009?2—24(k5 RK-000451 N/A N e e NA | ohremy)
RF Cable gﬂﬁiig Sl%iolFOLZEEX MMY\geéeggsggé, 30MHz~18G | Nov. 15, 2021 gg\t/ 22 zgzé: Nov. 14, 2022 (o?gaifgj:v)
508405/2E

o | DR | SUCOREX livossyure | na | aun o, 20z [\ 2 ) 2 20 | e
RF Cable | GoBeRE | SUCOPLEX 1805012804 30117 40GHZ | Jan. 04, 2022 | 0 To 2029 | Jan. 03,2023 (Osé‘gifg_o:\()
RF Cable gﬂﬁig SUCBZLEX MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 Sg\t/ 22*’ zgzé: Mar. 09, 2023 (o?gaifg?:\()
Hygrometer | TECPEL | DTM-3038 | TP200886 N/A Mar. 21, 2022 (3;2_1;6’72;0222?: Mar. 20, 2023 E:Toﬁgg_ﬁfg
Power Sensor|  DARE | RPR3006W 15’(')08\?3:1254'33 LOMHz-6GHz | Dec. 29, 2021 | 30 12 207 pec. 28, 2022 ?T?—ng-cn-ﬁ(;
USSi:SOO"rve' DARE RPR3006W 173'2?33353;‘) 10MHz~6GHz | Sep. 04, 2022 322_1296’72200222; Sep. 03, 2023 ?Toggg_ﬁfg
o I e P L v e i
Agozc:(\:/veer ChainTek | APC-1000W N/A N/A N/A Nov. 10, 2022 N/A ?ggg;‘_:ﬂ?(r)'
ol Test zg;‘a‘:\é‘ ESR3 102388 | 9kHz~3.6GHz | Dec. 01, 2021 | Nov. 10, 2022 | Nov. 30, 2022 (ngggc:?(r;
Hygrometer Testo 608-H1 34913912 N/A Nov. 17, 2021 | Nov. 10, 2022 | Nov. 16, 2022 | €0nduction
(CO05-HY)

LISN zg;‘a‘:\é‘ ENV216 100081 | 9kHz~30MHz | Nov. 16, 2021 | Nov. 10, 2022 | Nov. 15, 2022 (ngggc:?(r;
Software 222\?\/;? EMC32 N/A N/A N/A Nov. 10, 2022 N/A ?ggg;‘fﬂ%‘
Pulse Limiter SCHV(V:QRZBE VTSDI\?SGLF 00691 N/A Aug. 01, 2022 | Nov. 10, 2022 | Jul. 31, 2023 (ngggc:?(r;
LISN Cable MVE RG-400 260260 N/A Dec. 30, 2021 | Nov. 10, 2022 | Dec. 29, 2022 ?ggg;cﬂi’(r)‘
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ssamonas. FCC RADIO TEST REPORT Report No. : FR100605-09D

5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 3.5dB

<For 03CH11-HY>

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.3dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHZz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.4 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.8 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3dB

<For 03CH15-HY>

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.3dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHZz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.2 dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.4 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 52 dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR100605-09D

Test Engineer:

Mina Liu / Hank Hsu / Ching Chen

Temperature:

21~25

°C

Test Date:

2022/10/19-2023/01/26

Relative Humidity:

51~54

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR100605-09D

U-NII-1 MIMO

99% 26 dB Iokr 1ok

Data Freq. | Bandwidth Bandwidth Bandwm_ith_ BandW{dth

Mod. Rate NTY CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Note

(dBm) (dBm)

Ant0 [ Ant2 [ AntO [ Ant2 [ AntO [ Ant2 [ AntO | Ant2
11a [6Mbps| 2| 36 | 5180 | 16.88 | 16.58 | 21.55 | 21.20 23.20 22.20
11a [6Mbps| 2 | 44 | 5220 | 16.83 | 16.58 | 21.75 | 21.35 23.20 22.20
11a [6Mbps| 2 | 48 | 5240 | 16.68 | 16.58 | 21.25 | 21.30 23.20 22.20
HT20 [Mcso| 2| 36 | 5180 | 18.88 | 17.63 | 31.70 | 21.15 23.46 22.46
HT20 [MCSO| 2 | 44 | 5220 | 17.73 | 17.78 | 21.70 | 22.50 23.49 22.49
HT20 [MCS0| 2| 48 | 5240 | 17.78 | 17.68 | 21.65 | 21.40 23.48 22.48
HT40 [MCS0| 2 | 38 | 5190 | 40.56 | 36.76 | 73.17 | 30.87 23.98 23.01
HT40 [MCS0| 2| 46 | 5230 | 37.06 | 36.86 | 46.98 | 40.32 23.98 23.01
VHT80|MCS0| 2| 42 [ 5210 76.12 | 75.88 | 82.72 | 82.88 23.98 23.01

Al-20f 16



TEST RESULTS DATA

Average Power Table

Report Number : FR100605-09D

FCC U-NII-1 MIMO
Average FCC

Data e Conducted Conduc?eq DQ .

Mod. Rate NTX CH. (MHz) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant0 [ Ant2 | SUM | AntO [ Ant2 | AntO [ Ant2

11a |6Mbps| 2 36 5180 | 15.60 | 15.70 | 18.66 24.00 4.00 Pass
11a |6Mbps| 2 44 5220 | 16.30 | 16.00 | 19.16 24.00 4.00 Pass
11a |6Mbps| 2 48 5240 | 16.10 | 16.20 | 19.16 24.00 4.00 Pass
HT20 | MCSO| 2 36 5180 | 14.70 | 14.40 [ 17.56 24.00 4.00 Pass
HT20 | MCSO| 2 44 5220 | 16.60 | 16.70 | 19.66 24.00 4.00 Pass
HT20 | MCSO| 2 48 5240 | 17.00 | 16.60 | 19.81 24.00 4.00 Pass
HT40 | MCSO| 2 38 5190 | 11.80 | 11.50 [ 14.66 24.00 4.00 Pass
HT40 | MCSO| 2 46 5230 | 15.20 | 15.30 | 18.26 24.00 4.00 Pass
VHT20| MCSO| 2 36 5180 | 14.60 | 14.30 | 17.46 24.00 4.00 Pass
VHT20| MCSO0| 2 44 5220 | 16.00 | 16.00 | 19.01 24.00 4.00 Pass
VHT20| MCSO0| 2 48 5240 | 16.10 [ 16.10 | 19.11 24.00 4.00 Pass
VHT40| MCSO| 2 38 5190 | 11.70 | 11.40 | 14.56 24.00 4.00 Pass
VHT40| MCSO0| 2 46 5230 | 15.10 | 15.20 [ 18.16 24.00 4.00 Pass
VHT80| MCSO0| 2 42 5210 | 11.50 [ 11.90 | 14.71 24.00 4.00 Pass

Al-30f 16



Report Number : FR100605-09D

TEST RESULTS DATA
Power Spectral Density

FCC U-NII-1 MIMO

Duty Average _ Average
Data Freq. Factor F_’ower DB PSD DG. Pass
Mod. Rate NTY CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

AntO [ Ant2 [ Ant0 [ Ant2 [ SUM [ Ant0 | Ant2 [ AntO [ Ant2

11a |6Mbps| 2 36 5180 | 0.46 0.46 9.61 10.24 6.76 Pass
11a [6Mbps| 2 | 44 5220 | 0.46 | 0.46 9.87 10.24 6.76 Pass
11a |6Mbps| 2 48 5240 | 0.46 0.46 9.95 10.24 6.76 Pass
HT20 |MCSO| 2| 36 | 5180 | 0.50 | 0.56 8.36 10.24 6.76 Pass
HT20 |MCSO| 2| 44 | 5220 | 0.50 | 0.56 9.84 10.24 6.76 Pass
HT20 |[MCSO| 2| 48 | 5240 | 0.50 | 0.56 9.96 10.24 6.76 Pass
HT40 |MCSO| 2| 38 | 5190 | 0.20 | 0.22 -0.74 10.24 6.76 Pass
HT40 |MCSO| 2| 46 | 5230 | 0.20 | 0.22 3.21 10.24 6.76 Pass
VHT80| MCSO| 2| 42 | 5210 [ 0.46 | 0.46 -3.52 10.24 6.76 Pass

Al-40f 16



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR100605-09D

U-NII-2A MIMO
99% 26 dB IC 99% IC 99% FCC 2§dB
Data Freq. | Bandwidth Bandwidth Bandwm_ith_ BandW{dth Bandw@th_
Mod. Rate NTX{ CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)

AntO [ Ant2 [ AntO [ Ant2 [ AntO [ Ant2 [ AntO [ Ant2 [ AntO | Ant2
11a |6Mbps| 2| 52 | 5260 | 16.73 | 16.48 | 21.30 | 21.10 23.17 29.17 23.98
11a |6Mbps| 2| 60 | 5300 | 16.78 | 16.58 | 21.40 | 21.35 23.20 29.20 23.98
11a |6Mbps| 2| 64 | 5320 | 16.68 | 16.48 | 21.30 | 21.15 23.17 29.17 23.98
HT20 ([MCS0| 2| 52 | 5260 | 17.88 | 17.68 | 38.55 | 21.30 23.48 29.48 23.98
HT20 [MCS0| 2| 60 | 5300 | 17.78 | 17.68 | 21.50 | 21.60 23.48 29.48 23.98
HT20 ([MCS0| 2| 64 | 5320 | 17.78 | 17.63 | 21.50 | 21.30 23.46 29.46 23.98
HT40 [MCS0| 2| 54 | 5270 | 45.06 | 36.76 | 36.37 | 39.87 23.98 30.00 23.98
HT40 ([MCS0| 2| 62 | 5310 | 36.96 | 36.86 | 40.77 | 44.10 23.98 30.00 23.98
VHT80| MCSO| 2| 58 | 5290 | 75.88 | 75.88 | 82.56 | 85.28 23.98 30.00 23.98

Al-50f16



TEST RESULTS DATA

Average Power Table

Report Number : FR100605-09D

FCC U-NII-2A MIMO

Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTX CH. Power Power Limit (dBi) - Pass/Fail

Rate (MHz) Limit

(dBm) (dBm) (dBm)

Ant0 [ Ant2 | SUM | AntO [ Ant2 | AntO [ Ant2

11a |6Mbps| 2 52 5260 | 15.80 | 15.60 | 18.71 23.98 4.00 30 Pass
11a |6Mbps| 2 60 5300 | 16.90 | 17.00 | 19.96 23.98 4.00 30 Pass
11a |6Mbps| 2 64 5320 | 15.80 | 16.10 | 18.96 23.98 4.00 30 Pass
HT20 | MCSO0| 2 52 5260 | 16.00 | 15.90 | 18.96 23.98 4.00 30 Pass
HT20 | MCSO| 2 60 5300 | 16.60 | 16.70 | 19.66 23.98 4.00 30 Pass
HT20 | MCSO| 2 64 5320 | 15.60 | 15.80 | 18.71 23.98 4.00 30 Pass
HT40 | MCSO0| 2 54 5270 | 15.50 | 15.30 | 18.41 23.98 4.00 30 Pass
HT40 | MCSO| 2 62 5310 | 13.10 [ 12.90 | 16.01 23.98 4.00 30 Pass
VHT20| MCSO| 2 52 5260 | 15.90 | 15.80 | 18.86 23.98 4.00 30 Pass
VHT20{ MCSO0| 2 60 5300 | 16.10 | 16.20 [ 19.16 23.98 4.00 30 Pass
VHT20| MCSO0| 2 64 5320 | 15.50 | 15.70 | 18.61 23.98 4.00 30 Pass
VHT40| MCSO| 2 54 5270 | 15.40 [ 15.20 | 18.31 23.98 4.00 30 Pass
VHT40{ MCSO0| 2 62 5310 | 13.00 | 12.80 | 15.91 23.98 4.00 30 Pass
VHT80| MCSO0| 2 58 5290 | 12.00 [ 12.20 | 15.11 23.98 4.00 30 Pass
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Report Number : FR100605-09D

TEST RESULTS DATA
Power Spectral Density
U-NII-2A MIMO
Duty Average _ Average
Data Freq. Factor F_’ower DB PSD DG. Pass
Mod. Rate NTY CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
AntO [ Ant2 [ Ant0 [ Ant2 [ SUM [ Ant0 | Ant2 [ AntO [ Ant2
11a |6Mbps| 2 52 5260 | 0.46 0.46 9.80 10.24 6.76 Pass
11a |6Mbps| 2 60 5300 | 0.46 | 0.46 9.69 10.24 6.76 Pass
11a |6Mbps| 2 64 5320 | 0.46 0.46 10.10 10.24 6.76 Pass
HT20 |[MCSO| 2| 52 | 5260 | 0.50 | 0.56 9.76 10.24 6.76 Pass
HT20 |MCSO| 2| 60 | 5300 | 0.50 | 0.56 9.76 10.24 6.76 Pass
HT20 |MCSO| 2| 64 | 5320 | 0.50 | 0.56 9.08 10.24 6.76 Pass
HT40 |MCSO| 2| 54 | 5270 | 0.20 | 0.22 3.58 10.24 6.76 Pass
HT40 |MCSO| 2| 62 | 5310 | 0.20 | 0.22 0.73 10.24 6.76 Pass
VHT80| MCSO| 2| 58 | 5290 [ 0.46 | 0.46 -3.11 10.24 6.76 Pass

Al-Tof 16



TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR100605-09D

U-NII-2C MIMO
6 dB
99% 26 dB IC 99% IC 99% FCC 2§dB Bandwidth for
Data Freq Bandwidth Bandwidth Bandw@th BandW|.dt.h Bandw@th Straddle
Mod. Rate NTY CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm)
(MHz)
AntO [ Ant2 [ AntO [ Ant2 [ AntO [ Ant2 [ AntO [ Ant2 [ AntO [ Ant2 | AntO | Ant2
11a |6Mbps| 2 | 100 | 5500 | 16.68 | 16.48 | 21.30 | 20.85 23.17 29.17 23.98
11a |6Mbps| 2 | 116 | 5580 | 16.73 | 16.53 | 21.35 | 21.15 23.18 29.18 23.98
11a |6Mbps| 2 | 140 | 5700 | 16.68 | 16.53 | 21.30 | 21.05 23.18 29.18 23.98
HT20 | MCSO| 2 | 100 | 5500 | 17.78 | 17.68 | 21.65 | 21.15 23.48 29.48 23.98
HT20 |MCSO| 2 | 116 | 5580 | 17.83 | 17.68 [ 21.65 | 21.75 23.48 29.48 23.98
HT20 |MCSO| 2 | 140 | 5700 | 17.78 | 17.63 | 21.55 | 21.10 23.46 29.46 23.98
HT40 |MCSO| 2 | 102 | 5510 | 36.96 | 36.76 | 42.03 | 39.87 23.98 30.00 23.98
HT40 |MCSO| 2 | 110 | 5550 | 36.86 | 36.76 | 40.50 | 39.96 23.98 30.00 23.98
HT40 |MCSO| 2 | 134 | 5670 | 36.96 | 36.86 | 40.05 | 39.87 23.98 30.00 23.98
VHT80| MCSO0| 2 | 106 | 5530 | 75.88 | 75.64 | 82.56 | 82.40 23.98 30.00 23.98
VHT80| MCSO0| 2 | 122 | 5610 | 76.00 | 75.64 | 83.52 | 81.92 23.98 30.00 23.98
U-NII-2C straddle channel MIMO
L 0, 0, 6 dB
99 /? 26 dB IC 99_/0 IC 99_& FCC 2§dB Bandwidth for
Data Fra Bandwidth Bandwidth Bandwm_ith_ BandW{dth Bandw@th_ Straddle
Mod. Rate NTXY CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm)
(MHz)
AntO [ Ant2 | AntO [ Ant2 [ Ant0 | Ant2 | AntO | Ant2 [ AntO | Ant2 | AntO [ Ant2
11a |6Mbps| 2 | 144 | 5720 | 13.39 [ 13.29 | 15.65 | 15.65 22.24 28.24 22.95 2.65 | 2.65
HT20 |MCSO| 2 | 144 | 5720 | 13.94 | 13.89 [ 15.80 | 15.65 22.43 28.43 22.95 265 | 26
HT40 |MCSO| 2 | 142 | 5710 | 33.38 | 33.38 | 34.89 | 35.07 23.98 30.00 23.98 3.27 | 3.27
VHT80| MCSO| 2 | 138 | 5690 | 72.88 | 72.88 | 76.12 | 76.44 23.98 30.00 23.98 34 34
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TEST RESULTS DATA

Average Power Table

Report Number : FR100605-09D

FCC U-NII-2C MIMO
Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTX CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant0 [ Ant2 | SUM | AntO [ Ant2 | AntO [ Ant2
11a |6Mbps| 2 [ 100 | 5500 | 15.70 | 15.00 | 18.37 23.98 4.00 30 Pass
11a |6Mbps| 2 [ 116 | 5580 [ 16.10 | 15.80 | 18.96 23.98 4.00 30 Pass
11a |6Mbps| 2 [ 140 | 5700 [ 16.30 | 17.00 | 19.67 23.98 4.00 30 Pass
HT20 | MCS0O| 2| 100 | 5500 | 16.20 | 16.00 | 19.11 23.98 4.00 30 Pass
HT20 |MCSO| 2| 116 | 5580 | 16.30 [ 16.10 | 19.21 23.98 4.00 30 Pass
HT20 |MCSO| 2| 140 | 5700 | 14.80 | 15.30 | 18.07 23.98 4.00 30 Pass
HT40 |MCSO| 2| 102 | 5510 | 13.40 [13.10 | 16.26 23.98 4.00 30 Pass
HT40 |MCSO| 2| 110 [ 5550 | 15.30 | 15.50 | 18.41 23.98 4.00 30 Pass
HT40 |MCSO| 2| 134 | 5670 | 15.20 | 15.30 | 18.26 23.98 4.00 30 Pass
VHT20{ MCS0| 2| 100 | 5500 [ 16.00 | 15.70 | 18.86 23.98 4.00 30 Pass
VHT20| MCSO| 2 | 116 | 5580 | 15.90 | 15.90 | 18.91 23.98 4.00 30 Pass
VHT20| MCSO| 2 | 140 | 5700 | 14.70 [ 15.20 | 17.97 23.98 4.00 30 Pass
VHT40{ MCS0| 2| 102 | 5510 [13.30 | 13.00 | 16.16 23.98 4.00 30 Pass
VHT40| MCSO| 2 | 110 | 5550 | 15.20 | 15.40 | 18.31 23.98 4.00 30 Pass
VHT40| MCSO| 2| 134 | 5670 | 15.10 [ 15.20 | 18.16 23.98 4.00 30 Pass
VHT80[ MCS0| 2| 106 | 5530 [12.50 | 12.50 [ 15.51 23.98 4.00 30 Pass
VHT80| MCSO| 2| 122 | 5610 | 15.00 [ 15.00 | 18.01 23.98 4.00 30 Pass
FCC U-NII-2C straddle channel MIMO
Average FCC EIRP
Data e Conducted Conduc?eq DQ Power .
Mod. NTH CH. Power Power Limit (dBi) L Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant0 [ Ant2 | SUM | AntO [ Ant2 | AntO [ Ant2
11a |6Mbps| 2 [ 144 | 5720 [ 15.90 | 16.30 | 19.11 22.95 4.00 30 Pass
HT20 |MCSO| 2| 144 | 5720 | 15.40 | 16.20 | 18.83 22.95 4.00 30 Pass
HT40 |MCSO| 2| 142 | 5710 | 15.00 [ 15.30 | 18.16 23.98 4.00 30 Pass
VHT20| MCSO| 2 | 144 | 5720 | 15.80 [ 15.70 | 18.76 23.98 4.00 30 Pass
VHT40| MCSO| 2 | 142 | 5710 | 14.90 [ 15.20 | 18.06 23.98 4.00 30 Pass
VHT80| MCS0| 2| 138 | 5690 [ 15.20 | 15.50 | 18.36 23.98 4.00 30 Pass

Al-90of 16



Report Number : FR100605-09D

TEST RESULTS DATA
Power Spectral Density
U-NII-2C MIMO

Duty Average _ Average
Data Freq. Factor F_’ower DB PSD DG. Pass
Mod. Rate NTY CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

AntO [ Ant2 [ Ant0 [ Ant2 [ SUM [ Ant0 | Ant2 [ AntO [ Ant2
11a |6Mbps| 2 | 100 | 5500 | 0.46 0.46 9.16 10.24 6.76 Pass
11a |6Mbps| 2 | 116 | 5580 | 0.46 | 0.46 9.81 10.24 6.76 Pass
11a |6Mbps| 2 | 140 | 5700 | 0.46 0.46 9.86 10.24 6.76 Pass
HT20 |MCSO| 2 | 100 | 5500 | 0.50 | 0.56 10.00 10.24 6.76 Pass
HT20 |[MCSO| 2 | 116 | 5580 | 0.50 | 0.56 9.99 10.24 6.76 Pass
HT20 |MCSO| 2| 140 | 5700 | 0.50 | 0.56 7.75 10.24 6.76 Pass
HT40 |[MCSO| 2 | 102 | 5510 | 0.20 | 0.22 0.46 10.24 6.76 Pass
HT40 |MCSO| 2| 110 | 5550 | 0.20 | 0.22 2.84 10.24 6.76 Pass
HT40 |[MCSO| 2 | 134 | 5670 | 0.20 | 0.22 3.33 10.24 6.76 Pass
VHT80| MCSO| 2 [ 106 | 5530 | 0.46 | 0.46 -2.47 10.24 6.76 Pass
VHT80| MCS0| 2 | 122 | 5610 | 0.46 | 0.46 -0.05 10.24 6.76 Pass
U-NII-2C straddle channel MIMO

Average Average
Data Freq. Flzlégl’ POW?I’ PSD DG.‘ Pass
Mod. Rate NTY CH. (MHz) (dB) Density Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

AntO [ Ant2 [ Ant0 [ Ant2 [ SUM | Ant0 | Ant2 [ AntO [ Ant2

11a |6Mbps| 2 | 144 | 5720 | 0.46 0.46 9.42 10.24 6.76 Pass
HT20 |MCSO| 2 | 144 | 5720 | 0.50 | 0.56 9.10 10.24 6.76 Pass
HT40 |[MCSO| 2 | 142 | 5710 | 0.20 | 0.22 2.84 10.24 6.76 Pass
VHT80| MCSO| 2 | 138 | 5690 | 0.46 | 0.46 0.72 10.24 6.76 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR100605-09D

FCC U-NII-1 MIMO
Average FCC
Data Freq. | RU Conducted Conduc.tecli DQ .
Mod. Rate NTH CH. (MHz) | Config. Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant0 [ Ant2 [ SUM [ Ant0 [ Ant2 | AntO | Ant2
HE20 |[MCSO| 2| 36 | 5180 Full [14.60 [14.40 [17.51 24.00 4.00 Pass
HE20 |[MCS0| 2| 36 | 5180 | 26/0 | 6.90 | 6.70 | 9.81 24.00 4.00 Pass
HE20 |[MCSO| 2| 36 | 5180 | 52/37 | 9.30 | 9.00 [12.16 24.00 4.00 Pass
HE20 [MCS0O| 2| 36 | 5180 (106/53|12.70 [ 12.70 | 15.71 24.00 4.00 Pass
HE20 |[MCSO| 2| 44 | 5220 ( Full [16.00 | 16.00 | 19.01 24.00 4.00 Pass
HE20 |[MCSO| 2| 44 | 5220 | 26/4 | 9.10 | 8.80 [11.96 24.00 4.00 Pass
HE20 |[MCSO| 2| 44 | 5220 | 52/38 (10.90 [ 11.10 | 14.01 24.00 4.00 Pass
HE20 |[MCSO| 2| 44 | 5220 (106/53|14.10 [ 13.90 | 17.01 24.00 4.00 Pass
HE20 |[MCSO| 2| 48 | 5240 ( Full [16.10 [16.10 [ 19.11 24.00 4.00 Pass
HE20 |[MCSO| 2| 48 | 5240 | 26/8 | 8.10 | 8.20 [11.16 24.00 4.00 Pass
HE20 |[MCSO| 2| 48 | 5240 | 52/40 | 10.20 | 10.70 | 13.47 24.00 4.00 Pass
HE20 |[MCSO| 2| 48 | 5240 (106/54(13.70 [ 13.70 | 16.71 24.00 4.00 Pass
HE40 |[MCSO| 2| 38 | 5190 | Full [11.70 [ 11.40 [ 14.56 24.00 4.00 Pass
HE40 |[MCSO| 2| 46 | 5230 | Full [14.40 (14.50 [ 17.46 24.00 4.00 Pass
HE80 [MCSO| 2| 42 | 5210 ( Full [11.40 (11.80 | 14.61 24.00 4.00 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR100605-09D

FCC U-NII-1 MIMO
Duty Average _ Average

Data Freq. | RU Factor F.’ower Density PSD DQ Pass

Mod. Rate NTY CH. (MHz) | Config. (dB) with Duty Factor Limit (dBi) JFail
(dBm/MHz) (dBm/MHz)
Ant0 [ Ant2 [ Ant0 [ Ant2 | SUM [ AntO [ Ant2 | AntO ] Ant2

HE20 [ MCSO| 2 36 5180 | Full | 0.15 | 0.14 5.96 10.24 6.76 Pass
HE20 [ MCSO| 2 36 5180 | 26/0 | 1.14 1.14 5.75 10.24 6.76 Pass
HE20 [ MCSO| 2 36 5180 | 52/37 | 2.19 2.19 5.22 10.24 6.76 Pass
HE20 [ MCSO| 2 36 5180 |106/53| 2.45 | 2.45 5.65 10.24 6.76 Pass
HE20 [ MCSO| 2 44 5220 | Full | 0.15 | 0.14 6.68 10.24 6.76 Pass
HE20 [ MCSO| 2 44 5220 | 26/4 | 1.14 1.14 6.41 10.24 6.76 Pass
HE20 [ MCSO| 2 44 5220 | 52/38 | 2.19 2.19 6.65 10.24 6.76 Pass
HE20 [ MCSO| 2 44 5220 |106/53| 2.45 | 2.45 6.25 10.24 6.76 Pass
HE20 [ MCSO| 2 48 5240 | Full | 0.15 | 0.14 6.70 10.24 6.76 Pass
HE20 [ MCSO| 2 48 5240 | 26/8 | 1.14 1.14 6.61 10.24 6.76 Pass
HE20 [ MCSO| 2 48 5240 | 52/40 | 2.19 2.19 6.60 10.24 6.76 Pass
HE20 [ MCSO| 2 48 5240 |106/54| 2.45 | 2.45 6.29 10.24 6.76 Pass

Al-120f 16



TEST RESULTS DA

TA

Average Power Table

Report Number : FR100605-09D

FCC U-NII-2A MIMO

CAV((ejrage FCC EIRP
Data Freq. | RU onducted Conduc.tecli DG. Power .
Mod. NTY CH. . Power Power Limit (dBi) " Pass/Fail

Rate (MHz) | Config. Limit

(dBm) (dBm) (dBm)

Ant0 [ Ant2 [ SUM [ Ant0 [ Ant2 | AntO | Ant2

HE20 |[MCSO| 2| 52 | 5260 | Full [15.90 [ 15.80 | 18.86 23.98 4.00 30 Pass
HE20 [MCSO| 2| 52 | 5260 ( 26/0 | 8.10 | 7.90 |11.01 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 52 | 5260 | 52/37 | 10.60 [ 10.50 | 13.56 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 52 | 5260 [106/53| 13.70 [ 13.60 | 16.66 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 60 | 5300 Full [16.10 [ 16.20 [ 19.16 23.98 4.00 30 Pass
HE20 |[MCS0O| 2| 60 | 5300 | 26/4 | 8.80 | 8.70 [11.76 23.98 4.00 30 Pass
HE20 |[MCS0O| 2| 60 | 5300 | 52/38(11.10 [ 10.90 | 14.01 23.98 4.00 30 Pass
HE20 |[MCS0O| 2| 60 | 5300 [106/53| 14.10 [ 13.80 [ 16.96 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 64 | 5320 ( Full [15.50 [15.70 | 18.61 23.98 4.00 30 Pass
HE20 |[MCS0O| 2| 64 | 5320 | 26/8 | 7.60 | 8.30 [10.97 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 64 | 5320 | 52/40 | 8.90 | 9.40 (12.17 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 64 | 5320 (106/54(13.20 | 13.40 | 16.31 23.98 4.00 30 Pass
HE40 |[MCSO| 2| 54 | 5270 | Full [14.40 (14.50 [ 17.46 23.98 4.00 30 Pass
HE40 |[MCSO| 2| 62 | 5310 ( Full [13.00 [12.80 | 15.91 23.98 4.00 30 Pass
HE80 [MCSO| 2| 58 | 5290 ( Full [11.90 [12.10 | 15.01 23.98 4.00 30 Pass

Al-130f 16



TEST RESULTS DATA

Power Spectral Density

Report Number : FR100605-09D

U-NII-2A MIMO
Duty Average _ Average

Data Freq. | RU Factor F.’ower Density PSD DQ Pass

Mod. Rate NTY CH. (MHz) | Config. (dB) with Duty Factor Limit (dBi) JFail
(dBm/MHz) (dBm/MHz)
Ant0 [ Ant2 [ Ant0 [ Ant2 | SUM [ AntO [ Ant2 | AntO ] Ant2

HE20 [ MCSO| 2 52 5260 | Full | 0.15 | 0.14 6.77 10.24 6.76 Pass
HE20 [ MCSO| 2 52 5260 | 26/0 | 1.14 1.14 6.23 10.24 6.76 Pass
HE20 [ MCSO| 2 52 5260 | 52/37 | 2.19 2.19 6.56 10.24 6.76 Pass
HE20 [ MCSO| 2 52 5260 |106/53| 2.45 | 2.45 6.52 10.24 6.76 Pass
HE20 [ MCSO| 2 60 5300 | Full | 0.15 | 0.14 6.96 10.24 6.76 Pass
HE20 [ MCSO| 2 60 5300 | 26/4 | 1.14 1.14 6.60 10.24 6.76 Pass
HE20 [ MCSO| 2 60 5300 | 52/38 | 2.19 2.19 6.65 10.24 6.76 Pass
HE20 [ MCSO| 2 60 5300 |106/53| 2.45 | 2.45 6.49 10.24 6.76 Pass
HE20 [ MCSO| 2 64 5320 | Full | 0.15 | 0.14 6.70 10.24 6.76 Pass
HE20 [ MCSO| 2 64 5320 | 26/8 | 1.14 1.14 6.66 10.24 6.76 Pass
HE20 [ MCSO| 2 64 5320 | 52/40 | 2.19 2.19 5.29 10.24 6.76 Pass
HE20 [ MCSO| 2 64 5320 |106/54| 2.45 | 2.45 6.58 10.24 6.76 Pass
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TEST RESULTS DATA

Average Power Table

Report Number : FR100605-09D

FCC U-NII-2C MIMO

CAvccejrage FCC EIRP
Data Freq. | RU onducted Conduc.tecli DG. Power .
Mod. NTY CH. . Power Power Limit (dBi) " Pass/Fail

Rate (MHz) | Config. Limit

(dBm) (dBm) (dBm)

Ant0 [ Ant2 [ SUM [ Ant0 [ Ant2 | AntO | Ant2
HE20 |[MCSO| 2 | 100 [ 5500 ( Full [14.40 (14.40 (17.41 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 100 | 5500 [ 26/0 | 6.20 | 5.60 | 8.92 23.98 4.00 30 Pass
HE20 | MCSO| 2 | 100 | 5500 | 52/37 | 9.40 | 8.60 |12.03 23.98 4.00 30 Pass
HE20 |[MCS0O| 2 | 100 [ 5500 (106/53|11.10 [ 10.90 | 14.01 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 116 | 5580 [ Full [15.90 [15.90 | 18.91 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 116 | 5580 | 26/4 | 8.90 | 8.50 |11.71 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 116 | 5580 | 52/38 [ 10.00 | 10.10 | 13.06 23.98 4.00 30 Pass
HE20 |[MCSO| 2 | 116 | 5580 (106/53| 13.40 | 13.60 | 16.51 23.98 4.00 30 Pass
HE20 | MCSO| 2 | 140 | 5700 [ Full [14.70 [ 15.20 (17.97 23.98 4.00 30 Pass
HE20 |[MCS0O| 2| 140 | 5700 | 26/8 | 6.00 | 6.40 | 9.21 23.98 4.00 30 Pass
HE20 | MCSO| 2 | 140 | 5700 | 52/40 | 8.70 | 9.60 |[12.18 23.98 4.00 30 Pass
HE20 | MCSO| 2 | 140 | 5700 [106/54( 11.70 [ 12.80 [ 15.30 23.98 4.00 30 Pass
HE40 |[MCSO| 2| 102 | 5510 | Full [13.30 [ 13.00 [ 16.16 23.98 4.00 30 Pass
HE40 |[MCSO| 2| 110 | 5550 ( Full [14.30 [14.50 [ 17.41 23.98 4.00 30 Pass
HE40 |[MCSO| 2| 134 | 5670 | Full [14.40 (14.50 [ 17.46 23.98 4.00 30 Pass
HE80 | MCSO| 2| 106 | 5530 [ Full [12.40 [12.40 | 15.41 23.98 4.00 30 Pass
HE80 [MCSO| 2 | 122 | 5610 | Full [14.10 [ 14.10 [17.11 23.98 4.00 30 Pass
FCC U-NII-2C straddle channel MIMO

CAv<cejrage FCC EIRP
Data Freq. | RU onducted Conduc.tecli DG. Power .
Mod. NTY CH. . Power Power Limit (dBi) " Pass/Fail

Rate (MHz) | Config. Limit

(dBm) (dBm) (dBm)

AntO [ Ant2 [ SUM [ Ant0 [ Ant2 | AntO | Ant2

HE20 |[MCSO| 2 | 144 | 5720 | Full [15.80 [ 15.70 | 18.76 23.98 4.00 30 Pass
HE20 |[MCSO| 2| 144 | 5720 | 26/8 | 6.80 | 7.70 [10.28 23.98 4.00 30 Pass
HE20 |[MCSO| 2 | 144 | 5720 | 52/40 | 9.90 (10.20 | 13.06 23.98 4.00 30 Pass
HE20 |[MCSO| 2 | 144 | 5720 [106/54( 13.10 [ 14.10 | 16.64 23.98 4.00 30 Pass
HE40 |[MCSO| 2 | 142 | 5710 | Full [14.40 (14.40 (17.41 23.98 4.00 30 Pass
HE80 |[MCSO| 2| 138 | 5690 | Full [14.20 [14.10 [17.16 23.98 4.00 30 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR100605-09D

U-NII-2C MIMO
Duty Average _ Average
Data Freq. | RU Factor F.’ower Density PSD DQ Pass
Mod. Rate NTY CH. (MHz) | Config. (dB) with Duty Factor Limit (dBi) JFail
(dBm/MHz) (dBm/MHz)
Ant0 [ Ant2 [ Ant0 [ Ant2 | SUM [ AntO [ Ant2 | AntO ] Ant2
HE20 [MCSO| 2 | 100 | 5500 | Full 0.15 0.14 5.07 10.24 6.76 Pass
HE20 (MCSO| 2| 100 | 5500 | 26/0 | 1.14 1.14 4.70 10.24 6.76 Pass
HE20 (MCSO| 2 | 100 | 5500 | 52/37 | 2.19 2.19 5.05 10.24 6.76 Pass
HE20 ([MCSO| 2 | 100 | 5500 |106/53| 2.45 245 4.74 10.24 6.76 Pass
HE20 [MCSO| 2 | 116 | 5580 | Full 0.15 0.14 6.74 10.24 6.76 Pass
HE20 (MCSO| 2| 116 | 5580 | 26/4 | 1.14 1.14 6.70 10.24 6.76 Pass
HE20 (MCSO| 2 | 116 | 5580 | 52/38 | 2.19 2.19 6.28 10.24 6.76 Pass
HE20 ([MCSO| 2 | 116 | 5580 |106/53| 2.45 245 6.56 10.24 6.76 Pass
HE20 [MCSO| 2 | 140 | 5700 | Full 0.15 0.14 5.59 10.24 6.76 Pass
HE20 (MCSO| 2 | 140 | 5700 | 26/8 | 1.14 1.14 5.56 10.24 6.76 Pass
HE20 (MCSO| 2 | 140 | 5700 | 52/40 | 2.19 2.19 5.41 10.24 6.76 Pass
HE20 [MCSO| 2 | 140 | 5700 |106/54| 2.45 245 5.00 10.24 6.76 Pass
U-NII-2C straddle channel MIMO
Average Average
Data Freq. | RU Fzzgr POWE." PSD DG. Pass
Mod. Rate NTY CH. (MHz) | Config. (dB) Density Limit (dBi) JFail
(dBm/MHz) (dBm/MHz)
Ant0 [ Ant2 [ Ant0 [ Ant2 | SUM [ AntO [ Ant2 | AntO ] Ant2
HE20 [MCSO| 2 | 144 | 5720 | Full 0.15 0.14 6.51 10.24 6.76 Pass
HE40 (MCSO| 2 | 144 | 5720 | 26/8 | 1.14 1.14 6.24 10.24 6.76 Pass
HE40 (MCSO| 2 | 144 | 5720 | 52/40 | 2.19 2.19 5.87 10.24 6.76 Pass
HE40 ([MCSO| 2 | 144 | 5720 |106/54| 2.45 245 6.19 10.24 6.76 Pass
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Report Number : FR100605-09D

TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

U-NII-3 MIMO
99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. | oo [ND{ CH. (Mqu) (MH2) (MH2) (MH2) i L Pass/Fail
(MHz)
AntO [ Ant2 | AntO | Ant2 | Ant0 | Ant2
11a |6Mbps| 2 149 | 5745 | 16.78 | 16.58 | 21.55 | 21.40 | 15.20 | 12.75 0.5 Pass
11a |6Mbps| 2 157 | 5785 | 16.78 | 16.58 | 21.55 | 21.35 | 14.00 | 12.70 0.5 Pass
11a |6Mbps| 2 165 | 5825 | 16.63 | 16.53 | 21.25 | 21.45 | 15.25 | 12.75 0.5 Pass
HT20 | MCSO| 2 149 | 5745 | 19.43 [ 17.78 | 33.95 | 23.35 | 15.30 | 15.25 0.5 Pass
HT20 | MCSO| 2 157 | 5785 | 17.88 | 17.78 | 22.45 | 23.10 | 14.00 | 15.20 0.5 Pass
HT20 | MCSO| 2 165 | 5825 | 19.03 | 17.83 | 34.85 | 24.35 | 15.25 | 15.20 0.5 Pass
HT40 | MCSO| 2 151 5755 | 37.16 | 36.86 | 45.90 | 40.14 | 36.54 | 36.54 0.5 Pass
HT40 | MCSO| 2 159 | 5795 | 36.96 | 36.86 | 44.55 | 40.05 | 36.54 | 36.54 0.5 Pass
VHT80| MCSO0| 2 155 | 5775 | 76.12 | 76.00 | 98.56 | 88.00 | 76.32 | 76.64 0.5 Pass
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Report Number : FR100605-09D

TEST RESULTS DATA

Average Power Table

U-NII-3 MIMO
Average FCC
Data e, Conducted ConducFeq DQ .
Mod. Rate NTXY CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant0 | Ant2 [ SUM [ AntO [ Ant2 | AntO | Ant2

11a |6Mbps| 2 | 149 | 5745 [ 17.50 | 17.30 | 20.41 30.00 4.00 Pass

11a |6Mbps| 2 | 157 | 5785 [ 17.00 | 17.30 | 20.16 30.00 4.00 Pass

11a |6Mbps| 2 | 165 | 5825 [ 17.30 | 17.50 | 20.41 30.00 4.00 Pass
HT20 | MCSO| 2 | 149 | 5745 [ 17.00 [ 17.40 | 20.21 30.00 4.00 Pass
HT20 [ MCSO| 2 | 157 | 5785 | 17.00 | 17.40 | 20.21 30.00 4.00 Pass
HT20 | MCSO| 2 | 165 | 5825 [ 17.10 [ 17.30 | 20.21 30.00 4.00 Pass
HT40 | MCSO| 2 | 151 5755 [ 15.10 | 15.10 | 18.11 30.00 4.00 Pass
HT40 | MCSO| 2| 159 | 5795 | 15.20 | 15.10 | 18.16 30.00 4.00 Pass
VHT20[{ MCSO| 2 | 149 | 5745 | 16.20 | 16.40 | 19.31 30.00 4.00 Pass
VHT20 MCSO| 2 | 157 | 5785 | 16.40 | 16.50 | 19.46 30.00 4.00 Pass
VHT20[{ MCS0| 2 [ 165 | 5825 | 16.20 | 16.40 | 19.31 30.00 4.00 Pass
VHT40| MCSO| 2 | 151 5755 | 15.00 | 15.00 | 18.01 30.00 4.00 Pass
VHT40[{ MCSO0| 2 [ 159 | 5795 | 15.10 | 15.00 | 18.06 30.00 4.00 Pass
VHT80| MCSO| 2 | 155 | 5775 | 15.10 | 15.40 | 18.26 30.00 4.00 Pass
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Report Number : FR100605-09D

TEST RESULTS DATA
Power Spectral Density
U-NII-3 MIMO
Duty 10log Average _ Average
Data e Factor (500kHz P_ower Density PSD DG_ Pass
Mod. Rate NTY CH. (MHz) (dB) /RBW) with Duty Factor Limit (dBi) IFail
Factor (dB) (dBm/500kHz) (dBm/500kHz)
AntO [ Ant2 [ AntO [ Ant2 [ AntO [ Ant2 | SUM [ AntO [ Ant2 [ AntO | Ant2

11a |6Mbps| 2 | 149 | 5745 | 0.46 | 0.46 2.22 478 | 490 | 7.91 29.24 6.76 Pass
11a |6Mbps| 2 | 157 | 5785 | 0.46 | 0.46 2.22 473 | 500 | 8.01 29.24 6.76 Pass
11a |6Mbps| 2 | 165 | 5825 | 0.46 | 0.46 222 491 | 532 | 8.33 29.24 6.76 Pass
HT20 |[MCSO| 2 | 149 | 5745 | 0.50 | 0.56 2.22 6.54 | 6.05 | 9.55 29.24 6.76 Pass
HT20 |[MCSO| 2 | 157 | 5785 | 0.50 | 0.56 2.22 576 | 6.09 | 9.10 29.24 6.76 Pass
HT20 |[MCSO| 2 | 165 | 5825 | 0.50 | 0.56 2.22 6.25 [ 6.20 | 9.26 29.24 6.76 Pass
HT40 |[MCSO| 2 | 151 | 5755 | 0.20 | 0.22 2.22 -2.71 | -2.68 | 0.33 29.24 6.76 Pass
HT40 |[MCSO| 2 | 159 | 5795 | 0.20 | 0.22 2.22 -3.05 | -2.69 | 0.32 29.24 6.76 Pass
VHT80| MCS0| 2 | 155 | 5775 | 0.46 | 0.46 2.22 -5.82 | -5.24 | -2.23 29.24 6.76 Pass

Note: PSD Sum = Max PSD(Ant. 0, Ant. 2) + 10 log (n)
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Report Number : FR100605-09D

TEST RESULTS DATA

Average Power Table

U-NII-3 MIMO
Average FCC
Data Freq. | RU Conducted Conduc?eq DQ .
Mod. Rate NTH CH. (MHz) | Config. Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant0 [ Ant2 | SUM | AntO [ Ant2 | AntO [ Ant2
HE20 |MCSO| 2 [ 149 | 5745 | Full | 16.10 | 16.30 | 19.21 30.00 4.00 Pass
HE20 |MCSO| 2 | 149 | 5745 | 26/0 | 8.80 | 8.30 | 11.57 30.00 4.00 Pass
HE20 |MCSO| 2 | 149 | 5745 | 52/37 | 12.60 | 12.40 | 15.51 30.00 4.00 Pass
HE20 |MCSO| 2 [ 149 | 5745 |106/53| 15.10 | 15.10 | 18.11 30.00 4.00 Pass
HE20 |MCSO| 2 [ 157 | 5785 | Full |16.40 | 16.40 | 19.41 30.00 4.00 Pass
HE20 |MCSO0| 2 | 157 | 5785 | 26/4 | 8.00 | 7.90 | 10.96 30.00 4.00 Pass
HE20 |MCSO| 2 [ 157 | 5785 | 52/38 | 11.70 | 11.30 | 14.51 30.00 4.00 Pass
HE20 |MCSO0| 2 [ 157 | 5785 |106/53| 14.30 | 14.30 | 17.31 30.00 4.00 Pass
HE20 |MCSO| 2 [ 165 | 5825 | Full |16.10 | 16.30 | 19.21 30.00 4.00 Pass
HE20 |MCSO| 2 | 165 | 5825 | 26/8 | 8.60 | 9.10 | 11.87 30.00 4.00 Pass
HE20 |MCSO| 2 [ 165 | 5825 | 52/40 | 12.70 | 12.50 | 15.61 30.00 4.00 Pass
HE20 |MCSO0| 2 [ 165 | 5825 [106/54| 15.00 | 15.30 | 18.16 30.00 4.00 Pass
HE40 |MCSO| 2 [ 151 | 5755 | Full | 14.30 | 14.20 | 17.26 30.00 4.00 Pass
HE40 |MCSO| 2 [ 159 | 5795 | Full | 14.10 | 14.20 | 17.16 30.00 4.00 Pass
HE80 |MCSO| 2 [ 155 | 5775 | Full | 14.10 | 14.10 | 17.11 30.00 4.00 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR100605-09D

U-NII-3 MIMO
Duty 10log Average _ Average
Data Freq. | RU Factor (500kHz F.’ower Density PSD DQ Pass
Mod. Rate NTY CH. (MHz) | Config. (dB) /RBW) with Duty Factor Limit (dBi) JFail
Factor (dB) (dBm/500kHz) (dBm/500kHz)
Ant0 [ Ant2 [ Ant0o [ Ant2 [ Ant0 [ Ant2 | SUM | Ant0 [ Ant2 [ Ant0 | Ant2
HE20 [MCSO| 2| 149 | 5745 | Full | 0.15 | 0.14 2.22 2.66 2.83 5.84 29.24 6.76 Pass
HE20 |[MCSO| 2| 149 | 5745 | 26/0 | 1.44 | 1.44 2.22 2.53 1.81 5.54 29.24 6.76 Pass
HE20 | MCSO| 2 | 149 | 5745 | 52/37 | 2.19 | 2.19 2.22 2.78 2.24 5.79 29.24 6.76 Pass
HE20 [ MCSO| 2 | 149 | 5745 |106/53| 2.45 | 2.45 2.22 2.63 2.65 5.66 29.24 6.76 Pass
HE20 [MCSO| 2| 157 | 5785 | Full | 0.15 | 0.14 2.22 2.27 2.49 5.50 29.24 6.76 Pass
HE20 |[MCSO| 2| 157 | 5785 | 26/4 | 1.44 | 1.44 2.22 2.02 1.90 5.03 29.24 6.76 Pass
HE20 [ MCSO| 2 | 157 | 5785 | 52/38 | 2.19 | 2.19 2.22 2.26 2.26 5.27 29.24 6.76 Pass
HE20 | MCSO| 2 | 157 | 5785 |106/53| 2.45 | 2.45 2.22 2.06 2.38 5.39 29.24 6.76 Pass
HE20 [MCSO| 2| 165 | 5825 | Full | 0.15 | 0.14 2.22 2.38 2.75 5.76 29.24 6.76 Pass
HE20 |[MCSO| 2| 165 | 5825 | 26/8 | 1.44 | 1.44 2.22 2.22 2.58 5.59 29.24 6.76 Pass
HE20 [ MCSO| 2 | 165 | 5825 | 52/40 | 2.19 | 2.19 2.22 2.73 2.52 5.74 29.24 6.76 Pass
HE20 [ MCSO| 2 | 165 | 5825 |106/54| 2.45 | 2.45 2.22 2.32 2.65 5.66 29.24 6.76 Pass

Note: PSD Sum = Max PSD(Ant. 0, Ant. 2) + 10 log (n)
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ssamonas. FCC RADIO TEST REPORT Report No. : FR100605-09D

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : |45~55%

Test Engineer : [Calvin Wang

TEL: 886-3-327-0868 Page Number :BlofB1
FAX: 886-3-327-0855



EUT Information

Report NO : 100605-09
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
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150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.156750 32.27 55.63 23.36 | L1 OFF 19.8
0.156750 42.18 65.63 23.45 | L1 OFF 19.8
0.177000 29.55 54.63 25.08 | L1 OFF 19.8
0.177000 38.16 64.63 26.47 | L1 OFF 19.8
0.210750 27.78 53.18 2540 | L1 OFF 19.8
0.210750 36.44 63.18 26.74 | L1 OFF 19.8
0.503250 24.04 46.00 21.96 | L1 OFF 19.8
0.503250 28.31 56.00 27.69 | L1 OFF 19.8
1.497750 24.20 46.00 21.80 | L1 OFF 19.9
1.497750 28.53 56.00 2747 | L1 OFF 19.9
9.624750 25.86 50.00 2414 | L1 OFF 20.2
9.624750 27.50 60.00 3250 | L1 OFF 20.2




EUT Information

Report NO : 100605-09
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.159000 30.93 55.52 2459 | N OFF 19.8
0.159000 38.92 65.52 26.60 | N OFF 19.8
0.177000 28.75 54.63 25.88 | N OFF 19.8
0.177000 35.64 64.63 28.99 | N OFF 19.8
0.186000 28.56 54.21 25.65 | N OFF 19.8
0.186000 36.92 64.21 27.29 | N OFF 19.8
0.503250 23.89 46.00 2211 | N OFF 19.8
0.503250 27.96 56.00 28.04 | N OFF 19.8
1.432500 25.01 46.00 20.99 | N OFF 19.9
1.432500 31.17 56.00 24.83 | N OFF 19.9
6.384750 25.79 50.00 2421 | N OFF 20.1
6.384750 27.28 60.00 3272 | N OFF 20.1




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Appendix C. Radiated Spurious Emission

Temperature : 21.1~23.1°C

Test Engineer : Eric Xiao, Bigshow Wang and Quentin Liu
Relative Humidity : 49~58%

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5149.91 69.88 -4.12 74 64.31 33.2 9.1 36.73 | 164 | 116 P H
5149.91 50.76 -3.24 54 45.19 33.2 9.1 36.73 | 164 | 116 A H
* 5180 115.35 - - 109.78 | 33.14 9.16 36.73 | 164 | 116 P H
* 5180 109.16 - - 103.59 | 33.14 9.16 36.73 | 164 | 116 A H
H

802.11a
H

CH 36

5148.77 63.83 -10.17 74 58.26 33.2 9.1 36.73 | 164 | 214 P \

5180MHz
5148.96 46.73 -7.27 54 41.16 33.2 9.1 36.73 | 164 | 214 A |V
* 5180 110.42 - - 104.85 | 33.14 9.16 36.73 | 164 | 214 P \
* 5180 103.93 - - 98.36 33.14 9.16 36.73 | 164 | 214 A |V
\
\
5145.86 55.93 -18.07 74 50.37 33.2 9.09 36.73 | 221 | 167 P H
5150 45.92 -8.08 54 40.35 33.2 9.1 36.73 | 221 | 167 A H
* 5220 114.84 - - 109.33 | 33.02 9.22 36.73 | 221 | 167 P H
* 5220 108.27 - - 102.76 | 33.02 9.22 36.73 | 221 | 167 A H
5350.52 51.2 -22.8 74 45.65 32.9 9.37 36.72 | 221 | 167 P H

802.11a
5352.48 41 -13 54 35.44 32.9 9.38 36.72 | 221 | 167 A H

CH 44

5149.5 54 -20 74 48.43 33.2 9.1 36.73 | 166 | 214 P \

5220MHz
5149.5 41.31 -12.69 54 35.74 33.2 9.1 36.73 | 166 | 214 AV
* 5220 111.09 - - 105.58 | 33.02 9.22 36.73 | 166 | 214 P \
* 5220 103.87 - - 98.36 33.02 9.22 36.73 | 166 | 214 AV
5400.64 48.07 -25.93 74 42.36 33 9.43 36.72 | 166 | 214 P \
5353.32 38.38 -15.62 54 32.81 32.91 9.38 36.72 | 166 | 214 AV

TEL: 886-3-327-0868 Page Number :Cl-1o0f62

FAX: 886-3-327-0855
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5150 50.79 -23.21 74 45.22 33.2 9.1 36.73 | 193 | 168 P H
5150 41.31 -12.69 54 35.74 33.2 9.1 36.73 193 168 A H
* 5240 114.38 - - 108.92 | 32.94 9.25 36.73 | 193 | 168 P H
* 5240 108.37 - - 102.91 32.94 9.25 36.73 193 168 A H
5353.6 50.45 -23.55 74 44.88 32.91 9.38 36.72 | 193 | 168 P H
802.Ha 5351.08 41.62 -12.38 54 36.07 329 9.37 36.72 193 168 A H
a8 5128.96 47.72 -26.28 74 42.19 33.2 9.06 36.73 154 204 P \%
5240MHz
5150 38.13 -15.87 54 32.56 33.2 9.1 36.73 154 204 A \%
* 5240 107.35 - - 101.89 32.94 9.25 36.73 154 204 P \%
* 5240 101.38 - - 95.92 32.94 9.25 36.73 | 154 | 204 A |V
5400.64 48.34 -25.66 74 42.63 33 9.43 36.72 154 204 P \%
5352.2 39.05 -14.95 54 33.49 32.9 9.38 36.72 | 154 | 204 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number :Cl-2o0f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10360 46.99 -21.21 68.2 54.23 38.74 12.88 | 58.86 - - P H
15540 45.31 -28.69 74 49.56 38.06 15.57 | 57.88 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 36
10360 47.36 -20.84 68.2 54.4 38.74 12.88 | 58.66 - - P \%
5180MHz
15540 45.87 -28.13 74 49.96 38.06 1557 | 57.72 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : Cl-3o0f62

FAX: 886-3-327-0855
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Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10440 45.05 -23.15 68.2 52.19 38.74 1293 | 58.81 - - P H
15660 43.57 -30.43 74 48.16 37.76 15.61 | 57.96 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 44
10440 45.77 -22.43 68.2 52.72 38.74 12.93 | 58.62 - - P \%
5220MHz
15660 43.49 -30.51 74 47.92 37.76 15.61 57.8 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number :Cl-40f62

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10480 45.56 -22.64 68.2 52.62 38.78 1295 | 58.79 - - P H
15720 44.8 -29.2 74 49.52 37.64 15.64 58 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 48
10480 45.96 -22.24 68.2 52.84 38.78 1295 | 58.61 - - P \%
5240MHz
15720 44.54 -29.46 74 49.09 37.64 15.64 | 57.83 - - P \Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: Cl-50f62




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)

5142.88 59.94 -14.06 74 54.38 33.2 9.09 36.73 295 142 P H

5147.82 50.95 -3.05 54 45.38 33.2 9.1 36.73 295 142 A H

* 5180 111.78 - - 106.21 33.14 9.16 36.73 295 142 P H

* 5180 106.22 - - 100.65 33.14 9.16 36.73 295 142 A H

802.11n H
HT20 H
CH 36 5145.54 57.66 -16.34 74 52.1 33.2 9.09 36.73 169 207 P \%
5180MHz 5149.34 4454 | -9.46 54 38.97 33.2 9.1 36.73 | 169 | 207 | A | V
* 5180 104.62 - - 99.05 33.14 9.16 36.73 169 207 P \%

* 5180 99.67 - - 94.1 33.14 9.16 36.73 169 207 A \%

\%

\%

5149.76 54.62 -19.38 74 49.05 33.2 9.1 36.73 310 139 P H

5149.76 46.16 -7.84 54 40.59 33.2 9.1 36.73 310 139 A H

* 5220 112.43 - - 106.92 33.02 9.22 36.73 310 139 P H

* 5220 106.97 - - 101.46 33.02 9.22 36.73 310 139 A H

802.11n 5417.44 48.8 -25.2 74 43.08 33 9.44 36.72 310 139 P H
HT20 5399.8 41.82 -12.18 54 36.11 33 9.43 36.72 310 139 A H
CH 44 5144.04 48.86 -25.14 74 43.3 33.2 9.09 36.73 179 188 P Vv
5220MHz 5149.24 41.12 | -12.88 54 35.55 33.2 9.1 36.73 | 179 | 188 | A | V
* 5220 107.31 - - 101.8 33.02 9.22 36.73 179 188 P Vv

* 5220 101.07 - - 95.56 33.02 9.22 36.73 179 188 A \%

5367.88 48.36 -25.64 74 42.75 32.94 9.39 36.72 179 188 P \%

5355.84 40.22 -13.78 54 34.65 32.91 9.38 36.72 179 188 A \%

TEL: 886-3-327-0868 Page Number : Cl-60f62

FAX: 886-3-327-0855
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5146.64 48.86 |-25.14 74 43.29 33.2 9.1 36.73 | 310 | 164 P H
5148.46 41.61 -12.39 54 36.04 33.2 9.1 36.73 310 164 A H
* 5240 112.02 - - 106.56 | 32.94 9.25 36.73 | 310 | 164 P H
* 5240 106.68 - - 101.22 32.94 9.25 36.73 310 164 A H
802.11n 5353.6 49.27 -24.73 74 43.7 32.91 9.38 36.72 | 310 | 164 P H
HT20 5350.52 41.98 -12.02 54 36.43 329 9.37 36.72 310 164 A H
CH 48 5089.7 47.3 -26.7 74 41.85 33.2 8.98 36.73 153 160 P \%
5240MHz 5148.2 39.02 | -14.98 54 33.45 33.2 9.1 36.73 | 153 | 160 | A |V
* 5240 102.04 - - 96.58 32.94 9.25 36.73 | 153 | 160 P |V
* 5240 96.76 - - 91.3 32.94 9.25 36.73 | 153 | 160 A |V
5430.32 46.26 -27.74 74 40.54 33 9.44 36.72 153 160 P \%
5420.52 39.46 -14.54 54 33.74 33 9.44 36.72 153 160 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number :Cl-7o0f62

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 445 -23.7 68.2 51.74 38.74 12.88 58.86 - - P H
15540 46.25 -27.75 74 50.5 38.06 15.57 57.88 - - P H
H | H
H | H
H H
H | H
H H
H | H
H H
H H
802.11n H | H
HT20 H H
CH 36 10360 47.23 -20.97 68.2 54.27 38.74 12.88 58.66 - - P \%
5180MHz 15540 45.1 -28.9 74 49.19 | 38.06 | 1557 | 57.72 - - P |V
\% Vv
\% \%
\% \%
\% \%
\% \%
\% Vv
\% \%
\% \%
\% \%
\% \%
TEL: 886-3-327-0868 Page Number : Cl-8o0f62

FAX: 886-3-327-0855
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10440 46.34 -21.86 68.2 53.48 38.74 12.93 58.81 - - P H
15660 43.7 -30.3 74 48.29 37.76 15.61 57.96 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 44 10440 49.36 | -18.84 68.2 56.31 38.74 12.93 | 58.62 | 300 55 P |V
5220MHz 10440 34.33 | -19.67 54 4128 | 3874 | 12.93 | 5862 | 300 | 55 | A |V
15660 45.01 -28.99 74 49.44 37.76 15.61 57.8 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number :Cl-9o0f62

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10480 45.55 -22.65 68.2 52.61 38.78 12.95 58.79 - - P H
15720 44.3 -29.7 74 49.02 37.64 15.64 58 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 48 10480 48.95 -19.25 68.2 55.83 38.78 1295 | 58.61 - - P \Y
5240MHz 15720 4455 | -29.45 74 49.1 37.64 | 1564 | 57.83 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

:C1-100f62




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5145.64 58.82 -15.18 74 53.26 33.2 9.09 36.73 252 168 P H
5150 50.84 -3.16 54 45.27 33.2 9.1 36.73 252 168 A H
* 5190 105.78 - - 100.21 33.12 9.18 36.73 252 168 P H
* 5190 98.75 - - 93.18 33.12 9.18 36.73 252 168 A H
802.11n 5352 49.02 -24.98 74 43.47 329 9.37 36.72 252 168 P H
HT40 5368.8 43.1 -10.9 54 37.49 32.94 9.39 36.72 252 168 A H
CH 38 5149.16 57.51 -16.49 74 51.94 33.2 9.1 36.73 217 189 P \%
5190MHz 5149.38 45.11 -8.89 54 39.54 33.2 9.1 36.73 | 217 | 189 | A | V
* 5190 97.72 - - 92.15 33.12 9.18 36.73 217 189 P \%
* 5190 91.21 - - 85.64 33.12 9.18 36.73 217 189 A \%
5403.3 47.34 -26.66 74 41.63 33 9.43 36.72 217 189 P \%
5350.2 39.86 -14.14 54 34.31 329 9.37 36.72 217 189 A \%
5143.52 55.76 -18.24 74 50.2 33.2 9.09 36.73 209 118 P H
5150 47.36 -6.64 54 41.79 33.2 9.1 36.73 209 118 A H
* 5230 110.7 - - 105.22 32.98 9.23 36.73 209 118 P H
* 5230 103.45 - - 97.97 32.98 9.23 36.73 209 118 A H
802.11n 5357.3 53.68 -20.32 74 48.11 3291 9.38 36.72 209 118 P H
HT40 5352.1 46.53 -7.47 54 40.98 329 9.37 36.72 209 118 A H
CH 46 5149.5 52.69 -21.31 74 47.12 33.2 9.1 36.73 185 140 P Vv
5230MHz 5149.5 4253 | -11.47 54 36.96 33.2 9.1 36.73 | 185 | 140 | A | V
* 5230 103.32 - - 97.84 32.98 9.23 36.73 185 140 P \Y,
* 5230 96.88 - - 91.4 32.98 9.23 36.73 185 140 A \%
5362.76 49.5 -24.5 74 43.9 32.93 9.39 36.72 185 140 P \%
5354.96 42.44 -11.56 54 36.87 32.91 9.38 36.72 185 140 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1l-110f62

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 4491 -23.29 68.2 52.15 38.72 12.89 58.85 - - P H
15570 44.48 -29.52 74 48.77 38.03 15.58 57.9 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 38 10380 4491 |-23.29 68.2 51.95 38.72 12.89 | 58.65 - - P |V
5190MHz 15570 44.5 -29.5 74 48.63 | 38.03 | 1558 | 57.74 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 Cl-120f62
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Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10460 44.99 -23.21 68.2 52.09 38.76 12.94 58.8 - - P H
15690 43.51 -30.49 74 48.23 37.64 15.62 57.98 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 46 10460 46.31 -21.89 68.2 53.23 38.76 12.94 58.62 - - P \%
5230MHz 15690 43.64 |-30.36 74 48.19 | 37.64 | 1562 | 57.81 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

:Cl-130f62
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FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.24 60.84 -13.16 74 55.27 33.2 9.1 36.73 253 143 P H
5149.76 48.63 -5.37 54 43.06 33.2 9.1 36.73 253 143 A H
* 5210 101.76 - - 96.22 33.06 9.21 36.73 | 253 | 143 P H
* 5210 94.15 - - 88.61 33.06 9.21 36.73 | 253 | 143 A | H
802.11ac 5361.3 52.88 -21.12 74 47.29 32.92 9.39 36.72 253 143 P H
VHT80 5364.9 45.11 -8.89 54 39.51 32.93 9.39 36.72 | 253 | 143 A | H
CH 42 5146.9 52.39 -21.61 74 46.82 33.2 9.1 36.73 100 140 P \%
5210MHz 5149.24 43.44 | -10.56 54 37.87 33.2 9.1 36.73 | 100 | 140 | A | V
* 5210 95.85 - - 90.31 33.06 9.21 36.73 | 100 | 140 P |V
* 5210 87.82 - - 82.28 33.06 9.21 36.73 100 140 A \%
5364 49.55 | -24.45 74 43.95 32.93 9.39 36.72 | 100 | 140 P |V
5358.3 4141 |-12.59 54 35.83 32.92 9.38 36.72 | 100 | 140 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : Cl-140f62

FAX: 886-3-327-0855
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10420 45.53 -22.67 68.2 52.71 38.72 12.92 58.82 - - P H
15630 43.95 -30.05 74 48.41 37.88 15.6 57.94 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT80 H
CH 42 10420 45.23 -22.97 68.2 52.22 38.72 12.92 58.63 - - P \%
5210MHz 15630 43.99 | -30.01 74 48.29 | 37.88 15.6 | 57.78 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : Cl-150f62

FAX: 886-3-327-0855




SPORTON LAB.
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Report No. : FR100605-09D

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5140.67 48.87 -25.13 74 43.32 33.2 9.08 36.73 214 162 P H

5149.85 39.41 -14.59 54 33.84 33.2 9.1 36.73 214 162 A H

* 5260 115.08 - - 109.65 32.88 9.27 36.72 214 162 P H

* 5260 106.97 - - 101.54 32.88 9.27 36.72 214 162 A H

5355.42 53.37 -20.63 74 47.8 32.91 9.38 36.72 | 214 | 162 P H

802.1a 5350 44.4 -9.6 54 38.85 32.9 9.37 36.72 214 162 A H

chs 5115.02 47.46 -26.54 74 41.96 33.2 9.03 36.73 | 149 | 199 P \Y
5260MHz

5144.99 37.55 -16.45 54 31.99 33.2 9.09 36.73 | 149 | 199 A |V

* 5260 106.34 - - 100.91 | 32.88 9.27 36.72 | 149 | 199 P \Y

* 5260 100.43 - - 95 32.88 9.27 36.72 | 149 | 199 A |V

5360.25 49.41 -24.59 74 43.83 32.92 9.38 36.72 149 199 P \%

5356.47 40.3 -13.7 54 34.73 32.91 9.38 36.72 | 149 | 199 A |V

5137.36 48.41 -25.59 74 42.86 33.2 9.08 36.73 217 161 P H

51445 38.03 -15.97 54 32.47 33.2 9.09 36.73 217 161 A H

* 5300 114.56 - - 109.16 32.8 9.32 36.72 217 161 P H

* 5300 108 - - 102.6 32.8 9.32 36.72 217 161 A H

5352.48 59.77 -14.23 74 54.21 329 9.38 36.72 217 161 P H

802.1a 5350.08 48.78 -5.22 54 43.23 32.9 9.37 36.72 217 161 A H

CHeo 5116.28 46.9 -27.1 74 41.39 33.2 9.04 36.73 163 201 P \%
5300MHz

5102 37.3 -16.7 54 31.82 33.2 9.01 36.73 163 201 A \Y,

* 5300 108.28 - - 102.88 32.8 9.32 36.72 163 201 P \%

* 5300 102.06 - - 96.66 32.8 9.32 36.72 163 201 A \%

5362.56 52.94 -21.06 74 47.34 32.93 9.39 36.72 163 201 P \%

5351.52 43.52 -10.48 54 37.97 329 9.37 36.72 163 201 A \%

TEL: 886-3-327-0868 Page Number : Cl-16o0f62

FAX: 886-3-327-0855
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* 5320 114.75 - - 109.29 32.84 9.34 36.72 | 216 160 P H
* 5320 107.6 - - 102.14 32.84 9.34 36.72 | 216 160 A H
5350.88 63.7 -10.3 74 58.15 32.9 9.37 36.72 | 216 160 P H
5350.72 50.35 -3.65 54 44.8 32.9 9.37 36.72 | 216 160 A H
H

802.11a
H

CH 64

* 5320 107.02 - - 101.56 32.84 9.34 36.72 | 163 197 P \%

5320MHz
* 5320 100.62 - - 95.16 32.84 9.34 36.72 | 163 197 A \%
5351.2 62.05 -11.95 74 56.5 32.9 9.37 36.72 | 163 197 P \Y
5350.08 45.34 -8.66 54 39.79 32.9 9.37 36.72 | 163 197 A \%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C1l-17 of 62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
10600 44.32 -29.68 74 50.98 39 13.02 | 58.68 - - P H
15900 43.44 -30.56 74 48.37 37.5 15.7 58.13 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 52
10600 44.92 -29.08 74 51.42 39 13.02 | 58.52 - - P \%
5260MHz
15900 43.49 -30.51 74 48.23 37.5 15.7 57.94 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C1l-18o0f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
10600 44.32 -29.68 74 50.98 39 13.02 | 58.68 - - P H
15900 43.44 -30.56 74 48.37 37.5 15.7 58.13 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 60
10600 44.92 -29.08 74 51.42 39 13.02 | 58.52 - - P \%
5300MHz
15900 43.49 -30.51 74 48.23 37.5 15.7 57.94 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number :Cl-19o0f62

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10640 45.59 -28.41 74 52.15 39.04 13.04 | 58.64 - - P H
15960 43.96 -30.04 74 48.91 375 15.72 | 58.17 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 64
10640 46.11 -27.89 74 52.52 39.04 13.04 | 58.49 - - P \Y
5320MHz
15960 43.64 -30.36 74 48.4 375 15.72 | 57.98 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C1l-200f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)

5144.99 47.68 -26.32 74 42.12 33.2 9.09 36.73 191 168 P H

5150 41.34 -12.66 54 35.77 33.2 9.1 36.73 191 168 A H

* 5260 114.13 - - 108.7 32.88 9.27 36.72 191 168 P H

* 5260 109.59 - - 104.16 32.88 9.27 36.72 191 168 A H

802.11n 5351.43 51.79 -22.21 74 46.24 329 9.37 36.72 191 168 P H
HT20 5350.38 45.15 -8.85 54 39.6 32.9 9.37 36.72 191 168 A H
CH 52 5089.1 47.8 -26.2 74 42.35 33.2 8.98 36.73 211 135 P \%
5260MHz 5127.98 39.2 -14.8 54 33.67 33.2 9.06 | 3673 | 211 | 135 | A | V
* 5260 108.58 - - 103.15 32.88 9.27 36.72 211 135 P \%

* 5260 103.7 - - 98.27 32.88 9.27 36.72 211 135 A \%

5356.47 48.57 -25.43 74 43 3291 9.38 36.72 211 135 P \%

5362.35 40.63 -13.37 54 35.04 32.92 9.39 36.72 211 135 A \%

5149.94 49.25 -24.75 74 43.68 33.2 9.1 36.73 195 166 P H

5143.82 39.96 -14.04 54 34.4 33.2 9.09 36.73 195 166 A H

* 5300 113.48 - - 108.08 32.8 9.32 36.72 195 166 P H

* 5300 109.58 - - 104.18 32.8 9.32 36.72 195 166 A H

802.11n 5352 59.24 -14.76 74 53.69 329 9.37 36.72 195 166 P H
HT20 5350.08 49.23 -4.77 54 43.68 329 9.37 36.72 195 166 A H
CH 60 5110.16 46.77 -27.23 74 41.28 33.2 9.02 36.73 187 134 P Vv
5300MHz 5142.12 38.72 | -15.28 54 33.16 33.2 9.09 | 36.73 | 187 | 134 | A | V
* 5300 109.55 - - 104.15 32.8 9.32 36.72 187 134 P Vv

* 5300 104 - - 98.6 32.8 9.32 36.72 187 134 A \%

5363.28 52.05 -21.95 74 46.45 32.93 9.39 36.72 187 134 P \%

5350.32 43.93 -10.07 54 38.38 32.9 9.37 36.72 187 134 A \%

TEL: 886-3-327-0868 Page Number 1 Cl-210f62

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR100605-09D
* 5320 112.89 - - 107.43 | 32.84 9.34 36.72 | 224 | 175 P H
* 5320 108.08 - - 102.62 32.84 9.34 36.72 224 175 A H
5353.2 59.75 -14.25 74 54.18 3291 9.38 36.72 224 175 P H
5351.28 50.14 -3.86 54 44.59 329 9.37 36.72 224 175 A H
802.11n H
HT20 H
CH 64 * 5320 107.45 - - 101.99 32.84 9.34 36.72 160 146 P \%
5320MHz |« 5320 101.7 - - 96.24 | 32.84 934 | 3672 | 160 | 146 | A | V
5350.08 5494 |-19.06 74 49.39 32.9 9.37 36.72 | 160 | 146 P |V
5351.04 45.4 -8.6 54 39.85 32.9 9.37 36.72 | 160 | 146 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 Cl-220f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 2 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10520 46.6 -21.6 68.2 53.55 38.84 12.97 58.76 - - P H
15780 44.19 -29.81 74 48.82 37.76 15.66 58.05 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 52 10520 47.09 |-21.11 68.2 53.86 38.84 12.97 | 58.58 - - P |V
5260MHz 15780 4589 | -28.11 74 50.34 | 37.76 | 15.66 | 57.87 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : Cl-230f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10600 46.22 -27.78 74 52.88 39 13.02 58.68 - - P H
15900 45.2 -28.8 74 50.13 37.5 15.7 58.13 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 60 10600 46.84 -27.16 74 53.34 39 13.02 58.52 - - P \%
5300MHz 15900 4551 | -28.49 74 50.25 375 15.7 | 57.94 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 Cl-240f62

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10640 46.31 -27.69 74 52.87 39.04 13.04 58.64 - - P H
15960 44.41 -29.59 74 49.36 37.5 15.72 58.17 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 64 10640 46.5 -27.5 74 52.91 39.04 13.04 58.49 - - P \%
5320MHz 15960 43.61 |-30.39 74 48.37 375 15.72 | 57.98 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : Cl-250f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5150 54.54 -19.46 74 48.97 33.2 9.1 36.73 207 167 P H
5150 44.53 -9.47 54 38.96 33.2 9.1 36.73 207 167 A H
* 5270 109.6 - - 104.18 32.86 9.28 36.72 207 167 P H
* 5270 103.3 - - 97.88 32.86 9.28 36.72 207 167 A H
802.11n 5352.72 58.12 -15.88 74 52.55 3291 9.38 36.72 207 167 P H
HT40 5350.32 49.08 -4.92 54 43.53 32.9 9.37 36.72 207 167 A H
CH54 5134.72 48.99 -25.01 74 43.45 33.2 9.07 36.73 203 138 P \%
5270MHz 5144 40.47 | -13.53 54 34.91 33.2 9.09 | 3673 | 203 | 138 | A | V
* 5270 103.52 - - 98.1 32.86 9.28 36.72 203 138 P \%
* 5270 96.9 - - 91.48 32.86 9.28 36.72 203 138 A \%
5350.56 52.03 -21.97 74 46.48 32.9 9.37 36.72 203 138 P \%
5351.04 44.16 -9.84 54 38.61 32.9 9.37 36.72 203 138 A \%
5113.56 47.5 -26.5 74 42 33.2 9.03 36.73 199 167 P H
5149.94 40.54 -13.46 54 34.97 33.2 9.1 36.73 199 167 A H
* 5310 106.25 - - 100.82 32.82 9.33 36.72 199 167 P H
* 5310 100.04 - - 94.61 32.82 9.33 36.72 199 167 A H
802.11n 5351.52 61.6 -12.4 74 56.05 329 9.37 36.72 199 167 P H
HT40 5350.08 52.34 -1.66 54 46.79 329 9.37 36.72 199 167 A H
CH 62 5079.56 47.67 -26.33 74 42.23 33.2 8.97 36.73 150 141 P Vv
5310MHz 5145.52 39.1 -14.9 54 33.54 33.2 9.09 | 3673 | 150 | 141 | A | V
* 5310 100.65 - - 95.22 32.82 9.33 36.72 150 141 P Vv
* 5310 94.08 - - 88.65 32.82 9.33 36.72 150 141 A \%
5353.92 53.29 -20.71 74 47.72 32.91 9.38 36.72 150 141 P \%
5350.8 47.93 -6.07 54 42.38 32.9 9.37 36.72 150 141 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-26o0f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 2 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10540 46.21 -21.99 68.2 53.09 38.88 12.98 58.74 - - P H
15810 44.87 -29.13 74 49.5 37.77 15.67 58.07 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 54 10540 46.16 | -22.04 68.2 52.87 38.88 12.98 | 58.57 - - P |V
5270MHz 15810 45.45 | -28.55 74 49.9 37.77 | 15.67 | 57.89 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 Cl-270f62

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
10620 46.27 | -27.73 74 52.88 | 39.02 | 13.03 | 58.66 - - P | H
15930 445 -29.5 74 49.44 375 15.71 | 58.15 - - P
802.11n
HT40
CH 62 10620 46.74 | -27.26 74 53.19 | 39.02 | 13.03 | 585 - - P
5310MHz 15930 44.86 | -29.14 74 49.61 375 15.71 | 57.96 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C1l-28o0f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5149.26 53.69 |-20.31 74 48.12 33.2 9.1 36.73 | 253 | 116 P H
5146.54 42.76 -11.24 54 37.19 33.2 9.1 36.73 253 116 A H
* 5290 101.74 - - 96.34 32.82 9.3 36.72 | 253 | 116 P H
* 5290 94.46 - - 89.06 32.82 9.3 36.72 | 253 | 116 A | H
802.11ac 5361.66 61.44 |-12.56 74 55.85 | 32.92 939 | 3672 | 253 | 116 | P | H
VHT80 5350.44 49.29 -4.71 54 43.74 32.9 9.37 36.72 253 116 A H
CH 58 5082.96 48.57 -25.43 74 43.13 33.2 8.97 36.73 247 210 P \%
5290MHz 5096.22 3855 |-15.45 54 33.08 33.2 9 36.73 | 247 | 210 | A |V
* 5290 96.26 - - 90.86 32.82 9.3 36.72 247 210 P \%
* 5290 87.9 - - 825 32.82 9.3 36.72 247 210 A \%
5356.38 57.13 |-16.87 74 51.56 32.91 9.38 36.72 | 247 | 210 P |V
5354.84 44.83 -9.17 54 39.26 32.91 9.38 36.72 247 210 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : Cl-29o0f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
10580 46.58 -21.62 68.2 53.32 38.96 13 58.7 - - P H
15870 44.77 -29.23 74 49.6 37.59 15.69 58.11 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT80 H
CH 58 10580 47.91 -20.29 68.2 54.49 38.96 13 58.54 - - P \Y
5290MHz 15870 44,63 | -29.37 74 49.27 | 3759 | 15.69 | 57.92 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-300f62




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5455.28 57.34 -16.66 74 51.61 33 9.45 36.72 | 226 125 P H
5466.32 62.06 -6.14 68.2 56.32 33 9.46 36.72 | 226 125 P H
5460 45.53 -8.47 54 39.79 33 9.46 36.72 | 226 125 A H
* 5500 114.88 - - 109.12 33 9.48 36.72 | 226 125 P H
* 5500 107.43 - - 101.67 33 9.48 36.72 | 226 125 A H
802.11a
H
CH 100
5458.96 53.77 -20.23 74 48.03 33 9.46 36.72 133 190 P \%
5500MHz
5467.12 59.08 -9.12 68.2 53.34 33 9.46 36.72 133 190 P \%
5459.76 43.14 -10.86 54 37.4 33 9.46 36.72 133 190 A \%
* 5500 111.78 - - 106.02 33 9.48 36.72 133 190 P \%
* 5500 103.72 - - 97.96 33 9.48 36.72 133 190 A \%
\%
5454.4 50.12 -23.88 74 44.39 33 9.45 36.72 193 179 P H
5469.1 49.54 -18.66 68.2 43.8 33 9.46 36.72 193 179 P H
5458.3 40.62 -13.38 54 34.88 33 9.46 36.72 193 179 A H
* 5580 115.59 - - 109.84 32.96 9.51 36.72 193 179 P H
* 5580 106.82 - - 101.07 32.96 9.51 36.72 193 179 A H
802.11a
5757.125 49.05 -19.15 68.2 42.14 34.03 9.59 36.71 193 179 P H
CH 116
5445.1 48.38 -25.62 74 42.65 33 9.45 36.72 | 200 197 P \%
5580MHz
5462.5 48.9 -19.3 68.2 43.16 33 9.46 36.72 | 200 197 P \Y
5453.5 38.56 -15.44 54 32.83 33 9.45 36.72 | 200 197 A \%
* 5580 111.54 - - 105.79 32.96 9.51 36.72 | 200 197 P \%
* 5580 105.06 - - 99.31 32.96 9.51 36.72 | 200 197 A \%
5763.74 49.19 -19.01 68.2 42.26 34.05 9.59 36.71 | 200 197 P \%
TEL: 886-3-327-0868 Page Number :Cl-31o0f62

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR100605-09D

* 5700 113.19 - - 106.64 33.7 9.57 36.72 | 215 237 H
* 5700 106.56 - - 100.01 33.7 9.57 36.72 | 215 237 H
5725.08 63.38 -4.82 68.2 56.67 33.85 9.58 36.72 | 215 237 H
H
H

802.11a
H

CH 140

* 5700 111.31 - - 104.76 33.7 9.57 36.72 | 207 189 \%

5700MHz
* 5700 104.52 - - 97.97 33.7 9.57 36.72 | 207 189 \%
5725 63.15 -5.05 68.2 56.44 33.85 9.58 36.72 | 207 189 \Y
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1l-320f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11000 45.7 -28.3 74 51.85 38.9 13.23 | 58.28 - - P H
16500 43.65 |-24.55 68.2 48.2 38.1 16.06 | 58.71 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 4586 |-28.14 74 51.93 38.9 13.23 58.2 - - P |V
5500MHz
16500 43.18 -25.02 68.2 47.72 38.1 16.06 58.7 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C1-330f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
11160 44.76 -29.24 74 50.75 38.82 13.32 | 58.13 - - P H
16740 43.75 | -24.45 68.2 48.72 38 16.22 | 59.19 - - P | H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 45.28 -28.72 74 51.21 38.82 13.32 | 58.07 - - P \%
5580MHz
16740 44,68 |-23.52 68.2 495 38 16.22 | 59.04 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : Cl-340f62

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11400 46.11 -27.89 74 51.57 39 1345 | 57.91 - - P H
17100 43.18 -25.02 68.2 48.58 37.9 16.45 | 59.75 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 140
11400 46.11 -27.89 74 51.54 39 13.45 | 57.88 - - P \Y
5700MHz
17100 43.85 -24.35 68.2 48.96 37.9 16.45 | 59.46 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : Cl-350f62

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5459.92 57.75 -16.25 74 52.01 33 9.46 36.72 343 136 P H
5467.6 63.34 -4.86 68.2 57.6 33 9.46 36.72 343 136 P H
5460 48.2 -5.8 54 42.46 33 9.46 36.72 343 136 A H
* 5500 113.12 - - 107.36 33 9.48 36.72 343 136 P H
802.11n * 5500 108.78 - - 103.02 33 9.48 36.72 343 136 A H
HT20 H
CH 100 5456.24 53.59 -20.41 74 47.85 33 9.46 36.72 155 192 P \%
5500MHz 5468.72 59.43 | -8.77 68.2 53.69 33 946 | 36.72 | 155 | 192 | P | V
5460 45.81 -8.19 54 40.07 33 9.46 36.72 155 192 A \%
* 5500 112.08 - - 106.32 33 9.48 36.72 155 192 P \%
* 5500 106.66 - - 100.9 33 9.48 36.72 155 192 A \%
\%
5407.3 48.5 -25.5 74 42.79 33 9.43 36.72 348 123 P H
5470 50.64 -17.56 68.2 44.9 33 9.46 36.72 348 123 P H
5455.9 41.43 -12.57 54 35.69 33 9.46 36.72 348 123 A H
* 5580 114.88 - - 109.13 32.96 9.51 36.72 348 123 P H
802.11n * 5580 108.25 - - 102.5 32.96 9.51 36.72 348 123 A H
HT20 5750.195 50.6 -17.6 68.2 43.72 34 9.59 36.71 348 123 P H
CH 116 5449.3 47.77 -26.23 74 42.04 33 9.45 36.72 146 198 P Vv
5580MHz 5463.4 4758 | -20.62 68.2 41.84 33 946 | 36.72 | 146 | 198 | P | V
5459.8 39.9 -14.1 54 34.16 33 9.46 36.72 146 198 A Vv
* 5580 109.5 - - 103.75 32.96 9.51 36.72 146 198 P \%
* 5580 104.6 - - 98.85 32.96 9.51 36.72 146 198 A \%
5727.2 47.39 -20.81 68.2 40.67 33.86 9.58 36.72 146 198 P \%
TEL: 886-3-327-0868 Page Number : C1-360f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

* 5700 112.04 - - 105.49 33.7 9.57 36.72 313 174 H
* 5700 107 - - 100.45 33.7 9.57 36.72 313 174 H
5734.04 64.22 -3.98 68.2 57.46 33.9 9.58 36.72 | 313 | 174 H
H
802.11n H
HT20 H
CH 140 * 5700 106.44 - - 99.89 33.7 9.57 36.72 174 187 \%
5700MHz |« 5700 102.17 - - 95.62 33.7 957 | 36.72 | 174 | 187 v
5725.08 59.83 -8.37 68.2 53.12 33.85 9.58 36.72 | 174 | 187 Y,
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C1-370f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11000 46.6 -27.4 74 52.75 38.9 13.23 58.28 - - P H
16500 4494 | -23.26 68.2 49.49 38.1 16.06 | 58.71 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 100 11000 47.23 -26.77 74 53.3 38.9 13.23 58.2 - - P \%
5500MHz 16500 45.09 |-23.11 68.2 49.63 38.1 16.06 | 58.7 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C1-38o0f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11160 45.84 -28.16 74 51.83 38.82 13.32 58.13 - - P H
16740 4581 | -22.39 68.2 50.78 38 16.22 | 59.19 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 116 11160 46.26 -27.74 74 52.19 38.82 13.32 58.07 - - P \%
5580MHz 16740 4519 |-23.01| 68.2 50.01 38 16.22 | 59.04 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C1-390f62

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11400 47.33 | -26.67 74 52.79 39 13.45 | 57.91 - - P | H
17100 46.45 | -21.75 68.2 51.85 37.9 16.45 | 59.75 - - P
802.11n
HT20
CH 140 11400 46.81 |-27.19 74 52.24 39 13.45 | 57.88 - - P
5700MHz 17100 46.41 | -21.79 68.2 51.52 37.9 16.45 | 59.46 - - P

< I K| KKK KK KlKKlKklkKkjzjxzjx|jx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C1-40of62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
5447.8 56.06 -17.94 74 50.33 33 9.45 36.72 208 119 P H
5467.3 63.04 -5.16 68.2 57.3 33 9.46 36.72 208 119 P H
5460 50.16 -3.84 54 44.42 33 9.46 36.72 208 119 A H
* 5510 107.47 - - 101.73 32.98 9.48 36.72 208 119 P H
802.11n * 5510 100.77 - - 95.03 32.98 9.48 36.72 208 119 A H
HT40 5737.28 48.7 -19.5 68.2 41.92 33.92 9.58 36.72 208 119 P H
CH 102 5459.8 50.52 -23.48 74 44.78 33 9.46 36.72 240 192 P \%
5510MHz 5468.2 60.65 | -7.55 68.2 54.91 33 946 | 36.72 | 240 | 192 | P | V
5458.6 45.58 -8.42 54 39.84 33 9.46 36.72 240 192 A \%
* 5510 103.21 - - 97.47 32.98 9.48 36.72 240 192 P \%
* 5510 97.26 - - 91.52 32.98 9.48 36.72 240 192 A \%
5746.1 47.84 -20.36 68.2 40.99 33.98 9.59 36.72 240 192 P \%
5453.8 49.26 -24.74 74 43.53 33 9.45 36.72 243 166 P H
5468.5 49.89 -18.31 68.2 44.15 33 9.46 36.72 243 166 P H
5460 40.84 -13.16 54 35.1 33 9.46 36.72 243 166 A H
* 5550 108.5 - - 102.82 329 9.5 36.72 243 166 P H
802.11n * 5550 100.43 - - 94.75 329 9.5 36.72 243 166 A H
HT40 5734.13 50.95 -17.25 68.2 44.19 33.9 9.58 36.72 243 166 P H
CH 110 5440.3 48.36 -25.64 74 42.63 33 9.45 36.72 193 110 P Vv
5550MHz 5467 47.25 | -20.95 68.2 4151 33 946 | 36.72 | 193 | 110 | P | V
5458.6 38.67 -15.33 54 32.93 33 9.46 36.72 193 110 A Vv
* 5550 97.79 - - 92.11 32.9 9.5 36.72 193 110 P \%
* 5550 93.33 - - 87.65 329 9.5 36.72 193 110 A \%
5731.925 49.19 -19.01 68.2 42.44 33.89 9.58 36.72 193 110 P \%
TEL: 886-3-327-0868 Page Number : Cl-410f62

FAX: 886-3-327-0855




samranas. FCC RADIO TEST REPORT Report No. : FR100605-09D
5445.55 47.29 -26.71 74 41.56 33 9.45 36.72 298 125 P H
5469.7 46.75 -21.45 68.2 41.01 33 9.46 36.72 298 125 P H
5457.8 38.69 |-15.31 54 32.95 33 9.46 36.72 | 298 | 125 A | H
* 5670 108.19 - - 102.02 33.34 9.55 36.72 298 125 P H
802.11n * 5670 101.37 - - 95.2 33.34 9.55 36.72 | 298 | 125 A | H
HT40 5731.05 63.59 -4.61 68.2 56.84 33.89 9.58 36.72 298 125 P H
CH 134 5437.5 46.43 -27.57 74 40.7 33 9.45 36.72 272 164 P \%
5670MHz 5465.15 46.58 |-21.62| 68.2 40.84 33 946 | 3672 | 272 | 164 | P | V
5420 37.8 -16.2 54 32.08 33 9.44 36.72 272 164 A \%
* 5670 100.71 - - 94.54 33.34 9.55 36.72 272 164 P \%
* 5670 93.8 - - 87.63 33.34 9.55 36.72 | 272 | 164 A |V
5725.275 58.14 |-10.06 68.2 51.43 33.85 9.58 36.72 | 272 | 164 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 Cl-42o0f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11020 46.31 -27.69 74 52.47 38.86 13.24 58.26 - - P H
16530 4509 |-23.11 68.2 49.74 38.04 16.08 | 58.77 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 102 11020 46.01 -27.99 74 52.09 38.86 13.24 58.18 - - P \%
5510MHz 16530 4425 |-23.95| 68.2 48.87 | 38.04 | 16.08 | 58.74 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : Cl-430f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11100 46.23 -27.77 74 52.43 38.7 13.29 58.19 - - P H
16650 4541 | -22.79 68.2 50.31 37.95 16.16 | 59.01 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 110 11100 46.8 -27.2 74 52.93 38.7 13.29 58.12 - - P \%
5550MHz 16650 4464 |-2356| 68.2 49.44 | 3795 | 16.16 | 58.91 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : Cl-44o0f62

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11340 47.06 -26.94 74 52.61 39 13.42 57.97 - - P H
17010 46.35 -21.85 68.2 51.95 37.72 16.39 59.71 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 134 11340 46.57 -27.43 74 52.08 39 13.42 57.93 - - P \%
5670MHz 17010 4585 |-2235| 68.2 51.15 | 37.72 | 16.39 | 59.41 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : Cl-450f62

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5457.41 61.47 -12.53 74 55.73 33 9.46 36.72 197 119 P H
5464.54 65.52 -2.68 68.2 59.78 33 9.46 36.72 197 119 P H
5459.94 51.12 -2.88 54 45.38 33 9.46 36.72 197 119 A H
* 5530 103.16 - - 97.45 32.94 9.49 36.72 197 119 P H
802.11ac * 5530 94.84 - - 89.13 32.94 9.49 36.72 197 119 A H
VHT80 5743.58 54.78 -13.42 68.2 47.96 33.96 9.58 36.72 197 119 P H
CH 106 5455.11 57.78 -16.22 74 52.05 33 9.45 36.72 238 192 P \%
5530MHz 5467.76 58.98 | -9.22 68.2 53.24 33 946 | 36.72 | 238 | 192 | P | V
5459.71 46.88 -7.12 54 41.14 33 9.46 36.72 238 192 A \%
* 5530 99.02 - - 93.31 32.94 9.49 36.72 238 192 P \%
* 5530 90.21 - - 84.5 32.94 9.49 36.72 238 192 A \%
5724.995 51.55 -98.45 150 44.84 33.85 9.58 36.72 238 192 P \%
54445 56.82 -17.18 74 51.09 33 9.45 36.72 233 171 P H
5464.6 57.3 -10.9 68.2 51.56 33 9.46 36.72 233 171 P H
5459.2 46.27 -7.73 54 40.53 33 9.46 36.72 233 171 A H
* 5610 102.06 - - 96.24 33.02 9.52 36.72 233 171 P H
802 11ac | * 5610 94.33 - - 88.51 | 33.02 952 | 3672 | 233 | 171 | A | H
VHT80 5725.31 62.86 -5.34 68.2 56.15 33.85 9.58 36.72 233 171 P H
CH 122 5446.6 51.34 -22.66 74 45.61 33 9.45 36.72 296 156 P Vv
5610MHz 5468.2 51.08 |-17.12 68.2 45.34 33 946 | 36.72 | 296 | 156 | P | V
5459.8 40.59 -13.41 54 34.85 33 9.46 36.72 296 156 A \Y,
* 5610 95.63 - - 89.81 33.02 9.52 36.72 296 156 P \%
* 5610 87.3 - - 81.48 33.02 9.52 36.72 296 156 A \%
5727.83 60.04 -8.16 68.2 53.31 33.87 9.58 36.72 296 156 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-46 of 62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 46.98 -27.02 74 53.16 38.78 13.26 58.22 - - P H
16590 45.03 | -23.17 68.2 49.88 37.92 16.12 | 58.89 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT80 H
CH 106 11060 46.24 -27.76 74 52.35 38.78 13.26 58.15 - - P \%
5530MHz 16590 4485 |-2335| 68.2 49.64 | 3792 | 16.12 | 58.83 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C1-47of 62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11220 46.7 -27.3 74 5251 38.92 13.35 58.08 - - P H
16830 45.49 -22.71 68.2 50.64 37.94 16.27 | 59.36 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT80 H
CH 122 11220 46.46 -27.54 74 52.21 38.92 13.35 58.02 - - P \%
5610MHz 16830 45.73 | -22.47| 68.2 50.68 | 37.94 | 16.27 | 59.16 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C1-480f62
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FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5454.48 58.06 -15.94 74 52.33 33 9.45 36.72 200 178 P H
5469.36 64.4 -3.8 68.2 58.66 33 9.46 36.72 200 178 P H
5458.64 44.71 -9.29 54 38.97 33 9.46 36.72 | 200 | 178 A | H
* 5500 110.29 - - 104.53 33 9.48 36.72 | 200 | 178 P H
802.11ax * 5500 102.73 - - 96.97 33 9.48 36.72 | 200 | 178 A | H
HE20 Full 5459.6 54.73 -19.27 74 48.99 33 9.46 36.72 140 187 P \%
CH 100 5469.2 61.6 -6.6 68.2 55.86 33 9.46 36.72 140 187 P \%
5500MHz 5459.92 4227 | -11.73 54 36.53 33 946 | 36.72 | 140 | 187 | A | V
* 5500 108.82 - - 103.06 33 9.48 36.72 | 140 | 187 P |V
* 5500 100.54 - - 94.78 33 9.48 36.72 140 187 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1l-49o0f62

FAX: 886-3-327-0855
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11000 45.83 -28.17 74 51.98 38.9 13.23 58.28 - - P H
16500 44.9 -23.3 68.2 49.45 38.1 16.06 | 58.71 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 46.5 -27.5 74 52.57 38.9 13.23 58.2 - - P \Y
5500MHz 16500 4464 |-2356| 68.2 49.18 38.1 16.06 | 58.7 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C1-50o0f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5458.48 66.18 -7.82 74 60.44 33 9.46 36.72 | 211 117 P H
5469.52 65.66 -2.54 68.2 59.92 33 9.46 36.72 | 211 117 P H
5455.6 50.37 -3.63 54 44.63 33 9.46 36.72 | 211 117 A H
* 5500 118.31 - - 112.55 33 9.48 36.72 | 211 117 P H
802.11ax
* 5500 111.56 - - 105.8 33 9.48 36.72 | 211 117 A H
HE20
H
Partial 26/0
5458.96 59.16 -14.84 74 53.42 33 9.46 36.72 | 126 185 P \Y
CH 100
5466.16 59.77 -8.43 68.2 54.03 33 9.46 36.72 | 126 185 P \Y
5260MHz
5456.4 46.89 -7.11 54 41.15 33 9.46 36.72 | 126 185 A |V
* 5500 115.01 - - 109.25 33 9.48 36.72 | 126 185 P \Y
* 5500 107.57 - - 101.81 33 9.48 36.72 | 126 185 A |V
\Y
4. No other spurious found.
Remark
5. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : Cl-510f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

Band 3 5470~5725MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 53.07 -20.93 74 59.22 38.9 13.23 | 58.28 | 248 140 P H
11000 42.01 -11.99 54 48.16 38.9 13.23 | 58.28 | 248 140 A H
16500 44.38 -23.82 68.2 48.93 38.1 16.06 | 58.71 - - P H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
11000 45.15 -28.85 74 51.22 38.9 13.23 58.2 - - P \Y
CH 100
16500 4412 -24.08 68.2 48.66 38.1 16.06 58.7 - - P \Y
5500MHz
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-520f62




ssamonias. FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5459.2 48.84 -25.16 74 43.1 33 9.46 36.72 | 191 166 P H
5463.88 47.64 -20.56 68.2 41.9 33 9.46 36.72 | 191 166 P H
5433.85 38.23 -15.77 54 325 33 9.45 36.72 | 191 166 A H
* 5720 114.74 - - 108.07 33.82 9.57 36.72 | 191 166 P H
* 5720 107.6 - - 100.93 33.82 9.57 36.72 | 191 166 A H
802.11a
5854 53.23 -14.97 68.2 46.05 34.21 9.68 36.71 | 191 166 P H
CH 144
5404.6 47.67 -26.33 74 41.96 33 9.43 36.72 | 181 191 P \Y
5720MHz
5466.61 46.58 -21.62 68.2 40.84 33 9.46 36.72 | 181 191 P \Y
5457.25 37.71 -16.29 54 31.97 33 9.46 36.72 | 181 191 A |V
* 5720 113.16 - - 106.49 33.82 9.57 36.72 | 181 191 P \Y
* 5720 105.82 - - 99.15 33.82 9.57 36.72 | 181 191 A |V
5875.25 50.75 -17.45 68.2 43.5 34.25 9.71 36.71 | 181 191 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-530f62

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11440 47.48 -26.52 74 52.88 39 13.48 | 57.88 - - P H
17160 43.14 -25.06 68.2 48.49 37.96 16.48 | 59.79 - - P
802.11a
CH 144
11440 45.85 -28.15 74 51.22 39 13.48 | 57.85 - - P
5720MHz
17160 43.83 -24.37 68.2 48.89 37.96 16.48 59.5 - - P

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : Cl-540f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5403.43 47.39 | -26.61 74 41.68 33 9.43 36.72 | 342 | 151 P H
5461.93 45.84 -22.36 68.2 40.1 33 9.46 36.72 342 151 P H
5425.27 39.17 -14.83 54 33.45 33 9.44 36.72 342 151 A H
* 5720 114.75 - - 108.08 33.82 9.57 36.72 342 151 P H
802.11n * 5720 108.62 - - 101.95 33.82 9.57 36.72 342 151 A H
HT20 5868.5 52.12 -16.08 68.2 44.89 34.24 9.7 36.71 342 151 P H
CH 144 5433.07 47.46 -26.54 74 41.74 33 9.44 36.72 164 184 P \%
5720MHz 5465.05 46.09 | -22.11 68.2 40.35 33 946 | 36.72 | 164 | 184 | P | V
5457.25 39.03 -14.97 54 33.29 33 9.46 36.72 164 184 A \%
* 5720 110.66 - - 103.99 33.82 9.57 36.72 164 184 P \%
* 5720 104.56 - - 97.89 33.82 9.57 36.72 | 164 | 184 A |V
5896.5 50.41 -17.79 68.2 43.09 34.29 9.74 36.71 164 184 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : Cl-550f62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11440 47.61 -26.39 74 53.01 39 13.48 57.88 - - P H
17160 45.81 -22.39 68.2 51.16 37.96 16.48 | 59.79 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 144 11440 47.8 -26.2 74 53.17 39 13.48 57.85 - - P \%
5720MHz 17160 45.78 | -22.42| 68.2 50.84 | 37.96 | 16.48 | 59.5 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-56o0f 62




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5458.81 47.52 -26.48 74 41.78 33 9.46 36.72 188 117 P H
5466.61 47.1 -21.1 68.2 41.36 33 9.46 36.72 188 117 P H
5458.81 38.37 -15.63 54 32.63 33 9.46 36.72 | 188 | 117 A | H
* 5710 107.1 - - 100.49 33.76 9.57 36.72 188 117 P H
802.11n * 5710 100.13 - - 93.52 33.76 9.57 36.72 188 117 A H
HT40 5852 52.72 -15.48 68.2 45.55 34.2 9.68 36.71 188 117 P H
CH 142 5412.79 48.49 -25.51 74 42.77 33 9.44 36.72 284 165 P \%
5710MHz 5466.22 47.24 | -20.96 68.2 41.5 33 946 | 36.72 | 284 | 165 | P | V
5459.59 41.3 -12.7 54 35.56 33 9.46 36.72 | 284 | 165 A |V
* 5710 99.67 - - 93.06 33.76 9.57 36.72 | 284 | 165 P |V
* 5710 94.5 - - 87.89 33.76 9.57 36.72 | 284 | 165 A |V
5902.75 50.81 -17.39 68.2 43.48 34.29 9.75 36.71 284 165 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : Cl-570f62

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Band 3 - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
11420 47.89 |-26.11 74 53.31 39 13.47 | 57.89 - - P | H
17130 46.65 |-21.55 68.2 52.02 | 37.93 | 16.47 | 59.77 - - P
802.11n
HT40
CH 142 11420 47.12 | -26.88 74 52.51 39 13.47 | 57.86 - - P
5710MHz 17130 46.47 | -21.73 68.2 51.55 37.93 | 16.47 | 59.48 - - P

< I K| KKK KK KK <KlKklkKjzjxzjxfx|jx|x|xT T |xT | T | T

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C1-580f62

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5458.03 52.05 |-21.95 74 46.31 33 9.46 36.72 | 229 | 166 P H
5469.34 52.44 -15.76 68.2 46.7 33 9.46 36.72 229 166 P H
5459.98 43.62 -10.38 54 37.88 33 9.46 36.72 | 229 | 166 A | H
* 5690 103.56 - - 97.14 33.58 9.56 36.72 | 229 | 166 P H
802.11ac * 5690 96.39 - - 89.97 33.58 9.56 36.72 | 229 | 166 A | H
VHT80 5856.7 61.94 -6.26 68.2 54.75 34.21 9.69 36.71 | 229 | 166 P H
CH 138 5438.14 48.48 -25.52 74 42.75 33 9.45 36.72 256 231 P \%
5690MHz 5460.76 4753 | -20.67 68.2 41.79 33 946 | 3672 | 256 | 231 | P | V
5458.81 39.19 -14.81 54 33.45 33 9.46 36.72 256 231 A \%
* 5690 95.54 - - 89.12 33.58 9.56 36.72 | 256 | 231 P |V
* 5690 87.89 - - 81.47 33.58 9.56 36.72 | 256 | 231 A |V
5889.7 53.98 | -14.22 68.2 46.68 34.28 9.73 36.71 | 256 | 231 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C1-59o0f 62

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11380 46.86 -27.14 74 52.35 39 13.44 57.93 - - P H
17070 43.09 -25.11 68.2 48.56 37.84 16.43 59.74 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT80 H
CH 138 11380 46.41 -27.59 74 51.87 39 13.44 57.9 - - P \%
5690MHz 17070 43.7 -24.5 68.2 48.87 | 37.84 | 16.43 | 59.44 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C1-60o0f62




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Emission above 18GHz

WIFI 802.11ax HE20 Partial 26 (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
39927.5 49.68 -24.32 74 61.17 44.5 -0.12 55.87 - - P H
39927.5 39.64 -14.36 54 51.13 445 -0.12 55.87 - - A H
H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial 26 39971 49.4 -24.6 74 60.81 445 -0.08 55.83 - - P \%
SHF 39971 39.02 | -14.98 54 50.43 44.5 -0.08 | 55.83 - - AV
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

:Cl-610f62




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Emission below 1GHz

WIFI 802.11ax HE20 Partial 26 (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
43.58 25.34 -14.66 40 39.52 17.56 0.81 32.55 - - P H
159.98 27.54 -15.96 43.5 42 16.42 1.57 32.45 - - P H
184.23 27.85 -15.65 43.5 43.87 14.68 1.78 32.48 - - P H
314.21 26.67 -19.33 46 37.7 19.25 2.13 3241 - - P H
510.15 31.18 -14.82 46 37.03 23.91 2.71 32.47 - - P H
799.21 29.15 -16.85 46 30.13 27.82 3.44 32.24 - - P H
H
H
H
H
802.11ax H
HE20 H
Partial 26 43.58 33.07 -6.93 40 47.25 17.56 0.81 32.55 - - P \%
LF 162.89 30.63 |-12.87| 435 4531 | 16.17 1.6 32.45 - - P |V
184.23 29.33 -14.17 43.5 45.35 14.68 1.78 32.48 - - P \%
221.09 24.05 -21.95 46 39.51 15.16 1.86 32.48 - - P \%
510.15 32.95 -13.05 46 38.8 23.91 2.71 32.47 - - P Vv
757.5 29.65 -16.35 46 30.7 27.88 3.34 32.27 - - P \%
Vv
\%
Vv
\%
\%
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 Cl-62o0f62




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Temperature : 19.8~21.8°C
Test Engineer : Yuan Lee, Fu Chen and Troye Hsieh
Relative Humidity : 57.2~68.8%
Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5606.2 52.51 -15.69 68.2 41.65 33 1149 | 33.63 | 279 181 P H
5698.4 55.9 -48.12 | 104.02 44.68 33.39 11.47 | 33.64 | 279 181 P H
5718.6 67.94 -42.47 | 11041 56.65 33.47 11.46 | 33.64 | 279 181 P H
5725 72.93 -49.27 122.2 61.61 33.5 11.46 | 33.64 | 279 181 P H
* 5745 113.33 - - 101.94 33.58 11.45 | 33.64 | 279 181 P H
* 5745 107.03 - - 95.64 33.58 1145 | 33.64 | 279 181 A H
H
802.11a
H
CH 149
5646.4 53.08 -15.12 68.2 42.23 33 11.48 | 33.63 141 158 P Y,
5745MHz
5699.2 59.23 -45.38 | 104.61 48.01 33.39 11.47 | 33.64 141 158 P \%
5716.4 68.08 -41.71| 109.79 56.79 33.47 11.46 | 33.64 141 158 P Y,
5725 73.23 -48.97 122.2 61.91 335 11.46 | 33.64 141 158 P \%
* 5745 114.74 - - 103.35 33.58 1145 | 33.64 141 158 P \Y
* 5745 108.5 - - 97.11 33.58 1145 | 33.64 141 158 A Y,
\%
Y,
TEL: 886-3-327-0868 Page Number 1 C2-10f22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)

5639.25 52.31 -15.89 68.2 41.46 33 11.48 33.63 279 182 P H

5668.5 51.48 |-30.45| 81.93 40.49 33.15 11.47 | 33.63 | 279 | 182 P | H

5716.25 53.21 -56.54 | 109.75 41.92 33.47 11.46 33.64 279 182 P H

5721 53.42 -59.66 | 113.08 42.12 33.48 11.46 33.64 279 182 P H

* 5785 113.09 - - 101.48 33.81 11.44 | 33.64 279 182 P H

* 5785 106.39 - - 94.78 33.81 11.44 | 33.64 279 182 A H

5855 52.35 -58.45 110.8 40.61 34.13 11.26 33.65 279 182 P H

5865.25 53.58 -54.35| 107.93 41.82 34.19 11.22 33.65 279 182 P H

5889.5 52.9 -41.54 94.44 41.07 34.34 11.14 | 33.65 279 182 P H

5942 52.76 | -15.44 68.2 41.13 34.32 10.97 | 3366 | 279 | 182 P | H

H

802.11a
H
CH 157

£785MHz 5648.25 51.63 -16.57 68.2 40.78 33 11.48 33.63 149 162 P \%

5696.5 52.3 -50.32 | 102.62 41.1 33.37 11.47 | 33.64 | 149 | 162 P |V

5716 53.68 -56 109.68 42.4 33.46 11.46 33.64 149 162 P \

5722.5 54.82 -61.68 116.5 43.51 33.49 11.46 33.64 149 162 P \

* 5785 114.27 - - 102.66 33.81 11.44 | 33.64 149 162 P \%

* 5785 108.16 - - 96.55 33.81 11.44 | 33.64 149 162 A \

5851.25 54.92 -64.43 | 119.35 43.19 34.11 11.27 33.65 149 162 P \%

5863 54.48 -54.08 | 108.56 42.72 34.18 11.23 33.65 149 162 P \

5898.25 53.04 -34.92 87.96 41.18 34.39 11.12 33.65 149 162 P \%

5936.75 53.53 -14.67 68.2 41.86 34.33 10.99 | 33.65 149 162 P \%

\%

\%

TEL: 886-3-327-0868 Page Number 1 C2-20f22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5825 111.02 - - 99.31 34 11.36 33.65 253 186 P H
* 5825 104.91 - - 93.2 34 11.36 | 33.65 | 253 | 186 A H
5850.2 60.85 -60.89 121.74 49.13 34.1 11.27 33.65 253 186 P H
5856.4 59.83 -50.58 110.41 48.09 34.14 11.25 33.65 253 186 P H
5885.2 54.6 -43.03 97.63 42.78 34.31 11.16 | 33.65 | 253 | 186 P H
5939 52.27 -15.93 68.2 40.63 34.32 10.98 | 33.66 | 253 | 186 P H
H
802.11a H
CH 165 * 5825 116.1 - - 104.39 34 11.36 33.65 143 162 P \%
5825MHz * 5825 108.54 - - 96.83 34 11.36 | 33.65 | 143 | 162 A |V
5850 66.52 -55.68 122.2 54.8 34.1 11.27 33.65 143 162 P \%
5855.4 66.66 -44.03 | 110.69 54.92 34.13 11.26 | 33.65 | 143 | 162 P \Y
5883.8 55.52 -43.15 98.67 43.71 34.3 11.16 | 33.65 | 143 | 162 P \Y
5928.2 53.6 -14.6 68.2 41.89 34.34 11.02 | 33.65 | 143 | 162 P \Y
Vv
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2-30f22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 4 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
11490 52.03 -21.97 74 56.9 390.1 17.67 | 61.64 300 122 P H
11490 42.03 -11.97 54 46.9 39.1 17.67 | 61.64 | 300 122 A H
17235 44.99 -23.21 68.2 42.62 38.13 22.14 57.9 - - P H
H
H
H
H
H
H
H
H
802.11a
H
CH 149
11490 53.48 -20.52 74 58.35 39.1 17.67 | 61.64 113 122 P \%
5745MHz
11490 43.21 -10.79 54 48.08 39.1 17.67 | 61.64 113 122 A \%
17235 45.2 -23 68.2 42.83 38.13 22.14 57.9 - - \
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C2-40f22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
11570 47.05 -26.95 74 52.3 38.82 17.71 | 61.78 - - P H
17355 45.54 -22.66 68.2 42.49 38.31 2225 | 57.51 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 157
11570 47.25 -26.75 74 52.5 38.82 17.71 | 61.78 - - P \%
5785MHz
17355 4511 |-23.09 68.2 42.06 38.31 22.25 | 5751 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C2-50f22

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11650 47.15 -26.85 74 52.64 38.7 17.74 | 61.93 - - P H
17475 45.45 -22.75 68.2 41.73 38.47 22.37 | 57.12 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 165
11650 46.97 -27.03 74 52.46 38.7 17.74 | 61.93 - - P \%
5825MHz
17475 46.26 -21.94 68.2 42.54 38.47 22.37 | 57.12 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C2-60f22

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 4 5725~5850MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
5642.2 52.24 -15.96 68.2 41.26 33 11.48 335 200 245 P H
5690.8 55.08 -43.34 98.42 43.79 33.33 11.47 33.51 200 245 P H
5718.6 68.44 -41.97 110.41 57.03 33.47 11.46 33.52 200 245 P H
5724.8 70.11 -51.63 121.74 58.67 335 11.46 33.52 200 245 P H
* 5745 111.64 - - 100.13 33.58 11.45 33.52 200 245 P H
* 5745 105.46 - - 93.95 33.58 11.45 33.52 200 245 A H
802.11n H
HT20 H
CH 149 5643.6 52.57 -15.63 68.2 41.59 33 11.48 33.5 100 155 P \%
5745MHz 5698.4 57.25 |-46.77 | 104.02 45.9 3339 | 1147 | 3351 | 100 | 155 | P | V
5718 69.39 -40.85 110.24 57.98 33.47 11.46 33.52 100 155 P \%
5723.2 71.81 -46.29 118.1 60.38 33.49 11.46 33.52 100 155 P \%
* 5745 113.85 - - 102.34 33.58 11.45 33.52 100 155 P \%
* 5745 106.69 - - 95.18 33.58 11.45 33.52 100 155 A \Y,
\%
\%
TEL: 886-3-327-0868 Page Number 1 C2-70f22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

10+22 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

5601.75 52.11 -16.09 68.2 41.11 33 11.49 33.49 200 245 P H

5697.25 52.91 -50.26 103.17 41.57 33.38 11.47 33.51 200 245 P H

5707.5 53.54 -53.76 107.3 42.16 33.43 11.46 33.51 200 245 P H

5724 53.7 -66.22 119.92 42.26 335 11.46 33.52 200 245 P H

* 5785 111.28 - - 99.56 33.81 11.44 33.53 200 245 P H

* 5785 104.55 - - 92.83 33.81 11.44 | 3353 | 200 | 245 A | H

5851.5 53.29 -65.49 118.78 41.46 34.11 11.27 33.55 200 245 P H

5864.5 53.9 -54.24 | 108.14 42.03 34.19 11.23 33.55 200 245 P H

5880.25 53.36 | -47.94 101.3 41.46 34.28 11.18 | 33.56 | 200 | 245 P H

5931.25 52.19 -16.01 68.2 40.41 34.34 11.01 33.57 200 245 P H

802.11n H

HT20 H

CH 157 5645 51.73 | -16.47 68.2 40.75 33 11.48 335 100 | 158 P |V

5785MHz 5696.25 52.89 |-49.55| 102.44 | 4156 | 3337 | 11.47 | 3351 | 100 | 158 | P | V

5719.5 55.04 |-55.62| 110.66 43.62 33.48 11.46 | 33.52 | 100 | 158 P \%

5723.75 53.86 -65.49 119.35 42.43 33.49 11.46 33.52 100 158 P \Y,

* 5785 113.25 - - 101.53 33.81 11.44 33.53 100 158 P \%

* 5785 106.27 - - 94.55 33.81 11.44 | 33.53 | 100 | 158 A |V

5850 54.71 -67.49 122.2 42.89 34.1 11.27 33.55 100 158 P \%

5866.25 54.7 -52.95 107.65 42.84 34.2 11.22 33.56 100 158 P \Y,

5920.25 53.25 -18.45 71.7 41.42 34.36 11.04 33.57 100 158 P \%

5925.75 52.66 -15.54 68.2 40.85 34.35 11.03 33.57 100 158 P \%

\%

\%

TEL: 886-3-327-0868 Page Number : C2-80f22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

* 5825 111.37 - - 99.55 34 11.36 33.54 204 251 P H

* 5825 104.13 - - 92.31 34 11.36 33.54 204 251 A H

5852.4 63.37 -53.36 116.73 51.54 34.11 11.27 33.55 204 251 P H

5859.4 60.19 -49.38 109.57 48.34 34.16 11.24 33.55 204 251 P H

5879.4 54.28 -47.65| 101.93 42.38 34.28 11.18 | 33.56 | 204 | 251 P H

5942.4 51.73 -16.47 68.2 40.02 34.32 10.97 33.58 204 251 P H

802.11n H

HT20 H

CH 165 * 5825 112.66 - - 100.84 34 11.36 33.54 124 156 P \%

5825MHz |« 5825 106.03 - - 94.21 34 11.36 | 3354 | 124 | 156 | A | V

5852.8 67.99 -47.83 115.82 56.15 34.12 11.27 33.55 124 156 P \%

5858.8 61.2 -48.53 109.73 49.35 34.15 11.25 33.55 124 156 P \%

5877.2 56.63 -46.94 | 103.57 44.74 34.26 11.19 33.56 124 156 P \%

5930 53.41 -14.79 68.2 41.63 34.34 11.01 33.57 124 156 P \%

Vv

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C2-9o0f22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 4 5725~5850MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11490 50.74 -23.26 74 55.61 39.1 17.67 61.64 284 123 P H
11490 41.65 -12.35 54 46.52 39.1 17.67 61.64 284 123 A H
17235 45.39 -22.81 68.2 43.02 38.13 22.14 57.9 - - P H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 149 11490 52.59 -21.41 74 57.46 39.1 17.67 61.64 107 123 P \%
5745MHz 11490 42,61 | -11.39 54 47.48 39.1 17.67 | 61.64 | 107 | 123 | A | V
17235 46.39 -21.81 68.2 44.02 38.13 22.14 57.9 - - Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C2-100f 22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11570 45.8 -28.2 74 51.05 38.82 17.71 61.78 - - P H
17355 44.47 -23.73 68.2 41.42 38.31 22.25 57.51 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 157 11570 47.32 -26.68 74 52.57 38.82 17.71 61.78 - - P \%
5785MHz 17355 4498 |-23.22| 682 4193 | 3831 | 2225 | 5751 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C2-110f 22

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11650 46.4 -27.6 74 51.89 38.7 17.74 61.93 - - P H
17475 46.04 -22.16 68.2 42.32 38.47 22.37 | 57.12 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT20 H
CH 165 11650 47.55 -26.45 74 53.04 38.7 17.74 61.93 - - P \%
5825MHz 17475 46.34 |-21.86| 68.2 42,62 | 38.47 | 2237 | 57.12 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number 1 C2-120f22

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 4 5725~5850MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)

5648.5 53.27 -14.93 68.2 42.29 33 11.48 335 200 247 P H

5698.25 57.39 -46.52 103.91 46.04 33.39 11.47 33.51 200 247 P H

5718.75 72.6 -37.85 110.45 61.19 33.47 11.46 33.52 200 247 P H

5724.25 71.44 -49.05 120.49 60 335 11.46 33.52 200 247 P H

* 5755 105.26 - - 93.71 33.63 11.45 33.53 200 247 P H

* 5755 96.74 - - 85.19 33.63 11.45 33.53 200 247 A H

5851.75 53.34 -64.87 118.21 41.51 34.11 11.27 33.55 200 247 P H

5862.75 53.44 -55.19 108.63 41.58 34.18 11.23 33.55 200 247 P H

5877.25 52.62 -50.91 103.53 40.73 34.26 11.19 33.56 200 247 P H

5945.25 52.37 -15.83 68.2 40.68 34.31 10.96 | 33.58 200 247 P H

802.11n H

HT40 H
CH 151 5629 53.65 -14.55 68.2 42.66 33 11.48 33.49 108 154 P \%

5755MHz 5695 58.88 |-42.63| 10151 | 4756 | 33.36 | 11.47 | 3351 | 108 | 154 | P | V
5714.75 73.69 -35.64 | 109.33 62.29 33.46 11.46 33.52 108 154 P \%

5723 71.66 -45.98 117.64 60.23 33.49 11.46 33.52 108 154 P \%

* 5755 107.21 - - 95.66 33.63 11.45 33.53 108 154 P \Y,

* 5755 98.52 - - 86.97 33.63 11.45 33.53 108 154 A \%

5853.75 55.16 -58.49 | 113.65 43.33 34.12 11.26 33.55 108 154 P \Y,

5855.25 54.13 -56.6 110.73 42.29 34.13 11.26 33.55 108 154 P \%

5911.5 54.01 -24.15 78.16 42.13 34.38 11.07 33.57 108 154 P \Y,

5938.75 53.74 -14.46 68.2 42.01 34.32 10.98 33.57 108 154 P \%

\%

\%

TEL: 886-3-327-0868 Page Number 1 C2-130f22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

5640.25 51.52 -16.68 68.2 40.54 33 11.48 335 207 246 P H

5655.75 52.67 -19.8 72.47 41.64 33.05 11.48 335 207 246 P H

5720 54.34 -56.46 110.8 42.92 33.48 11.46 33.52 207 246 P H

5725 56.01 -66.19 122.2 44.57 335 11.46 33.52 207 246 P H

* 5795 105.28 - - 93.51 33.87 11.44 33.54 207 246 P H

* 5795 96.41 - - 84.64 33.87 11.44 33.54 207 246 A H

5853.25 53.42 -61.37 114.79 41.59 34.12 11.26 33.55 207 246 P H

5862.75 53.78 -54.85 108.63 41.92 34.18 11.23 33.55 207 246 P H

5883 53.25 -46.01 99.26 41.34 34.3 11.17 | 33.56 | 207 | 246 P H

5934 52.49 -15.71 68.2 40.73 34.33 11 33.57 207 246 P H

802.11n H

HT40 H

CH 159 5625.5 51.93 -16.27 68.2 40.94 33 11.48 | 33.49 | 106 | 155 P \Y

5795MHz 5697.75 52.66 |-50.88| 103.54 | 4132 | 3338 | 11.47 | 3351 | 106 | 155 | P | V

5719 54.67 -55.85 110.52 43.25 33.48 11.46 33.52 106 155 P \Y,

5725 55.15 -67.05 122.2 43.71 335 11.46 33.52 106 155 P \Y,

* 5795 106.37 - - 94.6 33.87 11.44 33.54 106 155 P \%

* 5795 97.99 - - 86.22 33.87 11.44 33.54 106 155 A \Y,

5850.5 55.37 -65.69 121.06 43.55 34.1 11.27 33.55 106 155 P \%

5859.75 55.27 -54.2 109.47 43.42 34.16 11.24 33.55 106 155 P \Y,

5892.5 54.23 -37.98 92.21 42.31 34.35 11.13 33.56 106 155 P \%

5928.75 52.01 -16.19 68.2 40.22 34.34 11.02 33.57 106 155 P \%

\%

\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2-140f 22




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 4 5725~5850MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11510 46.01 -27.99 74 50.95 39.06 17.67 61.67 - - P H
17265 4585 | -22.35 68.2 43.32 38.17 22.17 | 57.81 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 151 11510 45.79 -28.21 74 50.73 39.06 17.67 61.67 - - P \%
5755MHz 17265 4532 |-22.88| 68.2 42,79 | 38.17 | 2217 | 57.81 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number 1 C2-150f22

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11590 45.94 -28.06 74 51.3 38.74 17.72 61.82 - - P H
17385 45.16 -23.04 68.2 41.92 38.37 22.28 | 57.41 - - P H
H
H
H
H
H
H
H
H
802.11n H
HT40 H
CH 159 11590 45.59 -28.41 74 50.95 38.74 17.72 61.82 - - P \%
5795MHz 17385 4522 |-22.98| 68.2 41.98 | 38.37 | 2228 | 57.41 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number 1 C2-16o0f 22

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

FAX: 886-3-327-0855

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5645.5 65.95 -2.25 68.2 54.97 33 11.48 335 200 | 248 P H
5695.5 69.77 -32.11 101.88 58.45 33.36 11.47 33.51 200 248 P H
5709 69.96 |-37.76| 107.72 58.57 33.44 11.46 | 33.51 | 200 | 248 P H
5724.75 71.47 -50.16 | 121.63 60.03 335 11.46 | 33.52 | 200 | 248 P H
* 5775 102.88 - - 91.21 33.75 11.45 33.53 200 248 P H
* 5775 94.86 - - 83.19 33.75 11.45 | 33.53 | 200 | 248 A | H
5850 65.48 -56.72 122.2 53.66 34.1 11.27 33.55 200 248 P H
5868.5 64.93 |-42.09| 107.02 53.07 34.21 11.21 | 33.56 | 200 | 248 P H
5880.75 61.51 -39.42 100.93 49.62 34.28 11.17 33.56 200 248 P H
5929 58.1 -10.1 68.2 46.32 34.34 11.01 33.57 200 248 P H
802.11ac H
VHT80 H
CH 155 5639.75 64.87 -3.33 68.2 53.89 33 11.48 335 128 | 153 P |V
5775MHz 5697.75 71.71 -31.83 103.54 60.37 33.38 11.47 3351 128 153 P \%
5719.5 73.27 -37.39 110.66 61.85 33.48 11.46 33.52 128 153 P \%
5723.25 74.39 -43.82 118.21 62.96 33.49 11.46 33.52 128 153 P \%
* 5775 104.19 - - 92.52 33.75 11.45 33.53 128 153 P Vv
* 5775 96.17 - - 84.5 33.75 11.45 33.53 128 153 A \%
5851.5 67.92 -50.86 | 118.78 56.09 34.11 11.27 | 3355 | 128 | 153 P \%
5856.75 67.88 -42.43 110.31 56.04 34.14 11.25 33.55 128 153 P \%
5883 64.1 -35.16 | 99.26 52.19 34.3 11.17 | 33.56 | 128 | 153 P \%
5925.75 60.29 -7.91 68.2 48.48 34.35 11.03 33.57 128 153 P \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C2-17of 22




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11550 46.38 -27.62 74 51.52 38.9 17.7 61.74 - - P H
17325 45.27 -22.93 68.2 42.4 38.25 22.23 | 57.61 - - P H
H
H
H
H
H
H
H
H
i802.11ac H
VHT80 H
CH 155 11550 45.38 -28.62 74 50.52 38.9 17.7 61.74 - - P \%
5775MHz 17325 45.72 |-22.48| 68.2 4285 | 3825 | 2223 | 57.61 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C2-180f 22

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Emission above 18GHz

5GHz WIFI 802.11ac VHT80 (SHF @ 1m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
34258 435 -24.7 68.2 61.62 41.23 -1.19 | 58.16 - - P H
H
H
H
H
H
H
H
H
H
5GHz H
802.11ac H
VHT80 35996 43.28 -24.92 68.2 59.71 43.19 -0.92 58.7 - - P \%
SHF \Y
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

:C2-190f22
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FCC RADIO TEST REPORT

Report No. : FR100605-09D

Emission below 1GHz

5GHz WIFI 802.11ac VHT80 (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
30 27.46 |-12.54 40 34.93 23.92 0.97 32.36 - - P H
53.28 25 -15 40 43.76 12.63 1.09 32.48 - - P H
110.51 24.55 -18.95 43.5 38.51 16.79 1.65 324 - - P H
765.26 32.07 |-13.93 46 32.04 27.73 4.26 31.96 - - P H
876.81 32.38 -13.62 46 30.61 28.57 4.55 31.35 - - P H
957.32 33.9 -12.1 46 29.4 30.54 4.81 30.85 - - P H
H
H
H
H
5GHz H
802.11ac H
VHT80 41.64 30.87 -9.13 40 43.96 18.38 0.97 32.44 - - P \%
LF 53.28 30.87 | -9.13 40 49.63 | 12.63 1.09 | 3248 - - P |V
123.12 25.62 -17.88 43.5 38.89 17.37 1.77 3241 - - P \%
510.15 33.42 -12.58 46 384 23.76 3.48 32.22 - - P \%
948.59 32.97 | -13.03 46 28.97 30.1 4.8 30.9 - - P |V
977.69 33.37 -20.63 54 28.82 30.41 4.85 30.71 - - P \%
Vv
\%
Vv
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C2-200f22




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number 1 C2-210f22
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

4+3 (MHz) |[(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HIV)
802.11a 5133.9 5426 |-19.74| 74 39.75 33 | 1096 | 2945 | 100 117 | P | M
CH 44

A H
5220MHz 5150 42.52 -11.48 54 28.02 33 10.96 29.46 100 117
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5133.9MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 33.00(dB/m) + 10.96(dB) + 39.75(dBuV) — 29.45 (dB)
= 54.26 (dBuV/m)
2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 54.26(dBuV/m) — 74(dBuV/m)
= -19.74(dB)

For Average Limit @ 5150MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 33.00(dB/m) + 10.96(dB) + 28.02(dBuV) — 29.46 (dB)
= 42.52 (dBpV/m)
2. Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 42.52(dBuV/m) — 54(dBuV/m)
= -11.48(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C2-220f22




ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Appendix D. Radiated Spurious Emission Plots

Temperature : 21.1~23.1°C

Test Engineer : Eric Xiao, Bigshow Wang and Quentin Liu

Relative Humidity : 49~58%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1-10f193
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

0+2 Horizontal Fundamental
s0d
110.0| /\/'\/\ 10,0
100.0| /‘ 100.0f
o
- [
700 AM qoof UT T TLLTL W0 [ 1 L eeakunn)
w el
X S srvesmes ,MWMAM 500/ teanel
400 400f bbb
Site :03CHI5-HY Site +03CHIS-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
Ao To0D 000Kz VOWES Co0Ks s Wt RO L0000b0kz VoW 3000 B0k W Tt
Peak
sod
110.0) 110.0| 1
1wog Al
o {
wd J
700 | 700
600 NN 00 VG 54|
g
Aan___,_,—.—»—f‘k’/\/ﬂ‘ 40.0] —=
30.0f Jn.n,‘.N/"*‘\—”m
g
T T o
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D0_02294_220623 HORIZONTAL
ROMELOTD 000K 1 VoW 000 Ut ROMLoOD 000K VoW Dokt WA
Avg.

TEL: 886-3-327-0868

Page Number : D1-20f193
FAX: 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

0+2 Vertical Fundamental

1 (@BuVim) Date: 2022110

ovel (dBuVim) Date: 2022-11-10

T i e Y Y s pEAKUD
Sy 700] )
s00)

M -
500 ae— R 500] .

09 w00l o i M

300 300

200 200

100 100

W se 50 B0 om0 S0 570 510 00 2000 D 000, ED w000, 7
Frequency (H:) Frequency ()
site $03CHIS-HY site $03CHIS-HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 20221110 ) @Buvim) Date: 20221110
1300 1300
1200 1200
oy 0] .
1000 1000
500 500
00| a0
/
500 600 E
500 1 504 -
00| EEESEE A 00| ~
S —
I
300 300
200 200
100 100
g S0 sea S0 00 5o 00 S0 510 5190 00 2000, ED 000, ED w000, 7
Froquency (WH:) Frequency (M)
site $03CHIS-HY site CHI5-HY
Condition + AVG_BE_54 3m 9120D_02294_220623 VERTICAL Condition

54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto W:1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D1-30f193
FAX: 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

0+2 Horizontal Fundamental

. \
A M y

800

s 700] Fw
50 1 60 o
500| g 50.0|
400 400)
300]

B T o ——
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
oo soniseanone s ot oo e s
Peak
oo A
ad
500 A 504 et
30.0| JWMM—"
L ) T
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition 54 3m 9120D0_02294_220623 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto W:1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D1-40f193
FAX: 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - R

0+2 Horizontal Fundamental

A (@BuVim) Date: 20221110

110

1000)

900)

809 PEAK_BE 74|
ToofA

R S
509 i,

0.

5310, 5330, 5350, 5370, 5390, 5410 5430 5460
requency (MHz)

160 5210, 5230 5260, 5270, 5290,
i
site £ 03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 2022-11-10

1000
s00
s00)
700

s Y

109

05780 5210, 5200, 5250. 5270. 5290. 5310, 5300, 5350. 5370, 5390 5410 5430 5460
Frequency (MHz)

site $03CHIS-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH44 5220MHz - L

0+2 Vertical Fundamental

A (@BuVim) Date: 2022-11-10 ovel (dBuVim) Date: 2022-11-10
1300 1300
1200 1200
1
o]

0ol
1000 1009
00| 204
\NW \/\w 700] J—\J e peAKI
o M W s00 I _—
500

e 500 it |
400 e
309 300
209 200
100 100
So%0 S o0 B S Se St S0 G w0 @ g o0 o o0 o0 o0 o0 G
Frecumncy i srcumney e
sire <03cHIBHY sire <03CHI5 HY
Condition :PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

J @Buvim) Date: 2022.11.10 A @Bovim) Date: 2022.11.10
1300| 1304
1200] 1200
1100 1o .
1000] 1000
s00| s0q|
300 500
700| 700
500 v e s
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300| Y IS S
200| 200]
100] 100
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Condition + AV6_BE_54 3m 91200_02294_220623 VERTICAL

Condition

54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto W:1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No

.+ FR100605-09D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH44 5220MHz - R

0+2

Vertical

Fundamental

Peak

A (@BuVim) Date: 20221110

=

V‘w\

PEAK_BE 74|

100

160 5210, 5230 5260, 5270, 5290, 6310, 5330
Frequency (MHz)
site £ 03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370, 5390, 5410, 5430, 5460

Left blank

Avg.

1 (@BuVim) Date: 2022-11-10
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1200
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wi ol

500 |
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05780 5210, 5230, 5250. 5270. 5290. 5310, 5300, 5350, 5370, 5390 5410 5430 5460
Frequency (MHz)

site $03CHIS-HY

Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L
0+2 Horizontal Fundamental
s00 i
70,0/ 70,0/ L ———PEAKIUIN
g
40.0f k\“‘ L === 00| st s
) Y s
I e e T R 0 0 o
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
RBMEIOGH00K 1 VB 00 SarTts et ere s s
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wog A\
wd -
500 o 504 ]
30.0| Jnuwﬂ
L N T 0 0 e
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition 54 3m 9120D_02294_220623 HORIZONTAL
ROWALOG0R 2 VEWRL00R 1 Wt 00000 VENEL OO SW LT
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-80f193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH48 5240MHz - R

0+2 Horizontal Fundamental

A (@BuVim) Date: 20221110

110
1000)
900)
0o wh\ BERKCEE {78

o .

500) gy

0.

5310, 6330, 5350, 5370, 5390 5410 5430 5460
requency (MHz)

160 5210, 5230 5260, 5270, 5290,
i
site £ 03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 2022-11-10

G _BE 54,
500 \“’\\
i

S SN S ——|

05780 5210, 5230, 5250. 5270. 5290. 5310, 5300, 5350. 5370, 5390 5410 5430 5460
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site $03CHIS-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - L

0+2 Vertical

Fundamental

A (@BuVim)

o 2022140 vt v oo 2022140
1300 1300
1200 1200
wod) o)
1000 1009
%09 i %0
s 509
I 1
o o0
w et iy P ——
400 00 e
300 500
200 209
100 109
Sos B B0 o 5o, 51 Eien B B0 B0 5me 50 T T o o D o 7
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Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto . RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
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Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition 54 3m 9120D0_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg.

W:1000.000KHz VBW:1000KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Report No

.+ FR100605-09D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH48 5240MHz - R

0+2

Vertical

Fundamental

Peak

1 @BV

) Date: 20221110

100
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W’W%Mmm«w

site
Condition

160 5210, 5230 5260, 5270, 5290,
i
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£ 03CHIS-HY

:PEAK_BE_74 3m 9120>_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370, 5390, 5410, 5430, 5460

Left blank

Avg.
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Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Band 1 5150~5250MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH36 5180MHz
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Avg.
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Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11n HT20 CH36 5180MHz
0+2 Vertical Fundamental
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - L

0+2 Horizontal Fundamental
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Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

J a8u

oue: 20221104 s sy oae 20224104
w00 w00
1200 100
o o
109 109
%0g %0g
w09 50
700 M\/’ 700
w0 MNW o, w0 _—
50.0( 50.0( 1
T AN A——
00 e 40.0| i
300 30,0 et T
209 209
100 100
o6 FaSeSo%0 o0 S FS T S S0 T 50 " o0 o o 700
ecuoncy ) recuency )
Site 03CHI5-HY Site 2 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D1 - 14 of 193
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No

.+ FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - R

0+2 Horizontal Fundamental

Date: 2022-11.04

s0d i

s00) '\W*M»«WM W, .

180 5210, 5230 5250 5270, 5290, 5310. 5330 5350, 5370. 5390, 5410. 5430, 5460
Frequency (MHz)

Site 03CHISHY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

a8 Date: 2022-11.04

AVG_BE |54

780 5210, 5230, 5250 5270, 5290, 5310. 5330, 5350, 5370, 56390, 5410. 5430. 5460
Frequency (MHz)
Site 03CHI5HY
Condition + AVG_BE_54 3m 9120D_02294_220623 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-150f193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - L

0+2 Vertical Fundamental

el (4B

Dote: 2022-11.08 A @Bavim) Dote: 2022-11.08
1300 1300
1200 1200
1100 1100
1004 1004
50| 50|
800 500
700 ‘k‘( 70— WL AR PEAK(UMI)
60| VWWW \\W 60.0f Wm
500 R 500 Y e
400 400 s
304 304
200 200
100 100]
00 50%. 5080, 5070, 5090, 5105130 5150 5170, 5100 5210 5230 5280 000 7000 000 5000 7000
Frequency (WHz) Frequency (WHa)
site 03CHI5-HY site 03CHI5-HY
Condition + PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition + PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

J a8u

T wd
600 M \/‘“ 600 W E|
500 v 500
1 nrp " ]
B R e et aata 40.0| et
o —
300 30,0} st
ST TR R TR o S ]
Pty P
Site 03CHI5-HY Site 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 16 of 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH44 5220MHz - R

0+2 Vertical Fundamental

Date: 2022-11.04

Al
w
o G e
by Ry
e
o
s bt ;

n

180 5210, 5230 5250 5270, 5290, 5310. 5330 5350, 5370. 5390, 5410, 5430, 5460
Frequency (MHz)

Site 03CHISHY
Condition +PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

a8 Date: 2022-11.04

AVG_BE |54

780 5210, 5230, 5250 5270, 5290, 5310. 5330, 5350. 5370, 56390, 5410. 5430. 5460
Frequency (MHz)
Site 03CHI5HY
Condition + AVG_BE_54 3m 9120>_02294_220623 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1-17 of 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - L

0+2 Horizontal Fundamental

el (4B

—— v —
o o
wnd wnd
- -
i

1000 1Py 1000
o o
w0 d w09
700 M g T ———ln o
soof . 1 ettt 500 A Ny
400 00y oA
0 w0
2 iy
g o

oo s oW S S s o e B @R wm o 7o W% 00

Recsrey s reqsney

site ascHissy site ascHis sy
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

J a8u Date: 2022-11.04 ) (@Buvim)

1000 "V‘ 1000
~
Mm" % .

504 e 54| NJ

w00l e 40.0| \'\ |

Date: 2022-11.04

I ——
300] Y I

200] 200

100] 100]

00 5030. 5050 5070, 5090. 5110. 5150 5150, 5170. 5190, 5210 5230, 5260 000 2000. 3000. 4000, 5000, 7000
Frequency (MHz) Frequency (MHz)

Site 03CHI5HY Site 03CHI5HY
Condition + AVG_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition + AV6_54 3m 9120D_02294_220623 HORTZONTAL

RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 18 of 193



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

0+2

Horizontal

Fundamental

Peak

Date: 2022-11.04

.

PEAR_BE 74
sool it o
500 Wi
PRl
g
300
200
100
T80 5210 5730 5250, 5270 5200 50 530 50, 0 5360 5l0. B0 B0
Freauency (M
site 03CHIS-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A a8y

Date: 2022-11.04

AVG_BE |54

780 5210, 5230, 5250 5270, 5290, 5310. 5330, 5350, 5370, 6390, 5410. 5430. 5460

Frequency (MHz)

Site 03CHI5HY

Condition + AVG_BE_54 3m 9120D_02294_220623 HORIZONTAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-190f 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT20 CH48 5240MHz - L

0+2 Vertical Fundamental

-
70| 700 T 1L I e | et PEAK(UNI)
509 I W 500 e p—
100 e
wd d

S R TN T 0 o0 o0 o0 )

R reaaeyay
sie aacHIs Y sie aacHIs Y
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
RBWI000000K3 2 VOVE3000.000K1 2 SWT-Auta RBWI000000K42 VBV 3000 000K 2 SWT-AuRo
Peak

,/Wm,\ s00|

600] s
s00] s00]

400 e 400 e [
B

300] 30,0t

200] 200

100] 100]

00 5030. 5050 5070, 5090. 5110. 5150 5150, 5170. 5190, 5210 5230, 5260 000 2000. 3000. 4000, 5000, 7000
Frequency (MHz) Frequency (MHz)
Site 03CHI5HY Site 03CHI5HY
Condition + AVG_BE_54 3m 9120>_02294_220623 VERTICAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D1 - 20 of 193
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

WIFI

Ban

d 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT20 CH48 5240MHz - R

0+2

Vertical

Fundamental

Peak

Date: 2022-11.04

1300
1200
o)
1000

PEAK_BE 74

o fw\\
w00 " %
ot

1

400
304
200
100

180 5210, 5230 5250 5270, 5290, 5310. 5330 5350, 5370. 5390, 5410. 5430, 5460

Frequency (MHz)
Site 03CHISHY
Condition

+PEAK_BE_74 3m 9120b_02294_220623 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

A a8y

Date: 2022-11.04

1300
1200
o)
1000

AVG_BE |54

90| iy

s00)

70

s0ql

sad e

a0gf—~

1

300]
200]
100]

780 5210, 5230 5250 5270, 5290, 5310. 5330, 5350,
Frequency (MHz)
Site 03CHI5HY
Condition
RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

+ AVG_BE_54 3m 9120>_02294_220623 VERTICAL

5370, 5390, 5410, 5430, 5460

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-210f193



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - L

0+2

Horizontal

Fundamental

A (@Buvim)

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

baes 2072 108 i) o 2072 100
1304 1504
1204 1204
109 109 ;
100 P 1000
%0 %0
a0 s0d
0 rod VT[T — peauy
.
o0 I WNW Wy 600 )
504 ol 500 p—
AR - BRVSRaC
s P e ———
304 30d
204 204
10 104
N T Y w0 o 5ot oo e o Tao
reauencs i Frecuencs i)
Site :03CH15-HY Site. : 03CH15-HY
Condition + PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition + PEAK(UNII) 3m 91200_02294_220623 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:000.000KHz VBW:3000.000KHz SWT:Auto
1 6Buvim) baes 2072 100 . baes 2072 100
1300 1300
1204 1204
g 10
100 1004
w00 (OO 500
800 + | 50
70 KA 70
a0 s0d
o]
509 P 500
0.0 o 40.0| S —
30.0f L
204 204
100 10
L R ) w0 o o o T o T
reauencs i reauencs i)
site £ 03CHI5-HY site £ 03CHI5-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-220f193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - R

0+2 Horizontal Fundamental

A (@BuVim) Date: 20221104

PEAK_BE 74|

500 MA’WWMW :

Sttt

160 5190, 5210, 5230 5260, 5270, 5290, 5310 5330, 5350. 5370, 5390, 5410, 5430, 5460
Frequency (MHz)
site £ 03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 2022-11-04

90.0 !
500
700

AVG_BE 54,

160 5190, 5210, 5230 5250, 5270, 5290, 5310 5330, 5350, 5370 5390, 5410, 5430, 5460
Frequency (i)

site $03CHIS-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 23 0f 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH38 5190MHz - L

0+2 Vertical Fundamental

. — e goaum) [
90.0] PEROAMAN 90.0]
700] B L o e e e Py
s0g ) .
50.0( e A 50.0/ L e
- i B L e
400 400 S R———
oy o
E T U Y Y o0 o0 e o
reqmey reqsmy
sie JoscHisHy site ochis sy
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
REW-T000000K+2 VBWE3000.000KHz SWTAuto REW-1000.000K+z VBWE3000.000K+z SWTAuto
—— v [
;
i
o nd
s0g _—
o oy —
oSO, See FSe T o0 o0 e o
reqmmey it reqy e
sie oacHIs Hy sie chis +y
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto W:1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D1 - 24 of 193
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH38 5190MHz - R

0+2

Vertical

Fundamental

Peak

A (@BuVim) Date: 20221104

s0a |y

209 PEAK_BE |74
700

500

500 | 0

160 5190, 5210, 5230 5260, 5270, 5290, 5310, 53
Frequency (MHz)

site £ 03CHIS-HY
Condition :PEAK_BE_74 3m 9120>_02294_220623 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

30, 5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

1 (@BuVim) Date: 2022-11-04

900 |y

s00)

700

600 | AVG_BE 54,
soal |

«00) L.

109

05160 5190 5210, 5230, 5250. 5270 5290, 5310, 5330, 5350. 5370 5390, 5410, 5430. 5460
Frequency (i)

site $03CHIS-HY

Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-250f193



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - L

0+2 Horizontal

Fundamental

oy — v —
g wnd
- ad
.
wod w0
100 e 100
e wd
wd wd
iy ! Tod UL —
o L - _—
T e ad T
400 400 M
d wd
o xd
w wd
N A B o o e e
Recuends -
sire oacHIs Y sie o3Iz Y
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
RBWHO00 000Ks 2 VoW 3000 000K3 s SWT e RBWI000000K 42 VBV 3000 000K SWAute
Peak
— . —
o wnd
o by
oq w0
g wnd
" wd
wd w
nd nd
Iy «d o
o «d
S B N == o I AN —
300 JDDWM/'M
o xd
] wd
s o e e o s s o o s s e o o0 o o o
Recuends -
sie oacHIs Hy sie chis Y
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Avg.

54 3m 9120D_02294_220623 HORIZONTAL
W:1000.000KHz VBW:1000KHZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-260f 193



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

0+2

Horizontal

Fundamental

Peak

s gBuvim) bats 20221104
1304
1200
o
100
a0
800 PEAK_BE| 74
704
600 R, T
500 NG S
409
%04
204
10d
S50, g0 s B0 S 50

200 5230 5250, 5270, 529, 5310, 5330 5
Frequency (MHz)
site £ 03CHIS-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

100.0| WWV\/W
R
00 A0 AVG_BE 54,
50.0 Nt 1
40.0| B i e e S|
:
eSS e
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-27 of 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11n HT40 CH46 5230MHz - L

0+2 Vertical Fundamental

A (@BuVim) Date: 2022-11-04 ovel (dBuVim) Date: 2022-11-04
1300 1300

1200 1200

o] 0|

1000

v 1000]
%09 %0
s 509
709 MM/AW \M 704 L eeaxumn|
a0l w,}(’ onq)

b | e e
400] 400) M
o
S AT T ——
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
oo soniseanore s oty oo e S
Peak
90| g, 90|
ad

- o0

s0d il s00)
o

B S Ay e e S 40.0|

309

JDDM
200 200
100 100
0SS0 070 500, G0 5130 s 5170 S0 620 0. 520 I 7000, ED 000 ED 000, K
Freauency (i) Frequency (Hi)
site $03CHIS-HY site CHI5-HY
Condition + AVG_BE 54 3m 91200_02294_220623 VERTICAL Condition

54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto W:1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D1 - 28 of 193
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11n HT40 CH46 5230MHz - R

0+2

Vertical

Fundamental

Peak

s gBuvim) bate: 2022.11.04
1304
1200
o
T ——
a0
[aaf
ol 0
o Vi,
s00) M’W«WAWMMWW«/‘M\&M—MmWMAAMm-« -
409 I
%04
204
10d
200 s s sara e 5510 s 0 sTa e s s s
Frequency 1)
site £ 03CHI5HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

) @ouvim) Date: 2022:1.04
1300
1200
100
1000
saaf YT
a0
109
:: WNVW\W,\ AVG_BE 54
i 1
109
209
200
100
U0 mn S, a0 5. Bvio. 5330, % 5370 60 D B0, 5460
Frequency (1H:)
site £03CHIS-HY
Condition  : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-290f 193



ssamonias. FCC RADIO TEST REPORT

Report No.

: FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

0+2 Horizontal

Fundamental

Avg.

) @B Date: 2022-11.04 o1 0Buvim) Date: 2022-11.04
1300 1300)
1200 1200
1100 1100
1009 o 1000)
900 500
309 500
700 oo UT LT 1 L eequu)|
1
500 600
AP e ——
0.0t it 500| MM“MM
400 400 ST
300 304
200 200
100 100
U 5030 SOS0 5070, 5090, V0 510 S1s0. 5170 5190 6210 G230 50 00 7000, 3000, w00 700
Frequency (HHz) Frecuencs i)
site +03CHIS-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m 9120D_02294_220623 HORTZONTAL Condition +PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 @BV Dote: 2022-11.04 o1 gBuvim) Dote: 2022-11.04
1300 1300)
1200 1200
1109 1100
1000 1004
s00 [ 90|
300) 500
700) 704
509 600 o5
500 s 500 —
400 e 400 —
P
300 30t
200 200
100 100]
SO0 500, 5070, 5080, Si10._ 51305150 5170 5190 G210 6230 5260 00 7000 E 000 0. 5000 7
Frequency (HHr) Frequency (H)
site +03CHIS-HY site +03CHIS-HY
Condition + AV6_BE_54 3m 91200_02294_220623 HORTZONTAL Condition + AV6_54 3m 91200_02294_220623 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-300f 193



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

0+2

Horizontal

Fundamental

Peak

A (@BuVim) Date: 20221104

900)
809 PEAK_BE 74|
709
s00)

;
509 L U U S S S

100

160 5190, 5210, 5230 5260, 5270, 5290, 5310, 53
Frequency (MHz)

site £ 03CHIS-HY

Condition +PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

30, 5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

1 (@BuVim) Date: 2022-11-04

1300
1200
1109
1000

900 M“vr—"T

s00)

700

600 AVG_BE 54,

500
ot ]

300
209
109

05160 5190 5210, 5230, 5250. 5270 5290, 5310, 5330, 5350. 5370 5390, 5410, 5430. 5460
Frequency (i)

site $03CHIS-HY

Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-310f193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

0+2 Vertical Fundamental

A (@BuVim) Date: 2022-11-04 ovel (dBuVim) Date: 2022-11-04
1300 1300

1200 1200

o] 0|

1000

90| WM 904
s00f 300]

704 Tod U P e
o) - s0d mss|
so0l, | 500 L e

400 100 g A el

304 50

204 204

10d 10d

5030, 5050 5070, 5090, 5110. 5130 5150, 5170, 5190, 5210, 5230 5260 000 2000, 3000, 300, 5000, 5000, 7
Frequency (MH2) Frequency (MHz)

site $03CHIS-HY site £ 03CHIB-HY

Condition +PEAK_BE_74 3m 9120b_02294_220623 VERTICAL Condition :PEAK(UNTT) 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim)

Date: 2022-11.04 A (@Bavim) Date: 2022-11.04
1300 1300
1200 1200
1100 o)
1000 1000
50|

a0l fw”r’ s0q)
00|

P S S A AN S S ==

400 e
DU —————
300) 30,0t
200 200)
100] 100
0 5030 5050. 5070. 50%0. 510, 5130, 5150 5170. 5190 5210 5230. 5260 000 2000, 3000, 4000, 5000. 5000, 7
Frequency (i) Frequency (MiHz)
site $03CHIS-HY Site CHIS-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL

Condition

54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto W:1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868

Page Number : D1 -320f 193
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

0+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2022-11.04

PEAK_BE 74|

sual |l
300
700
500
500)

160 5190, 5210, 5230 5260, 5270, 5290, 5310, 53
Frequency (MHz)

site £ 03CHIS-HY

Condition :PEAK_BE_74 3m 9120>_02294_220623 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

30, 5350, 5370, 5390 5410 5430, 540

Left blank

Avg.

1 (@BuVim)

Date: 2022-11-04

1300
1200
1109
1000

509

700
s00)

AVG_BE 54,

o M..ij
500

400) —fen
300

209
109

)

site $03CHIS-HY

Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

05160 5190 5210, 5230, 5250. 5270 5290, 5310, 5330, 5350. 5370 5390, 5410, 5430, 5460
Frequency

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-330f193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

0+2 Horizontal Vertical

el (@Buvim) Date: 20224111 el (@Buvim) Date: 20224111
1300| 1300]
1200) 1200]
100 100
1000] 1000|
900 909
809 PEAK(UNI) 00 PEAKUNI)
L e e B S g S & S S S P N o 700l L] | |
00 1 I VG 54| o0g) [ VG 54|
509 ] 509 !
[ pofien e (S S—— =
40 404
300 300
200 200
100 109
000 8000, 0000, 72000, 14000, 6000 18000 900 300, 0000, 72000, 4000, 600, 18000
Frequency (MHz) Frequency (MHz)
Site $03CHI5-HY Site $03CHI5-HY
Condition PEAK(UNIT) 3m 9120D_02294_220623 HORIZONTAL Condition

+ PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 34 0f 193



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH36 5180MHz

0+2

Horizontal

Vertical

Frequency (MHz)

Date: 20224111

VG5

el By Date: 2022-11.11 A 9Buvim)
1300 1300
1200 1200
o) 0|
1000 1000
904 S04
80 800
700 700
s a5 500
504 504
40 400
304 304
200 200
100 100
4470 V4TS, VAATS. TAATI. 144TO. 1AATY. 14483, 14485 14487, 14450, 14491, 14405, 14495, 14497, 14500

14470 14473, 18475, 14477 14479, 14481, 14453 14485, 14457, 14430, 14491, 14403, 14495, 14497, 14500

Site

17.7G
~18G
Avg.

Condition

03CHI5HY
+ AV6_54 3m 9120D_02294_220623 HORIZONTAL

Site

Condition

e i
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL

14.47G

~14.5G

Avg.
o
o o
R e e e e e S e e i
Ty

Frequency (MHz)
03CHI5HY
+ AV6G_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-350f193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH44 5220MHz

0+2 Horizontal Vertical

el (dBu Date: 2022111 ) (¢BuVim) Date: 2022411
1300] 1300]

1200] 1200]

100 1100

100,] 100,]

90| s0.0)

09 PEAKTUR 04 PEAKIUR
700) RH— R I = 700 A R I =
600 AVG 54| 0| AVG 54
s0.0] s0.0]

S cmane e A bt oy o b Bt
300) 300

200) 200

100 100

0008000, 10000, 12000. Ta 16000, 18000 70008000, 10000, 12000. 7 16000, 18000
Frequency (MHz) Frequency (WHz)

Site 03CHI5-HY Site 03CHI5-HY
Condition + PEAK(UNLI) 3m 9120D_02294_220623 HORIZONTAL

Condition +PEAK(UNTI) 3m 9120D>_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D1 - 36 of 193
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11a CH44 5220MHz

0+2

Horizontal

Vertical

el By Date: 2022-11.11 A 9Buvim) Date: 2022-11.11
1300 1300
1200 1200
o) 0|
1000 1000
904 S04
80 800
700 700
609 VG 54 609 VG 54
504 504
400 400
304 304
200 200
100 100]
4470 V4TS, VAATS. TAATI. 144TO. 1AATY. 14483, 14485 14487, 14450, 14491, 14405, 14495, 14497, 14500 4470 14ATS. T4ATS. TAATI. 144TS. 1AATY. 14483, 14485 14487, 14450, 14401, 14405, 14435, 14497, 14500
Frequency (WH)

17.7G
~18G
Avg.

e i
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
o
o o
o w
300 300 T
Ty o
Site 03CHI5-HY Site 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

Condition + AV6G_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-370f 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

0+2 Horizontal Vertical

Date: 2022111 ) (¢BuVim) Date: 2022411
1300] 1300]

1200] 1200]

100 1100

100,] 100,]

90| s0.0)

09 PEAKTUR 04 PEAKIUR
700) RH— R I = 700 A R I =
600 AVG 54| 0| AVG 54
s0.0f = s0.0f

e e e A s = ol Lo e I—"T
300) 300

200) 200

100 100

0008000, 10000, 12000. Ta 16000, 18000 70008000, 10000, 12000. 7 6000. 18000
Frequency (MHz) Frequency (WHz)

Site 03CHI5-HY Site 03CHI5-HY
Condition + PEAK(UNLI) 3m 9120D_02294_220623 HORIZONTAL

Condition +PEAK(UNTI) 3m 9120D>_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D1 - 38 of 193
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH48 5240MHz

0+2 Horizontal Vertical

c00) AVG 54 soq) AVG 54
AT T T AT A RS T T R A TS TR kT80 AT T T AT AT RS, T AT R A TS T T80
o i e i
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition : AV6_54 3m 9120D_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
o
o o
o S N oo B N Y N N
Ty o
Site 03CHI5-HY Site 03CHI5-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL

Condition + AV6G_54 3m 9120D_02294_220623 VERTICAL

17.7G
~18G
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 -39 of 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH36 5180MHz

0+2 Horizontal Vertical
o o
p p
80.0| PEAK(UNII) | 800

PERK(UNI)

ool L LU [ L] qoof LS L UL [ L T

AVG 54 600

o
504 > 504 ;
o it " —
e o pr— i

gt P

30d 304

204 204

10 10

6000 oo, 2000 o0 oo oo 6000 oo, 2000 o oo )
Heausnoy (o Heauenoy iz

site - 03CHI5HY site £ 03CHI5HY
Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 40 of 193



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH36 5180MHz

0+2

Horizontal

Vertical

17.7G
~18G

Avg.

g
soq) AVG 54 s0q) AVG 54
o N
]
S T S TR T 8 T T T Tt S R T TS T TR0 T 8 T T T Tl
Condition : AV6_54 3m 91200_02294_220623 HORIZONTAL Condition : AV6_54 3m 91200_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
g
soq) AVG 54 ooq) AVG 54
D N S S N N O R o N O N N A
]
Site 2 03CH15-HY Site 5-H!
Condition + AV6_54 3m 9120D_02294_220623 HORTZONTAL Condition V6_54 3m 91200_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 41 of 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH44 5220MHz

0+2 Horizontal Vertical

) @Buvimy Date: 2022.11.08 ) @Buvimy Date:2022.11.08
1300 1300
1200 1200
1100 110
1000 1000
a0 a0
809 PEAK(UI 200 PEAK(UNI
ool A ool AR A
609 V654 609 G 54|
50 504
) A SV ST TP e Y i P A N et
a0 o™ s daiualin a0 b
300 300
200 200
100 100
00 g0, o000, T2000. Ta000. o000, Ta000 5005000 o000 T2000 000, o000 Ta000
Froquency () Froquency (i)
site +03CHIS-HY site +03CHIS-HY
Condition : PEAK(UNIT) 3m 9120D_02294_220623 HORTZONTAL

Condition + PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868

Page Number : D1 -42 0f 193
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH44 5220MHz

0+2

Horizontal

Vertical

17.7G
~18G
Avg.

g
soq) AVG 54 s0q) AVG 54
al w L
]
S T S TR T 8 T T T Tt S R T TS T TR0 T 8 T T T Tl
Condition : AV6_54 3m 91200_02294_220623 HORIZONTAL Condition : AV6_54 3m 91200_02294_220623 VERTICAL
14.47G
~14.5G
Avg.
g
soq) AVG 54 ooq) AVG 54
D N D N A N A A o N D N A Y O A R
]
Condition + AV6_54 3m 9120D_02294_220623 HORTZONTAL Condition V6_54 3m 91200_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 43 0f 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT20 CH48 5240MHz

0+2 Horizontal Vertical

1 (¢Buvim) Date: 20224108 A 6Buvim) Date: 2022.4108
1300 1300
1200 1200
o) 10|
1000 1000
S04 S0
09 PEAK{U] 800 PEAK{U]
[ e e e e [ e e A s = e e S |
609 WG 54 609 W6 54
D T e L B G o A S 0908
409 409
300 300
200 200f
100 100
005000 70000 200, Ta000. 15000, 8000 060 5000, 70000, 2000, 74000, 15000 8000
Froquency (MHz) Froquency (MHz)
site +03CHI5HY site +03CHI5HY
Condition + PEAK(UNII) 3m 91200_02294_220623 HORIZONTAL Condition

+ PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 44 of 193



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT20 CH48 5240MHz

0+2

Horizontal

Vertical

el (dBuVim) Date: 2022-11.08

VG (58

14470 14473, 14475, 14477, 14479, 14481, 14483, 14485, 14457, 14489, 14491, 14493, 14495, 14497, 14500

A @BV

)

Date: 2022-11-08

AVG[54

17.7G
~18G
Avg.

S R T TS T TR0 T 8 T T T Tl
Condition : AV6_54 3m 91200_02294_220623 HORIZONTAL Condition : AV6_54 3m 91200_02294_220623 VERTICAL

14.47G

~14.5G

Avg.
g
soq) AVG 54 ooq) AVG 54
o S O N N A o D N A N S N
]
Condition + AV6_54 3m 9120D_02294_220623 HORTZONTAL Condition V6_54 3m 91200_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 45 of 193



ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

Band 1 5150~5250MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

0+2

Horizontal

Vertical

Peak

Avg.

A (6Buvim) Date: 20221108 el (@Buvim) Date: 2022.11-08
1300 1300
1200 1200
1109 o)
1000 1000
900 90
09 PEAK(U) fo PEAK{U|
00 L e | e [y iy N U N e I | L e e B s R S S S S
609 AVG 54 o0 A6 54
500 I = o 504 L b
e e o— S e =
0[St Y SR s
309 304
209 200
100 100
000 8000, 70000, 2000 a0 76000, 78000 008000, 70000, 2000 a0, 76000, 8000
Frequency (HH2) Frequency (MH:)
site +03CHI5HY Site +03CHI5-HY
Condition + PEAK(UNII) 3m 91200_02294_220623 HORIZONTAL Condition

+ PEAK(UNIT) 3m 91200_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: D1-46 of 193



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH38 5190MHz

0+2

Horizontal

Vertical

A (@BuVim) Date: 2022.11.08

G (54

14470 14473, 14475, 14477, 14479, 14451, 14453, 14485, 14437, 14459, 14491, 14493, 14495, 14497, 14500
Frequency (MHz)

ovel (dBuVim)

Date: 2022-11-08

134T0 14473, 14475, 14477, 14479, 14451, 1445, 14485, 14437, 14439, 14491, 14493, 14495, 14457, 14

17.7G
~18G
Avg.

Frequency ()
site £ 03CHIS-HY site $03CHIB-HY
Condition + AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
1 (@BuVim) Date: 2022-11-08 ) (@Buvim) Date: 2022-11-08
1300 1300
1200 1200
110 0|
1000 1000
900 90|
800 s00]
700 700)
609 AVG[54 609 AvG[54
50| s00]
a00f e BB e | awol e e
300 300]
200 200)
100] 100
7700 17730, 17750. 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930 17950, 17970, 13000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, 13000
Frequency (Hz) Frequency (MHz)
site $03CHIS-HY Site $03CHIS-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition

V6_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 47 of 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11n HT40 CH46 5230MHz

0+2 Horizontal Vertical

A (@BuVim) Date: 2022-11-08 ovel (dBuVim)

Date: 2022.11.08
1300 1304)
1200 1200)
1100 1100
1000 1004
s00 504
209 PEAK(UNIL 09 PEAK(UNIL
L e L I = e S oL A H
600 AVG_ 54 60| AVG_ 54
509 s e et Iiaat 5 DT L 509 - 1 AT o 62 e ipeatoi
A0gf St aogf kel
300 300
200 204
100 104
9005000 o000, 2000 Ta000. o000, T 00 5000, o000, 2000 Ta000. o000, E
Frequency (HH:) Frequency (WH)
site +03CHIS-HY site +03CHIS-HY
Condition : PEAK(UNIT) 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL

Peak

Avg.

TEL: 886-3-327-0868 Page Number : D1 - 48 of 193
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11n HT40 CH46 5230MHz

0+2

Horizontal

Vertical

A (@BuVim) Date: 2022.11.08

G (54

14470 14473, 14475, 14477, 14479, 14451, 14453, 14485, 14437, 14459, 14491, 14493, 14495, 14497, 14500
Frequency (MHz)

ovel (dBuVim)

Date: 2022-11-08

134T0 14473, 14475, 14477, 14479, 14451, 1445, 14485, 14437, 14439, 14491, 14493, 14495, 14457, 14

17.7G
~18G
Avg.

Frequency ()
site £ 03CHIS-HY site $03CHIB-HY
Condition + AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
1 (@BuVim) Date: 2022-11-08 ) (@Buvim) Date: 2022-11-08
1300 1300
1200 1200
110 0|
1000 1000
900 90|
800 s00]
700 700)
609 AVG[54 609 AvG[54
50| s00]
400) e e TS B B e awol e
300 300]
200 200)
100] 100
7700 17730, 17750. 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930 17950, 17970, 13000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, 13000
Frequency (Hz) Frequency (MHz)
site $03CHIS-HY Site $03CHIS-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition

V6_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 49 of 193



ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

0+2

Horizontal Vertical

Peak

Avg.

A (@Buvim) Date: 2022-11-08

el (@Buvim) Date: 2022-41-08
1300 1300]
1209 1200)
1109 10,
1009 1000]
900 900
809 PEAK(UNI) fo PEAK(UNI)
B e e e iy s N S BN e S b | L e e B s R S S S S H
609 A6 54 o0 AVG 54
509 P B S P S S e T AP R T ETR—
00"l 400
309 309
209 209
100 100

0008000, 70000, 12000 4000, 76000, 78000 000 8000, 70000, 2000, 4000, 7600, 78000

Freaquency (MHz) Frequency (WD)

Site +03CHI5-HY Site +03CHI5-HY
Condition + PEAK(UNIT) 3m 91200_02294_220623 HORTZONTAL Condition

+ PEAK(UNIT) 3m 91200_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : D1 - 50 of 193



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR100605-09D

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH42 5210MHz

0+2

Horizontal

Vertical

A (@BuVim) Date: 2022.11.08

G (54

14470 14473, 14475, 14477, 14479, 14451, 14453, 14485, 14437, 14459, 14491, 14493, 14495, 14497, 14500
Frequency (MHz)

ovel (dBuVim)

Date: 2022-11-08

AvG[54

134T0 14473, 14475, 14477, 14479, 14451, 1445, 14485, 14437, 14439, 14491, 14493, 14495, 14457, 14

17.7G
~18G
Avg.

Frequency ()
site £ 03CHIS-HY site $03CHIB-HY
Condition + AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition + AV6_54 3m 9120D_02294_220623 VERTICAL
1 (@BuVim) Date: 2022-11-08 ) aBu Date: 2022-11-08
1300 1300
1200 1200
110 0|
1000 1000
900 90|
800 s00]
700 700)
609 AVG[54 609 AvG[54
50| s00]
e e S B e e e B
300 300)
200 200)
100] 100
7700 17730, 17750. 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930 17950, 17970, 13000 7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17870, 17690, 17910, 17930, 17950, 17970, 13000
Frequency (Hz) Frequency (MHz)
site $03CHIS-HY Site $03CHIS-HY
Condition : AV6_54 3m 9120D_02294_220623 HORIZONTAL Condition

V6_54 3m 9120D_02294_220623 VERTICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

0+2 Horizontal Fundamental
s0d
110.0{ f 110.0|
1wog
o
wd A,
! PEAK(UNI)
B I T T L o)
Y Wﬁ 509
B P R e S o e i
400 B e
Site :03CHI5-HY Site 1 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
Ao To0D 000Kz VOWES Co0Ks s Wt RO L0000b0kz VoW 3000 B0k W Tt
sod
1000 aa 1000]
o
wd
‘
a0 o 00 —
g
e \
I —— —
409 e S S N 00| e
30,0 Jn.n”W
g
Site :03CHI5-HY Site CH15-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition 54 3m 9120D_02294_220623 HORIZONTAL
ROMELOTD 000K 1 VoW 000 Ut ROMLoOD 000K VoW Dokt WA

TEL: 886-3-327-0868
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

0+2

Horizontal

Fundamental

1 o

Buvim) Date: 2022.11-10

wod]”
o

M ek 73
gt

Avg.

709

o0 i Ao e

500 e ¥

400 e

300

200

109

U250 s, 500, 590 50 560 5380 5400 5420 5440 5460
Frequency (Hiz)

site $03CHISHY

Condition + AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

)
@ S PO R N
o
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL
P 7 amorzo, otz oz
Peak Left blank

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH52 5260MHz - L

0+2 Vertical Fundamental

oo R o [
o o
by o
o o ,
1000 /-’\\ 1000
- s
700/ qof UT W TLLT LW [ 1 U
w NWW m
s00) et s00) N ———
200 00|
o -
m ud
o s
SRS R T ——
ey e
are P e sy
Condition : PEAK_BE_74 3m 9120D_02294_220623 VERTICAL Condition : PEAK(UNIT) 3m 9120D_02294_220623 VERTICAL
oo soniseanore s oty oo e S
Peak
oo R oo R
o o
o o
o o
oo wod
p o
- s
o o
ad m o
504 /_),J o 504 /J
s A o
30.0| 30. DM
o b
o "
ST T o
e e
e o s sy
Condition : AV6_BE_54 3m 9120D_02294_220623 VERTICAL Condition

54 3m 9120D_02294_220623 VERTICAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto W:1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR100605-09D

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

0+2

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2022-11-10

ol
oy
o

PEAK_BE 74

\M’\M H

site

Condition

250 5260,

5300, 5320 5340, 5360
Frequency (MHz)

£ 03CHIS-HY

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5380, 5400, 5420, 5440 5460

:PEAK_BE_74 3m 9120>_02294_220623 VERTICAL

Left blank

Avg.

1 (@BuVim)

Date: 2022-11-10

109

) 1

AVG_BE 54,

5250

site
Condition

520, 500, 5320 50 5360 5980 5400 5420, 5440. 5460

Frequency (MHz)
$03CHIS-HY

: AV6_BE_54 3m 9120D_02294_220623 VERTICAL
+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR100605-09D

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11a CH60 5300MHz - L

0+2 Horizontal Fundamental

1 eBuvim) bat: 20221140 p— bat: 20221140
1304 1204
1200 1204 ;
1ol 100
100 100
s0d s0d
w00 s0d
700| i % ool T P Ak
o) Vi s0d
s00] e PR, o 54|
ang T e Py E———ULLEC S
304 50
204 204
10d 10d
SuS0. 5050, 070, 50%. 510 5130, 576D, 5T70_SH90. 5210, 5230, 6250 5270, 5290, 3K, 5340 o0 000 5000 oo 000 oo 0
redusncy e recusncy i)
site £ 03CHI5HY site - 03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_02294_220623 HORIZONTAL Condition : PEAK(UNII) 3m 9120D_02294_220623 HORIZONTAL
 RBW:I000.000KHz VBW-3000.000KHz SWT:Auto  RBWI000.000KHz VBW-3000.000KHz SWT:Auto
Peak
s B vate: 20221140 s eBuvm) vate: 20221140
1304 1304
1200 1204
ol o
100 100
%0d s0d
a0 s0d
700 70d
s0g o .y

AVG 54
500 ///J 509

o i S A ‘"'“AAf/\_lJ-FJ
300 309

200)
100] 100
0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5340 000 2000, 3000, 4000, 5000. 5000, 7
Frequency (MHz) Frequency (MiHz)
site $03CHIS-HY Site CHIS-HY
Condition : AV6_BE_54 3m 9120D_02294_220623 HORIZONTAL Condition 54 3m 9120D_02294_220623 HORTZONTAL

+ RBW:1000.000KHZ VBW:1.000KHzZ SWT:Auto W:1000.000KHz VBW:1000KHZ SWT:Auto

Avg.

TEL: 886-3-327-0868
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